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HOWTO USE THIS PARTS CATALOG

WABCO/C&MEGparts catalogs are controlled by Serial Number of Motor Graders
Serial Suffix of all other WABCO/C&MEGEquipment, Engine
and Transmission Type, Option and Accessory Group Numbers, and Assembly
Numbers of Components carrying their own serial plates such as Electric
Motors, Gear Boxes, Suspensions, Air Compressors, Generators and Torque
Converters •.

. ~
WHENORDERINGPARTSALWAYSGIVE THE COMPLETESERIAL NUMBEROF THE MACHINE.
ALSD INCLUDETHE ASSEMBLYNUMBEROF COMPONENTSAND/ORGROUPNUMBERS"OF OP-
TIONS ANDACCESSORIESINVOLVED. .

As·s,ettID.lynumbers can be taken 'from the Component Assembly Pl ate and Group
_ NumMts from- the Machine Option Plate.

".7?L- .~~~ ..
'. -,~'~t!-·~,.....-' .~. . .' ..

.. ;__;~:':.' Quan,1tflt;.}es 11s ted wi th eacli /clssemb ly or gro~p. are the tota l numbe~ used
• .:: '. ";...-'.~ fo!"-"Sat as~en1D.l'y,or group and not necess ar+Iy the total per mach' ne.
-~~..:;....~ ... ~..i-.......:. ?,_'.~-\.. ~.;._ ; .".-. . ..

.' ~<~:~'~e~ ""i"POd" and "left hand" refer to the VleW point from the
_~.: f'~l\.""o.L~ .' "':ne. lo'oking forward.
• -._. v, '~'~)f:; ~... ._. ,.

'.~ ~~~~.~.:~:.~.~. 41 ~-_

C'ata log Index to locate the component or group des ired. If
page is used f6r similar illustrations, or if there is a

~,.,.W\ or more 1i ke i terns on any page, be sure to use the page and/
d to your machine serial number or serial suffix. If a serial

al suffix range is not shown at the bottom of a page, the
. to ..all machines covered by the serial number or serial suffix
on the cover of the catalog.

Some parts illustrated may not appear exactly as the part on your machine.
10 most cases the part and number shown will be your replacement part un­

c:.. l:'~S"s-otherwise stated.
<:

Be Sure .to Order Parts From,the Catalog covering the Serial Number or Ser­
ial Suffix of the Machine for Whlch the Parts Are Needed.
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FIG. 9614

MODEL 222G TRACTOR - SCRAPER
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QUICK REFERENCE

FOR

BELTS & REPLACEABLE FILTERS

PART NO. QTY. DESCRIPTION

PB1033 (1) 1 BELT, AIR CONDITIONER
TH8464 1 BELT, AIR COMPRESSOR
DA4541 1 BELT, ALTERNATOR (2 PER SET)
DA4555 1 BELT, FAN (3 PER SET)
VS1352 1 ELEMENT, AIR CLEANER (PRIMARY)
VJ5139 (2) 1 ELEMENT, AIR CLEANER (PRIMARY)
VJ2437 1 ELEMENT, AIR CLEANER (SAFETY)
VJ2306 (2) 1 ELEMENT, AIR CLEANER (SAFETY)
SD1311 1 ELEMENT, BY-PASS OIL LUBE FILTER
SP6298 1 ELEMENT, ENGINE OIL FILTER
PB1612 1 ELEMENT, FUEL FILTER (PRIMARY)
PB1613 1 ELEMENT, FUEL FILTER (SECONDARY)
WA9652 2 ELEMENT, HYDRAULIC TANK FILTERe DA4348 1 ELEMENT, HYDRAULIC TANK~FILTER
SP6298 1 ELEMENT, TRANSMISSION OIL FILTER

~*'

NOTE: (1) INCLUDED IN AIR CONDITIONER INSTALLATION, OPTION DK1363.
(2) INCLUDED IN ENGINE AIR CLEANER, OPTION DK1361 & DB2083.

f,
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ALPHABETICAL INDEX

DESCRIPTION PAGE NO.
ACTUATOR, BRAKE ---------------------------------------------------- 120
ADAPTOR - TRANSMISSION ---------------------------------------------- 38
AIR CLEANER - ENGINE ------------------------------------------- 6, 1200
AIR COMPRESSOR - CRANKCASE ------------------------------------- 14, 14A

- CYLINDER BLOCK -------------------------------- 14, 14A
- CYLINDER HEAD --------------------------------- 10, 14A

AIR CONDITIONER --------------------------------------------------- 120H
AIR HORN ------------------------------------------------------- 20, 20A
AIR/HYDRAULIC BRAKE PIPING ----------------------------------------- 144
AIR TANK --------------------------------------------------------- R, 8A
AXLE - FINAL DRIVE -------------------------------------------------- 32

- SCRAPER ----------------------------------------------------- 134

BALL CAP - MOUNTING -------------------------------------------- 58, 58A
BATTERY BOX -------------------------------------------- 8A, 60, 78, 78A
BELT - AIR CONDITIONER -------------------------------------------- 120H

- AIR COMPRESSOR ----------------------------------------------- 16
- ALTERNATOR --------------------------------------------------- 16
- FAN ------------------- ----------- - - - - - - - --- -- -- -- -- -- -- ---- - - 16

BLADE, CUTTING ----------------------------------------------------- 128
BLADE, STRIKE-OFF -------------------------------------------------- 130
BODY -- --------- ------ ---- ------- --------- ----- ------ - - - - -- -- -- - -- -- 128
BOTTOM, ROLLING ---------------------------------------------------- 130
BOX, SWITCH --------------------------------------------------- 82B, 156
BRAKE - EMERGENCY -------------------------------------------------- 112

- PARKING -- ---- -- - --- - --- --- - - - - --- --- -- - -- - - -- ---- - - --- 116, 118
- POWER CLUSTER ------------------------------------------ 74, 146
- WHEEL -------------------------------------------------- 24, 136

BRAKE SHIELD INSTALLATION ----------------------------------------- 1201

CAB -------------------------------- ------ -- ----- - --- --- - - --- -- ----- 10Q
CANOPY ----------------------------- ----- - ---- ---- --- --- - -- -- - -- 20, 20A
CASE - MAIN ------------------------------------------------ ---- 58, 58A
CENTRALUBE --------------------------------------------------- 142, 142A
CHAIN, ELEVATOR---------------------------------------------- 124, 124A
COCKPIT -------------------------------------------------------- 20, 20A
CONTROLS- SCRAPER-------------------------------------------------- 54

- STEERING ------------------------------------------------- 86
- THROTTLE -------------------------------------------- 84, 84A
- TRANSMISSION ---------------------------------------- 40, 40A

COVER, ELEVATORMOTOR---------------------------------------- 124, 124A
CYLINDER - AIR ------------------------------------------------- 40, 40A

- BODYHOIST ---------------------------------------------- 140
- CHAIN ADJUSTING ----------------------------------- 124, 124A
- ROLLING BOTTOM------------------------------------"----- 140
- STEERING ------------------------------------------------- 88
- TAl LGATE ------------------------------------------------ 140

DEFROSTER-------- ---- --------- - ------ ----- ---- ------- -- - --------- - 120C
DI FFERENTIAL ------------------------ -- ------------ ------------------ 30

EL~VATOR COMPONENTS- -- ----- - - - - -- -- - - --- - -- - - - - -- - - - -- -- - - - - -- ------ 80
ELEVATOR----------------------------------------------------- 124, 124A
ENGINE - MISCELLANEOUS---------------------------------------------- 16

FAN BRACKET& HUB --------------------------------------------------- 18
FENDERS--------------------------------------------- 34, 34A, 166, 166A_
FILTER - AIR CLEANER------------------------------------------- 6, 1200

- BY-PASS OIL LUBE ------------------------------------------ 108
- ENGINE OIL ------------------------------------------------- 66
- FUEL -- ------------- -------- ---- - -- ---'----- - --- -- -------- --- 66
- HYDRAULIC OIL ---------------------------------------------- 62
- TRANSMISSION OIL -------------------------------------- 68, 68P,
- TRANSMISSION STRAINER ------------------------------------- 68B

FUEL TANK -------------------------------------------------------- 8, 8A

GEAR BOX - ELEVATORDRIVE ------------------------------------------ 150
GENERATOR- AC ------------------------------------------------------ 28
GRILLE - -- -------------------------- ----- -- -- ---- ------- ------ -- - -- --- 2

- GUARD----------------------------------------------------- 5BA

HEADLIGHTS ------------------------------ -- --------- - - - - - - -- -- -------- 2
HEATER ----- - - -- ------------- - -------- --- - - ---------- - - - -- -- -- -- --- 120C
HEAT EXCHANGER------------ - ---------- -- - - - -- - ---- - -- --- --- - - -- - --- - - - 4
HORN- AIR ----------------------------------------------------- 20, 20A

- BACK-UP ---------------------------------------------- 120B, 120G
HOOD--- ---- -------------- --------- - - ----- - ------ - ------ ---- - - - - --- - - - 2
HUB & SPINDLE ------------------------------------------------------ 126
HYDRAULIC PUMP-----"------------------------------ ----- ---------- --- 94
HYDRAULIC TANK -----_------------ -- ---- -- - ---------- - - - - - ------ ---- -- 62

INSTRUMENTPANEL,'-"--------------------------------------------- 22, 22A

LIGHTS - SCRAPER---------------------------------------- 154, 154A, 162
- TRACTOR- -------- ----- ------- -- - - - - - - - --- --- - - - - - -- -- - ---- --- 2

LUBE SYSTEM -------------------------------------------------- 142, 142A
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DESCRIPTION PAGE NO.
MANIFOLD -- -------------------- ---- -------------------- ------ ------ 152B
MI RROR---- ------------------------------- ------ ------------ ---- 20, 20B
MOTOR------7------------------------------------------------- 148, 14BA

PANEL - SCRAPERCONTROL--------------------------------------------- 54
PINION - FINAL DRIVE ------------------------------------------------ 32
PIPING - AIR ---------------------------------------------- 72, 72A, 72B

- AIR/HYDRAULIC BRAKE --------------------------------------- 144
- BALL SOCKETLUBE -------------------------------------- 58, 58A
- BRAKE ------------------------------------------------- 70, 70A

- TRANSMISSION ---------------------------------- 68, 68A
- CENTRALUBE---------------.,-------------------------- 142, 142A
- ENGINE OIL ------------------------------------------------- 66
- FUEL - - -- - - - - - - - -- - - - --- - - - ----- --- -------- - - - - - -- - --- --- --- 66
- HYDRAULIC --------------------------------------- 50, 138, 138A
- SCRAPERCONTROL--------------------------------------- 52, 52A
- STEERING ---------------------------------------------- 64, 64A
- TRANSMISSION ------------------------------------------ 68, 68A

POWERCLUSTER - SCRAPER-------------------------------------------- 146
- TRACTOR--------------------------------------------- 74

POWERTAKE-OFF -- - -------- - --- - ----- - - ---- - -- --- --- -------- --- - ----- - 46
PUMP - HYDRAULIC ---------------------------------------------------- 94

- STEERING ------------------------------------------------- 46, 48

QUADRANT, SHIFTING -------------------------------------------------- 44

RADIATOR ------------- --------------- -- ---- ------ - - -- - - - -- ------------ 4
RECTIFI ER - ----- - ----- ---- ---- ---- - - --- ------------ ------------- 80, 82A
RING GEAR & PINION -------------------------------------------------- 38
ROLL-OVER PROTECTION ---------------------------------------------- 120A
ROLLER - BOTTOM---------------------------------------------------- 130

- IDLER --- -- -- --- - -- - -- - - - -------- ----- - ---------- ---- -- ---- 160
- TAIL ------------------------------------------------------ 126

SAND BAFFLE INSTALLATION ------------------------------------------- 168
SEAT ---------------------------------------------- 92, 120E, 120F, 120K
SEAT BELT ----------------------------------------------------------- 92
SEAT, BUDDY-------------------------------------------------------- 20A
SPINDLE, ELEVATORDRIVE -------------------------------------------- 126
STEERI NG - - -- -- - - - - -- --------------- - -- - ---- -- --- - --- - - - - - - --- - - - --- - 86
STEERING LINKAGE ----------------------------------------------- 90, 90A
SWITCH - CONTACTOR-------------------------------------------- 82A, 158

- CONTROL---------------------------------------------------- 60

TAILGATE ------- ----- - ---- - - - - - - - -- ----------- ---------------- ------ 132
THROTTLE LINKAGE ----------------------------------------------- 84, 84A
THROTTLE LOCK ------------------------------------------------------ 106
TICKER 9WITCH -------------------~---------------------------- ------ 80A
TIRE INFLATION 'KIT -----------------------------"------------------- 110
TOOLS - SCRAPER---'------------------------------------------------- 162

- TRACTOR---- ----- --- -- -- -- - -- -- -- -- - -- - -- -- -- - - - -- - - ---- ----- 96
TRANSFORMER----- --- ----_ - ------- - - -- - - - - -------- -- --- --- ---- - ------ - 82
TRANSMISSION - ADAPTOR-_-------------------------------------------- 38

- BRAKE ----------------------------~_------------------ 40
- CONTROL-----------------------------~\;----------- 40, 40A
- MISCELLANEOUS---------------------------------------- 36.;

VALVE - CHECK -------------------------------------------------------
COMPRESSORUNLOADER--------------------------------------- 11

- CONTROL- SCRAPER------------------------------------ 152. ,1
- TRACTOR------------------------------------- lOi?

- EJECTORCONTROL---------------------------------------- 56,
- PRESSUREPROTECTION--------------------------------------.-
- QUICK RELEASE ------------------------------..~------------
- RELIEF -----------------------------. __,"----------------- 62, 98
- SHUTTLE - -------- ----- -- -------- - - --';.:,--------- ------ -- - - - - -- - 98- SOLENOID c ~ 164
- TRANSMISSION SHIFT CONTROL---------------------------------- 42
- TREADLE RETARDER------------------------------------------- 114
- TREADLE, BRAKE -------------------------- 20A, 76, .76A, 76B, 112
- TWO-WAYCONTROL-------------------------------------------- 22A
- UNLOADER, PILOT -------------------------------------------- 110

VANDALISM PROTECTION-------------------------,-------.-------------- 1?0

WHEEL= ~~~~~~ =================:~;:===============================-1~:
WINDSHIELD ------------------------~------"--------------------- 20, 20A

- WIPER ----------------------------------,.------- 120B, 120J
WIRING - GENERAL--------------------------~----wf8';~8A, 80, 154, 154A

- INSTRUMENTPANEL ----------------~~-------,--------- 22, 22A

YOKE 122

NOTE: SEE ENGINE COMPANYPARTS CATALOGFOR ENGINE PARTS LIST.
SEE TRANSMISSION COt~PANYPARTS CATALOGFOR TRANSMISSION PARTS LIST_
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FIG.5943
GRILL 8.. HOOD
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FIGURE 5943 GRILLE & HOOD

Ref. Put No. Qty. DescriptionNo.

1 DA4393 1 GRILLE
2 C1613 8 SCREW, CAP - 1/2" X 1 1/4"
3 C1540 8 WASHER, LOCK - 1/2"
4 C1549 8 WASHER, FLAT (1)

WA0360 8 WASHER, FLAT (2)
5 H2642 12 SCREW, MACHINE
6 H2643 12 WASHER, LOCK
7 H2644 12 NUT, HEX
8 TL1888 4 HEADLIGHT

C0312 4 LOCKWASHER - 3/8"
C1521 4 NUT - 3/8" - 16NC

TL8796 4 WASHER
TL8798 4 RING, MOUNTING
TD4465 4 SEAL UNIT
VF1939 4 RING, RESILIENT MOUNTING
VH3378 4 BODY

9 DA4392 1 GRILL, REMOVABLE
10 C1602 25 SCREW, CAP - 3/8" X 1" (1) (QTY. 22 (2))
11 C0312 25 WASHER, LOCK - 3/8" (1) (QTY. 24 (2))
12 C1547 25 WASHER, FLAT - 3/8" (1)

WA0720 24 WASHER, FLAT - 3/8" (2)
13 VY1026 1 ANGLE (1)
14 DA4454 1 PLATE, SIDE (1)
15 DA6808 1 PLATE, BENT
16 C1601 2 SCREW, CAP - 3/8" - 16NC X 3/4"
17 C1521 2 NUT - 3/8" (1) (QTY. 4 (2))
18 TR4919 16 NUT, FLANGE (1) (QTY. 14 (2))
19 DA7330 1 HOOD, RIGHT (1)

DB2794 1 HOOD, RIGHT (2)
20 DA4388 1 HOOD, CENTER (1)

DB2796 1 HOOD, CENTER (2)
21 DA7554 1 HOOD, LEFT (1)

DB2795 1 HOOD, LEFT (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
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RADIATOR 8. HEAT EXCHANGER
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FIGURE 5942 RADIATOR & HEAT EXCHANGER

Ref. Part No. Qty.No. Description

1 CAP, RADIATOR
1 TANK, TOP
1 NECK, FILLER

104 CAPSCREW - 5/16" - 18NC X 1"
128 LOCKWASHER - 5/16"

2 GASKET
1 CHANNEL, R.H. (1)
1 CHANNEL, R.H. (2)
1 CHANNEL, L.H. (1)
1 CHANNEL, L.H. (2)
1 CORE & HEADERS
1 "Un BOLT (1)

11 LOCKWASHER - 1/4" (1)
9 LOCKWASHER - 3/8" (2)

11 NUT - 1/4" - 20NC (1)
9 NUT - 3/8" - 16NC (2)
1 PAD, DRILLED (1)
2 ROD, THREADED (1)
1 ANGLE (2)
2 CAPSCREW - 1/2" - 13NC X 1 1/4" (2)
2 LOCKWASHER - 1/2" (2)
8 NUT, HEX - 1/2" - 13NC (1)
4 CAPSCREW - 3/4" - 10NC X 1 1/4·
4 LOCKWASHER - 3/4"
1 TANK, BOTTOM
3 CAPSCREW - 1/2" - 13NC X 2 1/4" (1)
3 CAPSCREW - 1/2" - 13NC X 1 1/4" (2)
6 LOCKWASHER - 1/2" (1) (QTY. 8 (2))
3 HOSE
6 CLAMP, WORM DRIVE
1 ELBOW (1)
1 ELBOW (2)

10 CAPSCREW - 3/8" - 16NC X 1 1/4"
10 LOCKWASHER - 3/8"
8 CLAMP, WORM DRIVE
4 HOSE
2 ELBOW (1)
2 ELBOW (2)

18 FLATWASHER - 1/4" (1)
9 CAPSCREW - 1/4" - 20NC X 1" (1)
9 CAPSCREW - 3/8" - 16NC X 1" (2)
2 STRIP, MOUNTING
1 SHROUD (1)
1 SHROUD (2)
1 GUARD, FAN (1)
1 FAN GUARD ASSEMBLY (2)
1 GUARD, FAN - R.H.
1 GUARD, FAN - L.H.
2 LOCKWASHER - 3/8"
2 NUT - 3/8"
2 CAPSCREW - 3/8" - 16NC X 1 1/4"

24 CAPSCREW - 5/16" - 18NC X 1 1/4"
2 FLATWASHER - 1/2"
4 STRIP

40 NUT
3 CAPSCREW - 1/2" - 13NC X 1 1/4" (1) (QTY. 5 (2))
1 HEAT EXCHANGER ASSEMBLY
1 PLATE, COVER
1 END CAP, INLET

16 CAPSCREW - 3/8" - 16NC X 1 1/4"
20 LOCKWASHER - 3/8"
1 EXCHANGER, HEAT
4 CAPSCREW - 3/8" - 16NC X 1 3/4"
4 NUT - 3/8"
1 COCK, DRAIN
1 END CAP, OUTLET
2 GASKET

NOTE (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.

1 TV1085
2 DA4184

TR1290
3 C1598
4 C1538
5 TR9361
6 DA4192

DK0766
DA4193
DK0767

7 VY7099
8 VY7858
9 C5774

C0312
10 C5780

C1521
11 VY7857
12 VY7083

VY7412
C1613
C1540

13 C1523
14 D0312
15 C1542
16 DA4188
17 C1617

C1613
18 C1540
19 VY8938
20 C09707
21 DA4376

DK0238
22 C1603
23 C0312
24 HC0920
25 VY8939
26 DA4377

DK0237
27 C1546
28 C7588

C1602
29 DA4200
30 TA5149

VB3ll3
31 PB1l80

FA5757
DK1957
DK1958
C0312
C1521
C1603

32 H8620
33 C1547
34 VN0897
35 C1520
36 C1613

FA1696
37 DA6347
38 DA6348
39 C1603
40 C0312
41 DA3819
42 C1605

C1521
43 HC1851
44 DA4378
NS VSl775

9-76 4
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ENGINE AIR CLEANER
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FIGURE 8304 ENGINE AIR CLEANER

Ref. Part No. Qty. DescriptionNo.

1 VH4148 1 ADAPTOR - 90° (1)
TD9723 1 ADAPTOR - 90° (2)

2 VY8322 1 SHROUD
3 DL7009 1 BAND
4 VF9092 1 CLAMP, WIRE (1)

WA0352 1 CLAMP, WIRE (2)
5 H0594 4 SCREW, CAP - 7/16" - 14NC X 1 1/4"
6 C5775 4 WASHER, LOCK - 7/16"
7 C5572 4 NUT - 7/16"
8 VN0718 1 HOSE (1)

HA1653 1 HOSE (2)
9 VC6041 1 GROMMET, RUBBER (1)

10 VC7416 1 INDICATOR, SERVICE
11 DC3584 2 WASHER, LOCK - 1/4"
12 TD1549 2 NUT - 1/4" - 20NC
13 TD1809 2 SCREW, CAP - 1/4" X 3/4"
14 TH7238 1 FITTING, FILTER
15 VH0594 1 ADAPTOR (1)

TD9736 1 ADAPTOR (2)
16 TG1086 2 CLAMP
17 TH0247 6 CLAMP
18 DA7083 1 TUBE
19 DA3344 1 ELBOW
20 DA3345 1 HOSE, HUMP
21 VY7503 1 AIR CLEANER
22 VJ2569 1 BODY
23 VJ2437 1 ELEMENT, SAFETY
24 VS1351 2 GASKET
25 VS1350 1 NUT
26 VS1353 1 ELEMENT, PRIMARY
27 VS1348 1 NUT
28 VS1347 1 COVER
29 VG9486 1 VALVE, VACUATOR
30 VS1594 1 CUP
31 TR4889 1 CLAMP
32 TH7304 2 "0" RING
33 VJ2570 1 BODY
34 TR4887 1 CLAMP
NS VS1349 1 PIN
35 VN9776 4 FLATWASHER - 7/16" (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
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FIG. 7359 B
FUEL TANK
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FIGURE 7359A AIR TANK

e
Ref. Description
No. Part No. Qty.

1 H8402 4 PLUG, PIPE - 3/8"
2 VM1871 2 ADAPTOR, STRAIGHT
3 VC3763 1 TEE
4 DAll05 1 TUBE
5 T09722 1 ADAPTOR
6 S02969 6 PLUG, PIPE - 1/4"
7 C2509 1 PLUG, PIPE - 3/4"
8 C1613 4 SCREW, CAP - 1/2" - 13NC X 1 1/4"
9 C1540 4 WASHER, LOCK - 1/2"

10 C1549 4 WASHER, FLAT - 1/2" (1)
005640 4 WASHER, FLAT - 1/2" (2)

11 HC1851 2 COCK, DRAIN (1)
T09130 2 COCK, DRAIN (2)

12 OB4228 1 TANK, AIR
13 TG2961 1 ELBOW - 90°
14 T09747 1 FITTING - 90°
15 VM4116 1 HOSE
16 S7182 1 ELBOW, STREET

(1) EFFECTIVE THRU SERIAL SUFFIX CPA15-0.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

FIGURE 7359B FUEL TANK

1 VN1180 1 CAP, FUEL
2 VY2667 1 NECK & STRAINER, FILLER
3 C1601 6 SCREW, CAP - 3/8" - 16NC X 3/4"4 C0312 6 WASHER, LOCK - 3/8"
5 TG0097 1 "0" RING
6 SL7334 1 GAGE, FUEL BAYONET
7 0A4585 1 TANK, FUEL
8 C7644 2 SCREW, CAP - 3/4" - 10NC X 1 3/4"9 C1531 2 NUT - 3/4" - 10NC

10

I
VN8604 2 PIN, HINGE

11 C1518 2 PIN, COTTER - 1/4"12 VM0321 1 PLUG, DRAIN

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

6-74 8



FIG.830lA

AIR TANK
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FIG. 8301 B

FUEL TANK
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FIGURE 8301A AIR TANK

Ref. Part No. Qty. DescriptionNo.

1 DB4228 1 AIR TANK
2 C5770 1 PLUG, PIPE
3 R2028 1 PLUG, PIPE
4 SD5209 1 REDUCER
5 TD5557 2 ADAPTOR - 900
6 TF2175 2 VALVE, CHECK
7 TD9743 4 ADAPTOR, STRAIGHT
8 H8136 1 CAPSCREW - 1/4" - 20NC X 1/2"
9 VY3371 1 TUBE

10 C5774 1 LOCKWASHER - 1/4"
11 PB0275 1 SWITCH, LOW PRESSURE
12 VY3370 1 TUBE
13 C5769 3 PLUG, PIPE
14 m9747 2 ADAPTOR - 900
15 VZ3370 3 CAPNUT
16 DA9273 3 TEE
17 HC1851 3 COCK, DRAIN
18 TC8490 1 ADAPTOR
19 SP5217 2 BUSHING, REDUCING
20 VG4290 1 TEE
21 TD5555 1 ADAPTOR - 900

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)

FIGURE 8301B FUEL TANK

1 DK0871 1 COVER, BATTERY BOX
2 C1547 12 FLATWASHER - 3/8"
3 C0312 24 LOCKWASHER - 3/8"
4 C1602 5 CAPSCREW - 3/8" - 16NC X 1 1/4"
5 VY2667 1 NECK, FILLER
6 TG0097 1 O-RING
7 C1601 6 CAPSCREW - 3/8" - 16NC X 3/4"
8 VY0882 1 BREATHER
9 R6885 1 COOPLING

10 DB2067 1 BAFFEL
11 TG1652 1 BUSHING
12 C7644 2 CAPSCREW - 1" - 8NC X 1 3/4"
13 C1531 2 NUT - 1" - 8NC
14 DB4703 1 TANK, FUEL
15 VN8604 2 PIN, HINGE
16 C1518 2 PIN, COTTER
17 C1602 7 CAPSCREW - 3/8" - 16NC X 1"
18 VB2018 1 COVER, BATTERY
19 TH9286 1 CAP. FUEL
20 DA9902 2 BOLT, WING
21 DB4719 1 GASKET
22 DB4717 1 COVER
23 SL7334 1 GAGE, BAYONET
24 VM0321 1 PLUG, DRAIN
25 DC7524 6 CAPSCREW - 3/8" - 16NC X 2"NS VG7805 1 PIN, RETAINING - ON FILLER NECK COVER
NS DA3553 2 RETAINER, BATTERY

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)

9-76 8A
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FIGURE 1128 AIR COMPRESSOR CYLINDER HEAD TU-FLO 500

Ref. Part No. Qty. DescriptionNo.

1 TC7818 1 GASKET

2 SP9026 1 CYLINDER HEAD COMPLETE

3 SP9028 1 CYLINDER HEAD BODY COMPLETE

SL3049 1 HEAD, CYLINDER

3 TC4443 2 SEAT, DISCHARGE VALVE

4 SG1463 2 VALVE, DISCHARGE

5 SG1271 2 SPRING, VALVE

6 SL3051 2 NUT, CAP

7 SH1272 2 PLUG, PIPE - 3/8"NPT

8 SV4721 10 SCREW, CAP - 5/16" - 18NC

9 SG1289 2 STUD - 5/16" - 24NF

10 SF4803 1 GASKET

11 C9656 2 NUT - 5/16" - 24NF

NOTE: DA2983 AIR COMPRESSOR ASSEMBLY INCLUDES CYLINDER
HEAD, CYLINDER BLOCK & CRANKCASE GROUPS.

SEE ENGINE CO. PARTS CATALOG FOR DRIVE & MOUNTING OF
COMPRESSOR.

I
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FIG. 2350

AIR COMPRESSOR CYLI NDER BLOCK
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FIGURE 2350 AIR COMPRESSOR CYLINDER BLOCK TU-FLO 500

Ref. Part No. Qty. DescriptionNo.

1 SG1294 1 GASKET

2 TH3658 2 CONNECTING ROD & CAP COMPLETE

TF9886 2 CONNECTING ROD & CAP

3 TF9887 4 BOLT

4 TF9889 4 WASHER, LOCK

5 TF9888 4 INSERT, BEARING

6 SR8570 1 RING SET, PISTON

7 SL3044 2 WIRE, LOCK

8 TD7172 2 PISTON & PIN ASSEMBLY

9 C0312 6 WASHER, LOCK - 3/8"

10 SR4599 6 SCREW, CAP - 3/8" - 16NC

11 SH5986 1 PLUG, PIPE - 1/4"NPT

12 TC7812 1 CYLINDER BLOCK COMPLETE

13 TG9687 6 PLUG, PIPE - 3/8"NPT

14 TC7813 2 CUP, UNLOADER

15 TC7819 2 PISTON, UNLOADER

16 SL3039 2 VALVE, INLET

17 TC7817 2 GUIDE, INLET VALVE

18 SL3040 2 SPRING, INLET VALVE

19 SR7005 2 GROMMET

20 TH3652 2 STOP, UNLOADER CUP

21 SL3045 2 GASKET

VF5215 1 PLATE, STRAINER

23 SP9040 1 SEAT, UNLOADER SPRING

24 VD7026 1 SPRING, UNLOADER

25 TC7814 1 SADDLE, UNLOADER SPRING

NOTE: DA2983 AIR COMPRESSOR ASSEMBLY INCLUDES CYLINDER
HEAD, CYLINDER BLOCK & CRANKCASE GROUP. TG9656 CYLINDER
BLOCK COMPLETE INCLUDES REF. NOS. 12,14,15,19,23 THRU 25.

9-76 12
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AIR COMPRESSOR CRANKCASE
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FIGURE 3001 AIR COMPRESSOR CRANKCASE TU-FLO 500

Ref. Part No. Qty. Description
No.

1 SV4719 4 SCREW, CAP

2 SV1319 10 WASHER, LOCK

3 SG1299 1 COVER, FRONT

4 SL2872 1 GASKET

5 SP9037 1 BEARING

6 TC4440 1 CRANKCASE

7 SG1273 1 KEY

8 VF5487 1 CRANKSHAFT

9 VF5488 1 WASHER, THRUST

10 TF9883 1 RING, "0"

11 VF5216 1 COVER, REAR END

VS0721 1 BEARING

12 VD7032 4 SCREW, CAP - 5/16" - 18NC

13 SG1274 1 GASKET

14 SG6552 1 SEAL, OIL

15 SG1187 1 NUT

NOTE: DA2983 COMPLETE AIR COMPRESSOR INCLUDES

CYLINDER HEAD, CYLINDER BLOCK AND CRANKCASE.

9-76 14
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FIGURE 9580 AIR COMPRESSOR PB2321

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

VJ7.401 1 CYLINDER HEAD ASSEMBLY 27 VSl770 1 OIL SEAL, CRANKSHAFT
VJ7721 1 CYLINDER HEAD BODY ASSEMBLY 28 VJ7748 1 CRANKSHAFT

1 (1) 2 SEAT, DISCHARGE VALVE 29 SG1187 1 NUT, CRANKSHAFT
2 (1) 1 BODY, CYLINDER HEAD 30 SG1273 1 KEY, CRANKSHAFT
3 (1) 2 INSERT, SPRING 31 VJ2388 4 CAPSCREW - 7/16" - 14NC X 7/8"
4 (1) 2 SEAT, SPRING 32 VJ7752 1 COVER, FRONT END
5 VJ7724 2 STOP, VALVE 33 VJ7398 1 ADAPTOR, CRANKCASE BASE
6 (2) 2 VALVE, DISCHARGE VJ7396 2 CONNECTING ROD & PISTON
7 (2) 2 SPRING, DISCHARGE VJ7732 2 CONNECTING ROD COMPLETE

VJ7395 1 CRANKCASE & SHAFT 34 VJ7733 2 ROD & CAP
VJ7746 1 CRANKCASE ASSEMBLY 35 TF9887 4 BOLT
VJ7747 1 CRANKCASE BODY ASSEMBLY 36 VJ7734 2 BUSHING, WRIST PIN

8 (1) 1 BODY, CRANKCASE 37 VJ7735 2 INSERT, BEARING
9 SP9048 2 SEAT, INLET VALVE VJ7742 2 PISTON & WRIST PIN

10 TC7821 2 BUSHING 38 VJ7743 2 PIN, WRIST
11 SP9040 1 SEAT, UNLOADER SPRING (2)(3) 39 VJ7744 2 PISTON
12 VD7026 1 SPRING, UNLOADER (2)/(3) 40 VJ7753 2 WIRE, LOCK
13 TC7814 1 SADDLE, UNLOADER SPRING (2)~ VJ7745 1 PISTON RING SET

(3) 41 (1) 2 RING, EXPANDER
14 TH3652 2 GUIDE, UNLOADER PLUNGER (2)~ 42 (1) 2 RING, OIL

(3) 43 (1) 4 RING, PISTON
15 TC7813 2 PLUNGER, UNLOADER (2)/(3) 44 VJ7725 2 STRAP, LOCK

TG9657 2 UNLOADER PISTON ASSEMBLY (2) 45 VJ7400 1 GASKET, CYLINDER HEAD (2)
(3) 46 TC8717 2 GUIDE, INLET VALVE (2)

16 (2)/(3) 2 RING, BACK-UP 47 SL3039 2 VALVE, INLET (2)
(2)/(3) 2 GROMMET 48 SL3040 2 SPRING, VALVE (2)

17 (2)/(3) 2 PISTON 49 TH3886 2 PLUG, PIPE - 1/2"
18 C5775 8 LOCKWASHER - 7/16" 50 VJ7402 6 CAPSCREW
19 TL7217 4 CAPSCREW - 7/16" - 14NC X 3/4" 51 VG7446 2 NUT
20 VJ7751 1 GASKET 52 VJ0372 1 GASKET, DISCHARGE (2)

VJ7749 1 REAR END COVER ASSEMBLY 53 SL3045 2 GASKET, STRAINER (3)
21 VJ7750 1 BODY, REAR END COVER 54 VF5215 1 PLATE, STRAINER
22 VJ7741 1 BEARING, CRANKSHAFT 55 SG1274 1 GASKET, FLANGE
23 VJ7736 1 WASHER, THRUST 56 VJ7399 6 CAPSCREW
24 TG0827 1 "0" RING 57 VJ7397 1 GASKET, CRANKCASE COVER
25 VJ2801 4 "0" RING
26 R6520 1 BEARING, BALL

NOTE: (1) NOT SERVICED SEPARATELY.
(2) SERVICED AS PART OF RK1930 REPAIR KIT.
(3) SERVICED AS PART OF RK1388 REPAIR KIT.

9-76 14A
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FIGURE 8086 ENGINE - MISCELLANEOUS

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 H0577 6 SCREW, CAP -3/8"- 24NF X 3 3/4" 58 C1613 7 SCREW, CAP - 1/2" -13NC X 1 1/4"2 C0312 7 WASHER, LOCK - 3/8" 59 C1549 12 WASHER, FLAT - 1/2"
3 VY8508 1 FAN, REVERSIBLE 60 DA6806 1 TUB E, EXHAUST
4 C1522 6 NUT - 3/8" - 16NC 61 TC1233 4 NUT - 3/8"
5 VY6475 1 SPACER, FAN 62 TC1231 4 WASHER, LOCK - 3/8"
6 FA1689 1 FAN BRACKET & HUB (SEE INDEX) 63 DA3264 3 SPACER
7 VC5750 1 SCREW, CAP - 1/2" - 13NC X 5" 64 DA3154 3 SPACER
8 SF4094 1 BUSHING, REDUC ING 65 VY8510 1 U-BOLT
9 VY5826 2 HOSE 66 DA3265 1 BLOCK

10 CD9707 6 CLAMP, HOSE (3) (QTY.5 (4)) 67 VC8762 2 SCREW, CAP - 3/8" - 16NC X 1 1/2'11 C1600 1 SCREW, CAP - 3/8" - 16NC X 1/2" TR4434 1 SCREW, CAP - 3/8" - 16NC X 2" (4)12 VY3109 1 CLAMP (3) (USED ON PART NO. DA6695)13 1 ENGINE (ORDER FROM FACTORY) 68 VY7309 2 CLAMP14 VZ1924 1 STARTER MOTOR 69 DA6801 1 BRACKET15 C1541 14 WASHER, LOCK - 5/8" 70 TR6643 2 NUT - 1/2" - 13NC16 C1629 11 SCREW, CAP - 5/8" - 11NC X 1 3/4" 71 TR5445 2 WASHER, LOCK - 1/2"17 HC5469 2 CLAMP, HOSE (3) 72 VC4898 2 SCREW, CAP - 1/2" -13NC X 1 1/2"18 DL6742 1 PLUG & KEY 73 DA6802 2 CLAMP19 SF9442 1 PLUG, PIPE 74 DA6502 1 MUFFLER20 VY4327 1 HOSE (3) 75 DA6695 1 TUBE, EXHAUSTTH2128 1 HOSE (4) 76 DA3367 1 ADAPTOR21 TC8490 1 ADAPTOR - 900 77 VY8515 1 RING, COMPRESSION22 HA0973 1 HOSE 78 VF5336 1 COUPLING, V-B23 TD9746 1 ADAPTOR - 900 79 DA4178 1 SCREW, CAP - 1/4" - 20NC24 VW8111 1 HOSE 80 D4097 1 PIN, COTTER25 HA0530 1 HOSE 81 DA4093 1 PIN, CABLE CONNECTOR26 TD9748 4 ADAPTOR - 900 82 C1546 2 WASHER, FLAT27 TH7863 1 ADAPTOR - 90 0 83 H0596 2 SCREW, CAP - 1/4" - 20NC X 1 1/4"28 SD5207 1 BUSHING, REDUCING 84 C5774 2 WASHER, LOCK - 1/4"29 KB7390 1 HOSE 85 DA4553 1 BRACKET (1)30 TH3394 1 FLANGE, COMPRESSOR DISCHARGE DB0805 1 BRACKET (2)31 C1538 4 WASHER, LOCK - 5/16" 86 VA0093 1 CONNECTOR32 C1598 2 SCREW, CAP - 5/16" - 18NC X 1" 87 S5115 2 SCREW, SET33 TD9749 1 ADAPTOR - 900 88 DA3728 1 ARM, ALTERNATOR ADJUSTING34 HC1851 1 COCK, DRAIN 89 TR6008 1 WASHER, FLAT - 1/2"35 R0086 1 BUSHING, REDUCING 90 VZ4642 1 ALTERNATOR36 E4132 1 PIN, COTTER 91 DA4540 1 BRACKET, MOUNT37 TH8357 1 PULLEY, AIR COMPRESSOR 92 H0594 2 SCREW, CAP -7/16"- 14NC X 1 1/4"38 TH8464 1 BELT, COMPRESSOR 93 C5775 2 WASHER, FLAT - 7/16"39 TR0305 4 SCREW, CAP -7/16"-14NC X 1 1/4" 94 VN9776 2 WASHER, FLAT - 7/16"40 DA2983 1 COMPRESSOR, AIR iSEE INDEX! i7l 95 H9921 1 SCREW, CAP - 3/8" - 24NF X 5"PB2321 1 COMPRESSOR, AIR SEE INDEX 8 96 WA0360 1 WASHER, FLAT - 1/2"41 VYOO13 1 PIPE 97 VN9187 1 SCREW, CAP - 1/2" - 13NC X 6 1/2"42 H8620 2 SCREW, CAP -5/16"- 18NC X 1 1/4" 98 DA4541 1 BELT SET, ALTERNATOR43 VN9993 1 CLAMP 99 DA3727 1 PULLEY
44 H0593 1 SCREW, CAP - 5/8" - 11NC X 5 1/2 100 DA4517 2 HOSE (5) (OTY. 1 (6))45 C1614 1 SCREW, CAP - 1/2" - 13NC X 1 1/2 101 TF6924 2 CLAMP, VINYL (5) (OTY. 1 (6))46 DA4174 1 BRACKET 102 0A4515 2 BRACKET (5) (QTY. 1 (6))47 H8508 1 NUT, JAM - 1/2" - 13NC (USED WITH REF. NOS. 100 & 101)48 C1523 10 NUT - 1/2" - 13NC (3) (OTY 9 (4) 103 F6769 1 ELBOW - 90° (4)49 C5762 2 SCREW, CAP -5/8"- 11NC X 1 1/2" 104 TG2562 1 CLAMP50 TH6255 2 MOUNT, REAR ENGINE 105 DB3238 1 BRACKET51 TL1530 2 SCREW, CAP - 3/4" - 10NC 106 WA2643 2 BEARING, NEEDLE52 DA4555 1 BELT SET, FAN 107 PB1690 1 PLUG, COPE53 DA4371 1 TUBE (3) 108 PB1692 1 SEAL, O-RINGDK0179 1 TUBE (4)(OTY. 3 (8)) 109 DC1569 2 KEY, WOODRUFF54 VY0023 2 BAR, DRILLED 110 PB1693 1 WASHER55 C1615 4 SCREW, CAP - 1/2" - 13NC X 1 3/4 NS H5825 1 SCREW, CAP -5/16"- 18NC X 2 1/4"56 C1540 10 WASHER, LOCK - 1/2" (3) NS DA4552 1 BRACKET (3)(OTY. 9 (4)) NS DL9143 1 BRACKET (4)57 VYOO14 1 FITTING, AIR INLET NS PB2707 1 CABLE,TACHOMETER (8)

NS DA5016 1 CAP (8) }NS TD1449 1 COUPLING (8) TACHOMETER
NS TH7791 1 ADAPTOR (8) HARDWARE
NS TH7792 1 KEY (8)
NS TF4633 1 ADAPTOR - 90° - (ATTACHED TO

REF. NO. 25 AT BLOCK) (8)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
(5) EFFECTIVE THRU SERIAL SUFFIX CPA1S-E.
(6) EFFECTIVE WITH SERIAL SUFFIX CPA15-F.
(7) EFFECTIVE THRU SERIAL SUFFIX CPA15-K.
(8) EFFECTIVE WITH SERIAL SUFFIX CPA15-L.
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FIGURE 5962 FAN BRACKET & HUB FA1689

Ref. Part No. Qty. DescriptionNo.

1 VC1747 1 RING, SNAP

2 VN9787 1 CAP

3 SP5456 1 NUT, SLOTTED - 5/8" - 18NF
4 E4132 1 PIN, COTTER

5 SF2463 1 BEARING, BALL

6 DA4489 1 BRACKET, FAN

DA4725 1 SHAFT

DA4488 1 BRACKET

7 VCl721 1 RING, SNAP

8 VCl722 1 BEARING, BALL

9 DA4485 1 PULLEY

9-76 18
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FIGURE 7351 COCKPIT

Ref. Part ]\'0. Qty. Description Ref. Part No. Qty. DescriptionNo. No. .
1 R3869 3 SCREW, CAP -5/16" - 18NC X 5/8" 35 VC1387 4 SCREW, CAP-l/2"-13NC Xl"
2 VN9951 4 NUT, LOCK - 5/16" 36 C0312 11 WASHER, LOCK - 3/8"
3 VY4538 1 BRACE, MIRROR 37 DA2265 1 CHANNEL
4 VY5831 1 MIRROR, CONVEX 38 C1603 3 SCREW, CAP -3/8"-16NC X 1 1/4"
5 TF8067 1 HEAD, MIRROR 39 C1547 2 WASHER, FLAT - 3/8"
6 VY4539 1 BRACE, MIRROR 40 TC1234 4 SCREW, CAP
7 H8620 1 SCREW, CAP -5/16"-18NC X 1 1/4" 41 DA4437 1 COVER
8 C1541 10 WASHER, LOCK - 5/8" 42 KD0251 4 SCREW, MACHINE
9 VF7646 6 WASHER, FLAT -5/8" 43 DA4681 1 CABLE, EMERGENCY STOP

10 C7595 4 SCREW, CAP - 5/8" -llNC X 1 1/4" 44 DA4682 1 CABLE, STOP (1)
11 TA3495 1 FRONT, COCKPIT PB1222 1 CABLE, STOP (2)
12 VY4540 1 BRACE 45 DA4068 1 VALVE, CONTROL (SEE INDEX)
13 C1538 7 WASHER, FLAT - 5/16" 46 DA6449 1 PANEL, CONSOLE
14 C1520 7 NUT, HEX - 5/16" - 18NC 47 DA4064 1 BAR, GRAB
15 C1598 7 SCREW, CAP -5/16"-18NC X 1" 48 C1602 4 SCREW, CAP -3/8"-16NC X 1"
16 TL1520 1 HORN 49 DA4065 1 WHEEL, STEERING

VS0225 1 DIAPHRAGM 50 VF3232 1 NUT - 5/8" - llNC
VS0226 1 GASKET 51 Rl057 1 PIN, COTTER

17 TR2434 1 GASKET, MOUNT 52 H0122 1 KEY, WOODRUFF
18 SV9125 1 VALVE, AIR HORN 53 TR9082 1 WASHER, FLAT - 1/2"
19 VS2274 1 FILTER, PORT 54 DA4066 1 CAP, STEERING WHEEL
20 DA5495 1 VALVE, TREADLE (SEE INDEX) 55 CE2510 4 SCREW, CAP - 5/8" - llNC
21 VF6236 1 VALVE, TREADLE (SEE INDEX) 56 VYOO72 1 RUBBER, SPONGE
22 C1540 20 WASHER, LOCK - 1/2" 57 DA1871 1 WINDSHIELD
23 C1613 10 SCREW, CAP-1/2"-13NC X 1 1/4" 58 DA1861 1 GLASS, WINDSHIELD
24 HE0073 10 WASHER, FLAT - 1/2" 59 VY0070 1 STRIP, WEATHER
25 DA4435 1 PLATE, FLOOR 60 VY0071 1 STRIP, FILLER
26 DA1852 1 PLATE, R.H. FRONT 61 VH0594 1 FITTING
27 VN7967 1 GROMMET, RUBBER 62 TR2435 1 WASHER, TENSION
28 C1614 4 SCREW, CAP - 1/2"-13NC X 1 1/2" 63 TR2436 1 STEM, MOUNT
29 DA3475 1 BRACE 64 TD2186 1 GROMMET
30 DA1863 1 PLATE, LEFT HAND REAR 65 DL1371 1 GROMMET
31 DA1854 1 PLATE, RIGHT HAND REAR 66 C1523 6 NUT - 1/2" - 13NC
32 C1629 2 SCREW, CAP-5/8"-l1NC X 1 3/4" 67 C1621 3 CAPSCREW - 1/2"-13NC X 3 1/4"33 VY9443 1 PANEL, REAR 68 C1549 3 FLATWASHER - 1/2"
34 VL7488 1 SEAT (SEE INDEX) 69 DA9380 1 CANOPY

70 C1612 3 CAPSCREW - 1/2"-13NC X 1"
71 VY2818 1 BELT, SAFETY
72 VC6501 4 FLATWASHER - 7/16"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

20
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FIGURE 8088 COCKPIT

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 R3869 3 CAPSCREW - 5/16" - 18NC X 5/8" 34 C1629 2 CAPSCREW - 5/8" - 11NC X 1 3/4"2 VN9951 4 LOCKNUT - 5/16" - 18NC 35 DA2265 1 CHANNEL
3 VY4538 1 BRACE, MIRROR 36 C1603 2 CAPSCREW - 3/8" - 16NC X 1 1/4"4 VY5831 1 MIRROR, CONVEX 37 C1547 6 FLATWASHER - 3/8"5 TF8067 1 MIRROR 38 C1621 3 CAPSCREW - 1/2" - 13NC X 3 1/4"6 VY4539 1 BRACE, MIRROR 39 C1549 3 FLATWASHER - 1/2" (3)7 H8620 1 CAPSCREW - 5/16" - 18NC X 1 1/4" 40 C1523 6 NUT - 1/2" - 13NC (3)8 C1541 10 LOCKWASHER - 5/8" 41 VL7488 1 SEAT (SEE INDEX)9 VF7646 6 FLATWASHER - 5/8" 42 VC1387 4 CAPSCREW - 1/2" - 13NC X 1"10 C7595 4 CAPSCREW - 5/8" 43 PB1559 1 CABLE, STOP11 VB2768 1 FRONT, COCKPIT 44 DA4068 1 VALVE, CONTROL (SEE INDEX)12 VY4540 1 BRACE 45 DA4681 1 CABLE, EMERGENCY STOP13 C1538 7 LOCKWASHER - 5/16" 46 DB4892 1 COVER, GRAB BAR14 C1520 7 NUT, HEX - 5/16" - 18NC 47 C1602 4 CAPSCREW - 3/8" - 16NC15 C1598 7 CAPSCREW - 5/16" - 18NC X 1" 48 DA4065 1 WHEEL, STEERING16 PB2360 1 HORN ~1) 49 Rl057 1 PIN, COTTERPB2961 1 HORN 2) 50 VF3232 1 NUT - 5/8" - 11NCVJ7159 1 DIAPHRAGM (1) 51 H0122 1 KEY

VJ7160 1 GASKET (1) 52 TR9082 1 FLATWASHERVJ5750 1 SEAL (1) 53 DA4066 1 CAP, STEERING WHEELVJ5748 1 PROJECTOR, SHORT 54 DA9380 1 CANOPY (3)VJ5749 1 PROJECTOR, LONG 55 VY0072 1 RUBBER, SPONGE
VJ8432 1 BODY (2) 56 CE2510 4 CAPSCREW - 5/8" - llNC X 3/4"VJ8433 1 GASKET (2) 57 DA1871 1 WINDSHIELD17 TR2434 1 GASKET, MOUNT (1) 58 DA1861 1 GLASS, WINDSHIELD18 SV9125 1 VALVE, AIR HORN 59 VY0070 1 STRIP, WEATHER (1)19 VS2274 1 FILTER, PORT (1) DB4838 1 STRIP, WEATHER (2)KC3733 1 VENT, BREATHER (2) 60 VY0071 1 STRIP, FILLER (1)20 DA5495 1 TREADLE VALVE, RETARDER (SEE 61 C1612 3 CAPSCREW - 1/2" - 13NC X 1" (3) .INDEX) 62 VY2818 1 BELT, SAFETY21 DA5494 1 TREADLE VALVE, BRAKE (1) (SEE 63 VC6501 4 FLATWASHER - 7/16"

INDEX) 64 TD9723 1 FITTINGPB2271 1 TREADLE VALVE, BRAKE (2) (SEE 65 TR2435 1 WASHER, TENSION
INDEX) 66 TR2436 1 STEM, MOUNT

RK1756 1 KIT, TREADLE MAINTENANCE (1) 67 DK0601 1 PLATE, RUBBERRK1757 1 KIT, VALVE MAINTENANCE (1) 68 DK0175 1 PLATE, BACKER
RK1758 1 KIT, SEAL (1) 69 C5780 4 NUT - 1/4"22 C1540 12 LOCKWASHER - 1/2" 70 VN9773 4 FLATWASHER - 1/4"23 C1613 6 CAPSCREW - 1/2" - 13NC X 1 1/4" 71 C5774 4 LOCKWASHER - 1/4"24 HE0073 6 FLATWASHER - 1/2" NS C1601 4 CAPSCREW - 3/8" - 16NC X 3/4"25 DK0174 1 FLOOR MAT, R.H. (R.H. FLOOR MAT)26 DK1179 1 FLOOR PLATE, R.H. NS TG9928 1 SEAT, BUDDY (4)27 DK0l73 1 FLOOR MAT, L.H. WA0191 4 CLAMP (4)28 DK1180 1 FLOOR PLATE, L.H. C1604 4 CAPSCREW - 3/8" - 16NC X 1 1/2"29 TD2186 2 GROMMET (4)30 DB4888 1 COVER C0312 4 LOCKWASHER - 3/8" (4)31 C0312 14 LOCKWASHER - 3/8" 4P2198 4 SPACER (4)32 TC1234 4 CAPSCREW - 3/8" - 16NC X 3/4" 488057 1 BELT, SEAT (4)

33 DB2800 1 CHANNEL, REAR

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-L.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-M.
(3) INCLUDED IN OPTION DK1360 CANOPY GROUP.
(4) INCLUDED IN OPTION DK4919 BUDDY SEAT GROUP.

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
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FIGURE 7352 INSTRUMENT PANEL

Ref. Pal'tNo. Qty. Description
No.

1 TA5157 1 FRAME, INSTRUMENT PANEL
2 C5746 4 SCREW, CAP - 1/4" - 20NC X 3/4"
3 C5774 4 WASHER, LOCK - 1/4"
4 C1546 4 WASHER, FLAT - 1/4"
5 KD0252 6 SCREW, MACHINE
6 FA3806 1 PANEL, INSTRUMENT (1)

FA4789 1 PANEL, INSTRUMENT (2)
7 VZ5609 1 GAUGE, TRANSMISSION TEMPERATURE
8. VZ5615 1 GAUGE, TRANSMISSION OIL PRESSURE
9 VH4145 3 ELBOW - 45°

10 C1231 3 COUPLING
11 DA4281 1 GAUGE, SHIFT INDICATOR
12 DA4577 2 BRACKET, LIGHT
13 VZ5605 1 GAUGE, ENGINE TEMPERATURE
14 VZ5603 1 GAUGE, ENGINE OIL PRESSURE
15 DA6448 1 PANEL, BLANK INSTRUMENT (1)

DB0595 1 PANEL, BLANK INSTRUMENT (2)
16 TV8626 1 CROSS
17 VM7105 1 SWITCH, KEY

VJ3355 2 KEY
18 SG3290 2 SWITCH, OIL PRESSURE
19 DA2950 1 WIRE
20 DA2947 1 WIRE
21 VZ5601 1 AMMETER
22 VM3921 1 TEE
23 VZ5602 1 GAUGE, AIR PRESSURE
24 TA5860 8 BULB, 24V
25 DA4276 1 LIGHT, INDICATOR
26 VZ4936 1 SWITCH, LIGHT
27 DA4000 1 LIGHT, INDICATOR
28 DA4280 1 SWITCH, ELEVATOR REVERSE
29 PB0468 1 HOURMETER
30 DA9682 1 PLATE, ELEVATOR CONTROL
31 DA8096 3 GASKET
32 VC9144 6 SCREW, MACHINE
33 SD5299 6 LOCKWASHER
34 R4948 6 NUT
35 PB0406 1 PLATE, HOIST CONTROL
36 PB0404 1 PLATE, EJECTOR CONTROL
37 DA2943 1 PLATE, ELEVATOR CONTROL
38 DC5636 1 SWITCH, PUSH BUTTON
NS PB1226 1 INDICATOR LIGHT, PARKING BRAKE

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

I

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

22
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FIGURE 8083 INSTRUMENT PANEL

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 TA5157 1 FRAME, INSTRUMENT PANEL 34 DA4276 1 LIGHT, INDICATOR
2 C5774 4 LOCKWASHER - 1/4" 35 VZ4936 1 SWITCH, LIGHT
3 C5746 4 CAPSCREW - 1/4" - 20NC X 3/4" 36 DB4807 1 WIRE
4 C1546 4 FLATWASHER - 1/4" 37 DB4808 1 WIRE
5 KD0252 9 SCREW, MACHINE 38 DB3773 1 WIRE
6 FA5462 1 INSTRUMENT PANEL ASSEMBLY 39 DB3650 1 WIRE
7 DB4896 1 PLATE, R.H. INSTRUMENT PANEL 40 VC9144 8 SCREW, MACHINE
8 DC5636 2 SWITCH, PUSH 41 SD2599 8 LOCKWASHER
9 DA4280 1 SWITCH, ELEVATOR REVERSE 42 PB1235 1 PLATE, EMERGENCY DROP

10 DB4898 1 PLATE, PANEL 43 R4948 8 NUT
11 TA5860 8 BULT, 24 VOLT 44 DA2943 1 PLATE, ELEVATOR CONTROL
12 DA4000 1 LIGHT, INDICATOR 45 KD0252 4 SCREW, MACHINE -1/4"- 20NC X
13 VZ5609 1 GAUGE, TRANSMISSION TEMP. 3/4"
14 VZ5615 1 GAUGE, TRANS. PRESSURE OIL 46 TG1929 4 SCREW, M~NE - #10 - 24NC
15 DB4806 1 WIRE 47 VW1736 1 DIAL .-
16 C1231 3 COUPLING 48 DA5753 1 DIAL
17 VH4145 3 ELBOW - 45° 49 PB0468 1 HOURMETER
18 DA4281 1 GAUGE, SHIFT INDICATOR 50 PB1226 1 LIGHT, INDICATOR
19 VZ5605 1 GAUGE, ENGINE TEMPERATURE 51 SP8443 1 BULB, 24 VOLT
20 VZ5603 1 GAUGE, ENGINE OIL PRESSURE 52 DA8096 3 GASKET
21 SG3290 1 SWITCH, OIL PRESSURE 53 PB0404 1 PLATE, EJECTOR CONTROL
22 DB4897 1 PLATE, L.H. INSTRUMENT PANEL 54 VN9765 6 FLATWASHER
23 WA1962 1 CROSS 55 PB0406 1 PLATE, HOIST CONTROL
24 VM7105 1 SWITCH, KEY 56 DA9682 1 PLATE, ELEVATOR CONTROL

VJ3355 2 KEY 57 TF9821 2 TWO-WAY VALVE
25 DA2950 1 WIRE 58 TA2305 2 LEVER
26 DA2947 1 WIRE 59 TF9825 2 PIN
27 VZ5601 1 AMMETER 60 SR1585 2 GROMMET
28 DA4577 2 BRACKET, LIGHT 61 TF9822 2 SPRING, PLUNGER RETURN
29 TD9746 1 ELBOW - 90° 62 TF9827 2 SPRING, VALVE
30 VZ5602 1 GAUGE, AIR PRESSURE 63 TF9829 2 RING, SEAL
31 VZ5548 1 BREAKER, CIRCUIT 64 TF9828 2 NUT, CAP
32 HD1538 2 SCREW, MACHINE - #6 - 32NC 65 TF9826 2 VALVE
33 R2641 2 LOCKWASHER 66 TF9823 2 PLUNGER

NS VF7730 1 SWITCH, PRESSURE (PARKING
BRAKE)

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 9702 HHEi:::LBRAKE
VZ1460 - R.H. (5) VZ1459 - L.H. (5)
PB1204 - R.H. (6) PB1205 - L.H. (6)
PB3028 - R.H. (7) PB3027 - L.H. (7)

Ref. Part No. Qty.No. Description

1 VF4319
2 VD5835
3 VH7434
4 VG8151
5 VN3116
6 VG9495
7 VX0877

SV6599
VF4315

8 VF4341
9 VF4342

10 VF4339
11
12 VF4340
13 VF4337
14 VF4338
15 VD4355
16 VD4356
17
18 VF4329
19
20
21 VF4326

PB0160
VJ5938

22 VX0882
VJ5939

23 VX0878
24 VG9490
25 VX0879
26 VH7433

VJ4889
27 VJ4292
28 VF4348

VZ1750
29 VD4369
30 VZ1474
31 VJ5937
NS VN9907
NS VY8630
NS WA0363

RK1205
RK1206
RK1207
C1661
C0312
C1522

NS C1660

1 SCREW, BLEEDER
3 SEAT, TUBE
2 CYLINDER
2 SPRING (1)
2 PLUG (1)
2 CUP (1)
2 PISTON ASSEMBLY (1)
2 PISTON (NOT SERVICED SEPARATELY)
2 RING, "0"
2 WEDGE ASSEMBLY
2 WASHER, "E"
2 WASHER
2 SPRING, RETURN
2 WEDGE (NOT SERVICED SEPARATELY)
2 WASHER
2 CAGE, RETAINING
2 ROLLER
2 SCREW, SET
2 PLUG
2 CAPSCREW (2)
2 LOCK
2 SPRING (2)
2 GUIDE (2)
2 BOLT, ADJUSTING (5)
2 BOLT, ADJUSTING (6)
2 BOLT, ADJUSTING (7)
2 ACTUATOR (5)/(6)
2 ACTUATOR (7)
4 SEAL ASSEMBLY (5)/(6) (QTY. 2 (7))
2 PLUNGER, ADJUSTING
2 PLUNGER, ANCHOR
1 SPIDER
1 SPIDER (6)
8 SPRING, SHOE RETURN
2 SHOE & LINING ASSEMBLY
4 PIN, RETURN SPRING
2 GUIDE, ANCHOR PLUNGER
2 DETENT, ADJUSTING (5)
2 SEAL ASSEMBLY (7)
2 CLAMP
4 SHIELD, DUST (3)
8 WASHER, HARDENED (3)
1 LINING & RIVET KIT (STD.)
1 LINING & RIVET KIT (1/16" OVERSIZED)
1 LINING & RIVET KIT (1/8" OVERSIZED)
8 CAPSCREW (4)/(5)
2 LOCKWASHER
2 NUT

12 CAPSCREW - 7/8" - 9NC X 2 1/4" (MTG. HARDWARE) (3) (QTY. 20 (4))

NOTE: (1) INCLUDED IN RK1377 WHEEL CYLINDER KIT.
(2) INCLUDED IN VJ2516 GUIDE PAWL ASSEMBLY.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.
(5) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(6) EFFECTIVE WITH SERIAL SUFFIX CPA15-H THRU CPA15-M.
(7) EFFECTIVE WITH SERIAL SUFFIX CPA15-N.

(QUANTITIES SHOWN ARE FOR ONE BRAKE ASSEMBLY.)

(TWO ASSEMBLIES REQUIRED PER MACHINE.)
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WHEELS NOT SOLD AS ASSEMBLIES - ORDER COMPONENT PARTS
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FIGURE 3664 24.0 X 25 WHEEL ASSEMBLY VM8139

Ref. Part No. Qty. DescriptionNo.

1 VY1697 1 DRUM, BRAKE

2 VH2600 1 WHEEL

3 DL2213 2 FLANGE

4 SV8190 1 BAND, BEAD SEAT

5 SR6498 1 "0" RING

6 SV8186 1 RING, LOCK

7 VH2602 20 SCREW, CAP

8 SV5721 1 STEM, VALVE

(EFFECTIVE WITH SERIAL SUFFIX CPA15-B ONLY)

FIGURE 3664 29.5 X 25 WHEEL ASSEr4BLY VM8143 (1)
29.5 X 29 WHEEL ASSEMBLY VY7546 (2)

1 VY1697 1 DRUM, BRAKE

2 VH1597 1 WHEEL (1)

VY7448 1 WHEEL (2)

3 DL2213 2 FLANGE (1)

SV8195 2 FLANGE (2)

4 SV8190 1 BAND, BEAD SEAT (1)

TH6079 1 BAND, BEAD SEAT (2)

5 SR6498 1 "0" RING (1)

SV5701 1 "0" RING (2)

6 SV8186 1 RING, LOCK (1)

TH6054 1 RING, LOCK (2)

7 VH2602 20 SCREW, CAP

8 SV5721 1 STEM, VALVE

NS TG3050 1 DRIVER (2)

NOTE: (1) EFFECTIVE WITH SERIAL SUFFIX CPA15-C.
(2) OPTIONAL

6-74 26



,:,;,., "
-' r

FIG. 6039

GENERATOR#"2 A.C.



WABCD
~

FIGURE 6039 #2 AC GENERATOR

Ref. Pal'tNo. Qty. DescriptionNo.

1 VM6857 24 NUT
2 VL9789 24 WASHER
3 VY3868 12 SANDWICH, BONDED
4 DD7620 1 NUT, LOCK
5 H8711 1 SCREW, SET - 1/4" - 20NC X 1/4"
6 DA3132 1 COUPLING
7 TR5581 1 FLYWHEEL, ENGINE (GEARS FURNISHED WITH ENGINE)
8 DD9486 6 SCREW, CAP - TAPERHEAD
9 TC9977 1 BEARING

10 HE1121 1 RING, RETAINING
11 DD7535 2 RING, PISTON
12 DA3133 1 BELL, END
13 C1604 14 SCREW, CAP - 3/8" - 16NC X 1 1/2"
14 C0312 14 WASHER, LOCK - 3/8"
15 SV2744 1 NIPPLE, PIPE - 1/8"NPT X 9"
16 C1231 1 COUPLING, PIPE - 1/8"NPT
17 C0315 1 FITTING, GREASE - 1/8"NPT
18 DC5036 1 CLAMP, PIPE
19 DL2325 1 STATOR & WINDING ASSEMBLY
20 SR8242 1 STRIP, TERMINAL
21 DH9562 1 STRIP, INSULATION
22 SR4028 4 SCREW, MACHINE - 1/4" - 20NC X 7/8"
23 TG7527 1 ROTOR & BRUSH ASSEMBLY
24 DD7952 2 BRUSH
25 SR4032 2 SCREW & WASHER - 1/4" - 20NC X 3/8"
26 DD8968 2 HOLDER, BRUSH
27 DF0103 2 STUD
28 DD7991 2 SPRING
29 HE9583 4 INSULATOR
30 DD2752 20 SCREW, CAP - TAPERHEAD
31 DD0572 1 PLATE, COUPLING
NS C5768 3 PLUG, PIPE - 1/8"NPT
NS C5774 2 WASHER, LOCK - 1/4"
NS H8136 2 SCREW, CAP - 1/4" - 20NC X 1/2"
NS DD1300 1 CLAMP, CABLE

•

.
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FIGURE 3654

Ref. Part No. Qty.No.

1 SV4344 2

2 VZ1l29 2

3 H5303 2

4 C1523 2

5 VZl143 1

DA8330 1

6 E4132 8

7 DL2560 8

8 TF0900 4

9 TV0914 2

10 SF1882 4

11 OH4653 4

OH4652 AR

12 HC0314 16

13 005640 16

14 1

15 VZ0846 2

16 006336 12

VA3359 12

17 VZ0840 2

18 VZ2132 2

DIFFERENTIAL

Description

CUP, BEARING

CONE, BEARING

SCREI~,CAP - 1/2" - 13NC

NUT - 1/2" - 13NC

CARRIER ASSY (1)

CARRIER ASSY (2)

PIN, COTTER

NUT, SLOTTED

STUD

BUSHING

PINION

BUSHING

SHIM

SCREW, CAP

WASHER

RING GEAR & PINION SET * (SEE INDEX)

NUT

SCREW, CAP (1)

SCREW, CAP (2)

GEAR, IDLER

SPACER

NOTE: * SOLD AS MATCHED SET ONLY.

(1) EFFECTIVE THRU SERIAL SUFFIX CPA15-B.

(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-C.
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FIGURE 3554A AXLE - FINAL DRIVE

Ref. Part No. Qty. DescriptionNo.

1 VZ0184 2 AXLE (1)
DA9561 2 AXLE (2)

2 VZ0850 2 RUNNER, SEAL
3 VZ1126 2 WASHER
4 SV5168 2 SEAL, OIL
5 VZ0814 2 SPACER
6 TH6890 2 BEARING, ROLLER (1)

PB1877 2 BEARING, ROLLER (2)
7 VZ1l85 16 SCREW, CAP - 1/2" X 4 1/4"
8 VZ1l38 2 GEAR, FINAL DRIVE (3)

DK0755 2 GEAR, FINAL DRIVE (4)
9 VZ1130 2 SPACER

10 VZ0831 2 CAGE, BEARING
11 VZ0827 2 BEARING
12 TG2483 2 "0" RING
13 TD4034 2 "0" RING
14 VZ0845 2 RETAINER, BEARING
15 VZ0829 2 RETAINER, BEARING
16 C1616 12 SCREW, CAP - 1/2" - 13NC X 2"
17 VH1547 6 SCREW, CAP - 3/4" - 10NC X 1 3/4"
18 VZ2126 AR SHIM - .004

VZ2127 AR SHIM - .010
19 VZ2750 2 SPACER

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-J.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-K.

(REFERENCE S.I.L. #150A)

FIGURE 3554B PINION - FINAL DRIVE

1 02565 4 CUP, BEARING
2 VZ1128 4 CONE, BEARING
3 VZ1132 1 PINION, FINAL DRIVE - R.H. (1)

DB4397 1 PINION, FINAL DRIVE - R.H. (2)
VZ1l33 1 PINION, FINAL DRIVE - L.H. (1)
DB4395 1 PINION, FINAL DRIVE - L.H. (2)

4 VZ1l79 AR SHIM - .007
VZ1l78 AR SHIM - .005

5 VZ1141 2 CUP, BEARING
6 C1604 12 SCREW, CAP - 3/8" - 16NC X 1 1/2"
7 C0312 12 WASHER, LOCK - 3/8"
8 TG0097 2 "0" RING

(REFERENCE S.I.L. #150A)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-J.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-K.
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FIGURE 4832 FENDERS

Ref. Part No. Qty. DescriptionNo.

1 C1612 38 SCREW, CAP - 1/2" -13NCX1"

2 DD5640 38 WASHER, FLAT - 1/2"

3 DA4226 1 FENDER - R.H.

DA4227 1 FENDER, L.H.

4 DL8924 AR SHIM

5 DA2266 1 SHEET, SIDE - L.H. (1)

DB1526 1 SHEET, SIDE - L.H. (2)

7 DA4242 1 STEP

8 DA4245 2 PLATE, FENDER

9 DA4233 1 SHEET, SIDE - L.H. REAR

10 C1629 9 SCREW, CAP - 5/8" - 11NC X 1 3/4"

11 C1550 8 WASHER, FLAT - 5/8"

12 VY0612 AA SHIM

13 DA4232 1 SHEET, SIDE - R.H. REAR

14 C1629 3 SCREW, CAP - 5/8" - 11NC X 1 3/4"

15 C1550 5 WASHER, FLAT - 5/8"

16 VY0612 AR SHIM

NS C1540 38 WASHER, LOCK - 1/2"

NS C1541 13 WASHER, LOCK - 5/8"

NS C7595 1 CAPSCREW - 5/8" - 11NC X 1 1/4"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.

(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8303 FENDERS

Ref. Part No. Qty. DescriptionNo.

1 C1540 52 LOCKWASHER - 1/2"

2 DK0085 1 FENDER - R.H. REAR

3 WA0360 52 FLATWASHER - 1/2"

4 DK0099 1 STEP

5 DL8924 AR SHIM

6 C1629 12 CAPSCREW - 5/8" - 11NC X 1 3/4"

7 WA0361 13 FLATWASHER - 5/8"

8 C1541 13 LOCKWASHER - 5/8"

9 DK0239 1 SHEET, SIDE - L.H.

10 DA4226 1 FENDER - R.H. FRONT

11 C1613 52 CAPSCREW - 1/2" - 13NC X 1 1/4"

12 C7595 1 CAPSCREW - 5/8" - 11NC X 1 1/4"

13 DK0087 1 PLATE, FENDER - L.H. TOP

14 DKOO86 1 FENDER - l.H. REAR

15 VY0612 AR SHIM

16 DK0088 1 SHEET, SIDE - L.H. REAR

17 TD2131 2 PAD

18 DK0100 1 FENDER - L.H. FRONT

19 DKOO91 1 PLATE, FENDER - R.H. TOP

20 DK0089 1 SHEET, SIDE - R.H.

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 7396 TRANSMISSION MISC.

Ref. Part No. Qty. DescriptionNo.

1 DA3152 1 ADAPTOR, TRANSMISSION (SEE INDEX)
2 C1603 21 SCREW, CAP ~ 3/8" - 16NC X 1 1/4"
3 C0312 21 WASHER, LOCK - 3/8"
4 VN7554 1 BRACKET
5 SP6234 1 CLAMP
6 C7588 2 SCREW, CAP ~ 1/4" - 20NC Xl"
7 C5774 2 WASHER, LOCK ~ 1/4"
8 VH2516 1 DIPSTICK (1)

PB1947 1 DIPSTICK (2)
9 C1608 2 SCREW, CAP - 7/16" - 14NC X 1"

10 C5775 2 WASHER, LOCK - 7/16"
11 C1548 2 WASHER, FLAT - 7/16"
12 1 TRANSMISSION (ORDER FROM FACTORY)
13 VM6857 24 NUT, LOCK - 1/2" - 13NC
14 VL9789 24 WASHER
15 DA3196 1 COUPLING ASSEMBLY (1)

DK0235 1 COUPLING ASSEMBLY (2)
DA3187 1 COUPLING STR (1)
D i<D234 1 COUPLING STR (2)
TH8114 1 EXPANSION PLUG

16 VY3868 12 SANDWICH, BONDED
17 VN5949 1 TUBE, DIPSTICK (1)

DK0690 1 TUBE, DIPSTICK (2)
18 C7568 2 SCREW, CAP - 5/16" - 18NC Xl"
19 C1538 2 WASHER, LOCK - 5/16"
20 VG2814 1 GASKET
21 VN7457 2 SCREW, SET - 1/2" - 13NC
22 H8508 2 NUT, JAM - 1/2" - 13NC
23 VY1436 AR SHIM - .004

VY1437 AR SHIM - .005
VY1438 AR SHIM - .007

24 C1542 2 WASHER, LOCK - 3/4"
25 C1646 2 SCREW, CAP - 3/4" - 10NC X 1/2"
26 C1527 2 NUT, HEX - 3/4" - 10NC
27 VY1433 1 TRUNNION, TRANSMISSION
28 VH2519 1 BUSHING, SYNTHANE
NS TV1748 2 SCREW, CAP - 5/8" - 18NF X 1 1/2"
NS VG7325 2 NUT - 5/8" - 18NF
NS WA0094 2 "0" RING
NS HC1580 1 BUSHING, REDUCING - AT PRESSURE LINE ADAPTOR

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
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FIGURE 5971 ADAPTOR - TRANSMISSION DA3152

Ref. Part No. Qty. Description
No.

1 VH2538 1 "0" RING (FURNISHED WITH TRANSMISSION)

2 DA3177 1 ADAPTOR

3 VY3105 9 STUD

4 DD9761 1 GASKET

009762 AR SHIM

5 R0666 9 NUT, JAM - 5/8" - 11NC

C1525 9 NUT - 5/8" - 11NC

6 VN5577 1 SEAL, OIL

7 VG7254 1 NUT, LOCK

8 DA3181 1 BEARING, ROLLER

9 CD0913 6 SCREW, CAP

10 DA3194 1 RETAINER, BEARING

11 DA3185 AR SHIM

12 SG3840 1 SOCKET PLUG

13 DA3189 1 GEAR & PINION SET

TG0509 1 PLUG

VG6919 1 SNAP RING

PB1974 1 PLUG

,

i

38
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FIGURE 9729 TRANSMISSION CONTROLS

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VY5846 1 QUADRANT, SHIFT (SEE INDEX) 40 TH7886 1 SHEET, INSULATION
2 C1603 5 SCREW,CAP-3/8"-16NC X 1 1/4" 41 VL5418 2 "0" RING
3 C1521 10 I'UT-3/8"-16NC 42 VY9104 1 POWER TAKE OFF (SEE INDEX)(l)
4 C0312 13 WASHER, LOCK,;.3/8" PB0658 1 POWER TAKE OFF (SEE INDEX)(2)
5 VY0961 1 COVER 43 DA0555 1 PLATE, ADAPTOR
6 DA7068 1 PUMP, STEERING(3)(SEE INDEX) 44 VY9850 4 MOUNT, RUBBER

FA4740 1 PUMP, STEERING(4) (SEE INDEX) 45 VH9137 1 BREATHER CAP
7 VG7325 2 NUT - 5/8"-18NF 46 VM7052 1 CYLINDER, AIR
8 DM717 1 TOWER VD7241 1 NUT, JAM - 5/8"
9 C1616 4 SCREW,CAP - 1/2"-13NC X 2" VS1121 1 PISTON

10 DA0557 4 WASHER VS1122 1 HOUSING
11 VY6269 1 ROD, THREADED -1/2"-20NF VS1123 1 CAP, REAR
12 DA3274 1 PIVOT VS1124 1 END. ROD
13 VN7219 1 ARM, LEVER RK1387 1 REPAIR KIT
14 C1527 1 NUT 47 D2779 1 WASHER, LOCK - 5/8"
15 H0122 1 KEY, WOODRUFF 48 SG0165 1 NUT, JAM -5/16"-18NC
16 C1523 2 NUT - 1/2" - 13NC 49 VM2584 1 BRACKET
17 SR6320 2 SCREW, CAP-1/2"-13NC X 7/8" 50 TD9746 1 ADAPTOR - 900
18 C1604 1 SCREW,CAP-3/8"-16NC X 1 1/2" 51 VN7553 1 COUPLING, THREADED
19 VY6479 4 JOINT, BALL 52 HD1578 2 NUT, JAM - 1/4" - 28NF
20 H0749 4 NUT - 1/2" - 20NF 53 VN5950 1 LINKAGE, RETARDER
21 VY6270 1 ROD, THREADED 54 VN7552 1 YOKE
22 VY1498 1 LEVER, SHIFT 55 VM4169 1 HOSE ASSY
23 C1606 1 SCREW, CAP-3/8"-16NC X 2" 56 TG7496 4· NUT, LOCK
24 VY7564 1 PUMP, SCRAPER (SEE INDEX) 57 VY7188 1 CYLINDER, AIR
25 TV1748 2 SCREW, CAP-5/8"-l1NC X 1 1/2" VS2265 1 CAP

CADMIUM PLATED VS2266 2 SEAL, TUBE
26 TH8655 1 SPRING, NEUTRAL VS2267 1 TUBE
27 HD8293 2 SCREW, SELF TAPPING VJ1305 1 PISTON & ROD
28 SC07l1 2 WASHER, SHAKEPROOF VS2269 1 ROD, PISTON
29 DF5856 1 SWITCH VS2270 1 END, ROD
30 SV8991 2 SCREW, MACHINE -#6'- 32NC VS2271 1 SEAL,.ROD
31 DD2468 2 NUT - #6 -32NC VS2272 1 SEAL, PISTON
32 DH0321 2 NUT, SPECIAL VS2273 1 SPRING
33 R2641 2 WASHER, LOCK - #6 VS2274 1 FILTER, PORT
34 VN7209 1 COVER 58 VH0596 2 ADAPTOR - 900
35 H8524 1 SCREW,CAP-3/8"-16NC X 5/8" 59 HA0366 1 HOSE
36 TH7887 1 PLATE, MOUNTING 60 VN7206 2 BUSHING (PART OF TOWER)
37 SC5252 4 SCREW, CAP-3/8"-16NC X 5/8" NS DF3042 5 WASHER, FLAT
38 HD8578 4 WASHER, FLAT - #8 NS VH4145 1 ADAPTOR - 450
39 R4948 4 NUT - #8 - 32NC NS VN9907 5 CLAMP

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-C.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-D.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-F.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8085 TRANSMISSION CONTROLS

Ref.
No.

21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

Part No.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

DB4879
C0312
C1603

FA0123
C7590
C1546
C5774

HA1215
TA0363
PB1878
VY7564
TV1748
WA0094
PB0658
DB4685
FA5598
VG7325
HA2330
VH9137
VM7052
VD7241

(1)
(1 )
(1)

VSl121
VSl122
VSl123
VS1124
D2779

SG0165
VM2584
VN7553
VN5950
HD1578
VN7552
C1604
C1521

DK2604
TD9746
FA5605
C1605
C1547

DK0232
WA1602
DK0227
VY7188
VS2265
VS2266
VS2267
VJ1305
VS2269
VS2270
VS2271
VS2272
VS2273
VS2274
VH8043

Qty. Description

1 COVER, QUADRANT
16 LOCKWASHER - 3/8"
12 CAPSCREW - 3/8" - 16NC X 1 1/4"
1 SWITCH, TICKER (SEE INDEX)
2 CAPSCREW - 1/4" - 20NC X 1 3/4"
2 FLATWASHER - 1/4"
2 LOCKWASHER - 1/4"
1 HOSE
1 FITTING, BULKHEAD
1 CABLE, PUSH PULL
1 PUMP, SCRAPER (SEE INDEX)
2 CAPSCREW - 5/8" - 11NC X 1 1/2"
2 "0" RING
1 POWER TAKE-OFF (SEE INDEX)
1 TUBE
1 PUMP, STEERING (SEE INDEX)
2 NUT - 5/8" - 18NF
1 HOSE
1 BREATHER
1 CYLINDER, AIR
1 NUT, JAM - 5/8" - 18NF
1 SEAL, ROD
2 SEAL, TUBE
2 SEAL, PISTON
1 PISTON
1 HOUSING
1 CAP, REAR
1 END, REAR
1 LOCKWASHER - 5/8" (INT. TOOTH)
1 NUT, JAM - 7/16"
1 BRACKET
1 COUPLING, THREADED
1 LINKAGE, RETARDED
2 NUT, JAM - 1/4" - 28NF
1 YOKE
1 CAPSCREW - 3/8" - 16NC X 1 1/2"
7 NUT - 3/8" - 16NC
2 SPACER
3 ADAPTOR - 90°
1 QUADRANT, SHIFT (SEE INDEX)
3· CAPSCREW - 3/8" - 16NC X 1 3/4"
2 FLATWASHER - 3/8"
1 BRACKET
2 END, ROD
1 LEVER
1 CYLINDER, AIR
1 CAP
2 SEAL, TUBE
1 TUBE
1 PISTON & ROD
1 ROD, PISTON
1 END, ROD
1 SEAL, ROD
1 SEAL, PISTON
1 SPRING
1 FILTER, PORT
1 GROMMET, RUBBER (AT FLOOR WITH ITEM 10)

NOTE: (1) INCLUDED IN RK1387 SERVICE REPAIR KIT.

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 6030 VALVE - TRANSMISSION SHIFT CONTROL - VM7156

Ref. Part No. Qty. DescriptionNo.

1 (1) 2 NUT

2 VS0303 1 "0" RING

3 VS1089 1 PLUNGER

4 (1) 1 ADAPTOR

5 TF9805 1 GROMMET

6 VS1090 1 STEM, VALVE

7 TF9806 1 VALVE

8 (1) 1 BODY

9 VS1091 1 SPRING

10 (1) 1 NUT, CAP ,

NOTE: (1) NOT SERVICED SEPARATELY.

11-71 42



FIG.442S

SHIFTING QUADRANT



WABCC
~

FIGURE 4425 SHIFTING QUADRANT VY5846 (1)
FA5605 (2)

Ref. Part No. Qty. DescriptionNo.

1 SH2327 1 BALL

2 VY0964 1 LEVER, SHIFT

3 VN7208 1 QUADRANT

4 TG6928 1 PIN

5 C2303 3 PIN, COTTER - 1/8"

6 VM7156 1 VALVE, CONTROL (SEE INDEX)

7 TG6137 1 PLUNGER, SHIFT

8 TG9927 1 SPRING

9 VY7184 1 SHIFTING LEVER (1)

DB4769 1 SHIFTING LEVER (2)

10 C0315 1 FITTING, GREASE

11 VY6125 1 PIN, BEARING

12 TC4609 1 NUT, LOCK - 1 1/4"
"

13 TL6750 1 WASHER

14 TH7896 1 ROLLER

15 SF5816 1 WASHER, FLAT - 1/4"

16 VY7183 1 WASHER

17 VY6120 1 WASHER

18 VY6115 2 BEARING, NEEDLE

19 VY6116 2 SEAL, OIL

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.

(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
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FIGURE 8138A POWER TAKE OFF
VY9104 (1)
PB0658 (2)

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VY9124 2 FLANGE;;'PUMP ADAPTOR (2) 15 VS0666 2 BEARING, NEEDLE (21 PER SET)
PB0657 2 FLANGE, PUMP ADAPTOR (3) 16 VS1052 1 GEAR, IDLER

2 VS1062 1 SEAL, OIL (2) 17 VS0668 1 SPACER, NEEDLE BEARING (2)
WA5969 1 SEAL, OIL (3) WA6943 1 SPACER, NEEDLE BEARING (3)

3 VN4199 2 BEARING, TAPERED ROLLER 18 VN4196 1 WASHER, NEEDLE BEARING (2)
D2114 1 CUP VJ4153 2 WASHER, NEEDLE BEARING (3)
D2113 2 CONE 19 (1) 1 "0" RING

4 (1) AR SHIM - .003 THICK 20 C5747 1 SCREW, CAP -5/16"- 18NC X 3/4"
5 (1) AR SHIM - .010 THICK 21 C1538 1 WASHER, LOCK - 5/16"
6 VS0626 1 SPACER 22 VN4189 1 PLATE, RETAINING
7 VS0622 1 GEAR, DRIVE - 32 TOOTH 23 VN4193 2 PLUG, OIL (2)
8 1 HOUSING (NOT SERVICED) SG6560 2 PLUG, OIL (3)
9 VS0625 1 SPACER (2) 24 VN4610 1 PLUG, INSPECTION

VN4602 1 SPACER (3) 25 VS0660 4 STUD
10 VS1061 1 SEAL, OIL (2) NS VS0667 8 SCREW, CAP -1/2"- 13NC X 1 1/2"

VJ4984 1 SEAL, OIL (3) (FLANGE MOUNT) (2)
11 VS0623 1 SHAFT, DRIVE NS E3736 8 SCREW, CAP -1/2"- 13NC X 1 1/2"
12 VN4608 1 SHAFT, IDLER (FLANGE MOUNT) (2)
13 (1) 1 "0" RING NS C1540 8 WASHER, LOCK - 1/2" (FLANGE
14 VN4188 2 WASHER, THRUST (2) MOUNT)

VJ4918 2 WASHER, THRUST (3) NS VN4611 1 GASKET, INSPECTION PLUG
VJ4981 2 BEARING, RACE (3) NS VN0866 AR SHIM - .010 THICK (1)

NS VN0865 AR SHIM - .020 THICK (1)

NOTE: (1) INCLUDED IN RK1358 GASKET & SEAL KIT.

g~ EFFECTIVE THRU SERIAL SUFFIX CPA15-C.
EFFECTIVE WITH SERIAL SUFFIX CPA15-D.

FIGURE 8138B STEERING PUMP
DA7068 (1)
FA4740 (2)
FA5598 (3)

1 DA5179 1 PUMP, STEERING (SEE INDEX) 12 VN8226 1 SEAL, OIL
2 VC2611 1 PIN, SPIRAL (1)/(2) 13 DA2820 1 SHAFT, ACTUATOR (1)/(2)
3 DA2821 1 GUIDE, REAR SPRING DK0691 1 SHAFT, ACTUATOR (3)
4 VN9329 1 RING, SNAP (INTERNAL) 14 DB1274 1 BAR
5 VN8943 1 SPRING 15 DF3500 1 NUT, LOCK
6 VN8948 1 GUIDE, FRONT SPRING 16 TV5515 1 BOOT
7 DA2819 1 COLLAR (1) / (2) 17 HC0908 1 CLAMP, HOSE

C1526 2 NUT (3) 18 TH7593 1 ADAPTOR - 90°
8 VY6277 1 SLEEVE, ADJUSTMENT 19 DK3043 1 BUSHING
9 VN8228 2 BEARING 20 DB1273 1 NUT, SPECIAL

10 R6366 2 FITTING, GREASE 21 VLl214 1 PIN, COTTER
11 SD2994 1 NUT, JAM - 1 1/4" - 12NF

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-E.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-F.
(3) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.

II I I I
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FIGURE 9630 PUMP - STEERING DA5179

e Ref. Ref.
No. Part No. Qty. Description No. Part No. Qty.

1 VS1238 1 KEY (5) 40 VS1188 2 PLUG
2 VJ2281 1 PLATE, VALVE 41 VJ2493 2 PINTLE
3 (5) 1 RING, ECCENTRIC 42 VS1225 1 RING, SNAP ~
4 VS1258 1 "0" RING (4) 43 (1) 2 PIN ,{~ ,"~'l' »
5 (4)/(5) 1 "0" RING 44 (3)/(4) 1 "0" RINq",;:' ."-t~ ;",':4,.'\It'_

6 (5) 1 RING, RETAINER 45 (3) 1 POPPE:if'' :'~c:~~~· '};.

7 (5) 1 SCREW 46 (3) 1 'SPRING
8 (5) 1 SHAFT 47 (1) 1 SCREW ,.

-n,
9 VJ2862 1 BEARING (5) 48 TL7636 6 SCREW . .,fl. .;,. .....

10 (5) 1 PLATE, PRESSURE 49 ·VS1210 7 SCREW "f ¥f'lj":i ....p," ';J'~;

11 (5) 1 GEROTOR 50 VS1226 1 "0" RING (4),;t>
12 (5) 1 PLATE, WEAR 51 VS1218 4 SCREW
13 VS1207 1 SLEEVE 52 VS1212 5 "0" RING (4),-
14 VS1202 1 BE.'ARING 53 TL7628 1 SPRING
15 VSl192 1 "0" RING (4) 54 (4) 1 "0" RING
16 (2) 1 SPRING 55 (4) 1 GASKET
17 VS1195 1 WASHER (2) 56 VJ2598 1 RING, WIPER (1)/(4)
18 VS1201 3 PIN (2) 57 VS1213 2 "0" RING (3)/(4)
19 (2) 1 WASHER 58 (1) 1 PISTON & SHOE
20 VS1208 1 SEAL, SHAFT (4) 59 (1) 1 SPOOL
21 VSl194 1 WASHER 60 (1) 2 PIN
22 VS1191 1 RING, SNAP 61 (1) 1 WASHER
23 VS1205 1 BEARING 62 (1) 1 SPRING
24 TL2017 1 RING, SNAP 63 (1) 1 SPRING
25 VJ2485 1 SHAFT 64 (1) 1 t.U\SHER
26 VSl198 1 PLATE, SWASH (2) 65 VS1227 3 "0" RING (1)/(4)/(6)
27 liS1182 1 YOKE 66 VS1230 1 CYLINDER
28 VJ2492 1 HOUSING 67 WA0058 1 "0" RING (1)/(4)/(6)e 29 VS1200 1 PLATE, SHOE (2) 68 VS1224 1 NUT (1) ;~;i,
30 VG1189 9 PISTON (2) 69 VJ2597 1 RING, BACKUP (1)/(6)
31 VS1203 1 BLOCK, CYLINDER (2) 70 VJ2596 1 "0" RING (1)/(6)
32 VS1199 1 WASHER (2) 71 VS1231 1 COVER (1)
33 VSl197 1 RING, SNAP (2) 72 VS1233 1 PISTON
34 VS1187 1 GASKET (4) 73 VS1232 1 CYLINDER
35 (5) 1 KEY 74 VS0693 1 WASHER (2)
36 VJ2487 1 COVER 75 (4) 1 "0" RING
37 VS1190 2 PIN 76 VS1255 1 SPACER
38 VJ2489 2 SCREW 77 VS1193 ;"1 RING, RETAINING
39 VS1184 2 BEARING 78 VJ2861 \1 BEARING

79 VJ3049 1 RING, SNAP
"

!~.

.,'
~';-'/~'.

~OTE: (lt~ INCLUDED IN MKl156 SERVO
'-. (2)i~. INCLUDED IN RK1390 ROTOR

~ (3) INCLUDED IN MK1155 RELI
·,;~i (4) INCLUDED IN RK1589 S
,) (5) INCLUDED IN RK1590

(6) INLCUDED IN RK1700 S

'.
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FIGURE 6066 PIPING - SCRAPER HYDRAULIC

Ref. Part No. Qty. DescriptionNo.

1 DL8928 1 TUBE
2 VY1337 4 CLAMP, DOUBLE
3 C1601 4 SCREW, CAP - 3/8" - 16NC X 3/4"
4 C0312 24 WASHER, LOCK - 3/8"
S TF8077 10 FLANGE, SPLIT - 1"
6 VG9097 S "0" RING
7 C1603 20 SCREW, CAP - 3/8" - 16NC X 1 1/4"
8 HA0233 2 HOSE (3)

HA3168 2 HOSE (4)
9 DL8927 1 TUBE

10 HA021S 1 HOSE
11 TF3237 4 FLANGE, SPLIT - 1 1/4"
12 VG9096 3 "0" RING (3) (QTY. 2 (4))
13 DC8831 4 SCREW, CAP
14 CS77S 8 WASHER, LOCK
lS DA4S11 1 PLATE, ADAPTOR
16 TFS190 1 FITTING, "0" RING
17 VZ3370 1 NUT, CAP
18 VL9963 2 FLANGE, SPLIT - 3"
19 VL996S 1 "0" RING
20 C1629 4 SCREW, CAP - S/8" - 11NC X 1 3/4"
21 TH7597 1 TEE (1)

TH7S89 1 FITTING, TUBE - 90° (2)1(3)
22 HA0228 1 HOSE (1)
23 DA3260 1 TUBE (3)

HA31S4 1 TUBE (4)
24 VN6904 1 JOINT, TUBE (3)

VJ2392 2 GASKETS (3)
25 DA3261 1 TUBE (3)
26 VY7567 1 VALVE, CHECK (1)
27 TFS19S 1 "0" RING (1)
28 VH6718 2 FLANGE, SPLIT
29 TF4098 1 "0" RING
30 C161S 4 SCREW, CAP
31 C1609 4 SCREW, CAP - 7/16" - 14NC X 1 1/2"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA1S-F.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA1S-G.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA1S-G.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA1S-H.
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FIGURE 6060 PIPING - SCRAPER CONTROL

Ref. Pal'tNo. Qty. DescriptionNo.

1 DA4100 1 SHROUD

2 C1602 10 SCREW, CAP - 3/8" - 16NC X 1"

3 C0312 23 WASHER, LOCK - 3/8"

4 DA40913 1 PROTECTOR, TUBE

5 C1547 4 WASHER, FLAT - 3/8"

6 DA6824 1 HARNESS, HOSE

HA0222 4 HOSE - 296" LONG

HA2254 1 HOSE - 312" LONG

DA7505 1 CABLE HARNESS - 334"

VM4281 1 HOSE - 180"

7 HA0234 2 HOSE

8 DA0166 1 CLAMP

9 C1523 1 NUT - 1/2" - 13NC

10 TF8077 8 FLANGE, SPLIT

11 VG9097 4 "0" RING

12 C1603 16 SCREW, CAP - 3/8" - 16NC

13 VY0221 1 CLAMP

14 C1616 2 SCREW, CAP - 1/2" - 13NC

15 DA481 0 2 HOSE

16 DA6733 1 TUBE

17 TG1086 2 CLAMP

18 DA6734 1 TUBE

19 VL9602 1 CLAMP, VINYL

20 C1521 1 NUT - 3/8" - 16NC

21 TC6058 1 CLAMP

22 I P4016 1 SCREW, CAP - 7/16"

VN9776 1 WASHER, FLAT - 7/16"23 .

24 HA1215 1 HOSE

25 DA3351 2 FITTlNG, TUBE

26 HA1381 1 HOSE

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G.)
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FIGURE 8416 SCRAPER CONTROL PIPING

Ref. Part No. Qty. DescriptionNo.

1 HA0663 2 HOSE
2 HA1653 2 HOSE
3 HA1234 3 HOSE
4 TR3662 1 CLAMP, VINYL
5 TA0363 9 FITTING, BULKHEAD
6 DB4679 1 TUBE
7 DB4680 1 TUBE
8 DB4681 1 TUBE
9 DB4682 1 TUBE

10 DB4683 1 TUBE
11 DB4684 1 TUBE
12 DB4685 1 TUBE
13 DB4686 1 TUBE
14 DA3351 1 FITTING, TUBE
15 VN0815 1 TEE
16 WA2565 1 FITTING, NUT
17 HA3065 4 HOSE
18 HA2977 1 HOSE
19 DA3620 5 FITTING, BULKHEAD
20 DK0185 1 CLAMP
21 C0312 29 LOCKWASHER - 3/8"
22 C1521 8 NUT - 3/8" - 16NC
23 TF80n 8 FLANGE, SPLIT
24 VG9097 4 "0" RING
25 C1603 16 CAPSCREW - 3/8" - 16NC X 1 1/4"
26 DA6734 1 TUBE
27 DA6733 1 TUBE
2'8 DM098 1 PROTECTOR, TUBE
29 VY0221 1 CLAMP
30 DKOla2 1 CLAMP
31 PB1584 2 BELT, WEB
32 HA3331 2 HOSE
33 C1613 1 CAPSCREW - 1/2" - 13NC X 1 1/4"
34 TR5445 1 LOCKWASHER - 1/2"
35 C1523 1 NUT - 1/2" - 13NC
36 DL9142 1 SHROUD
37 C1602 7 CAPSCREW - 3/8" - 16NC X 1"
38 C1547 2 FLATWASHER - 3/8"
39 C1616 2 CAPSCREW - 1/2" - 13NC X 2"
40 HA3170 1 HOSE
41 DK0183 4 CLAMP
42 C1606 2 CAPSCREW - 3/8" - 16NC X 2"

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H)
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FIGURE 8074 SCRAPER CONTROL PANEL

Ref. Part No. Qty. DescriptionNo.

1 S5716 4 SCREW, CAP - 1/4"
2 C5774 6 WASHER, LOCK - 1/4" (1) (QTY. 4 (2))
3 VF5042 1 KNOB, CONTROL ELEVATOR
4 TR9008 6 NUT - 3/8" - 16NC (1) (QTY.5(2))
5 VF5042 1 KNOB, CONTROL HOIST
6 DA6810 Z ROD
7 SD2584 2 WASHER, LOCK - 3/8"
8 VF5042 1 KNOB, CONTROL EJECTOR
9 DB0234 1 BRACKET, R.H.

10 DA4070 1 SPRING (1)
11 R2641 4 WASHER, LOCK (1)
12 R6989 2 SCREW, MACHINE - #6 - 32NC (1)
13 DA4722 1 VALVE, EJECTOR CONTROL (SEE INDEX)

PB2230 I 1 VALVE, EJECTOR CONTROL (SEE INDEX) (4)
14 WA0010 8 "0" RING
15 DA6811 2 ROD, TIE
16 DC3584 4 WASHER, LOCK - 1/4"
17 VN2882 4 NUT - 1/4" - 20NC
18 DA6327 1 SPACER
19 PB0151 1 VALVE, CONTROL (SEE INDEX)

PB2229 1 VALVE, CONTROL (SEE INDEX) (4)
20 DB0236 1 BRACKET, L.H. (1)

DB0575 1 BRACKET, L.H. (2)
21 SF5676 2 SCREW, MACHINE - #12 - 24NC
22 FA3735 1 SWITCH, CONTROL (SEE INDEX)
23 VY8897 1 SPRING (1)
24 SV8991 2 SCREW, MACHINE - #6 - 32NC (1)
25 DF5856 1 SWITCH, TICKER (1)
26 DH0321 2 NUT, SPACER (1)
27 DD2468 2 NUT - #6 - 32NC (1)
28 DA4069 1 BRACKET (1)
29 C5746 1 SCREW, CAP - 1/4" - 20NC (1)
30 C5780 2 NUT (1)
31 C7588 1 SCREW, CAP - 1/4" - 20NC (1)
32 VN3423 1 STRIP, INSULATION (1)
33 VN3424 1 STRIP, INSULATION (1)
34 VM3962 3 ELBOW - 900
35 VM3975 4 ADAPTOR - 450
36 VM3993 1 FITTING
37 C1546 4 FLATWASHER - 1/2"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-H.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-J.
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FIGURE 6007 EJECTOR CONTROL VALVE DA4722

Ref. Part No. Qty. DescriptionNo.

1 VJ2181 1 BODY
2 (1) 8 BALLS, STEEL
3 VS1870 2 SPRING
4 VS1871 2 SPOOL
5 VJ0788 2 SUB-ASSY, SPRING
6 VS1877 2 RETAINER
7 VJ0789 2 SPRING
8 VS1875 2 ROD
9 VS1874 AR SPACER

10 VS1873 2 flETAINER
11 VS2238 2 "0" RING
12 VS1879 2 BUSHING
13 VS1878 2 ROD
14 VJ2182 2 NUT
15 VJ2183 1 ROCKER
16 VJ2184 1 SCREW
17 (1) 1 CLEVIS
18 VJ2185 1 SCREW
19 VJ2212 1 SCREW
20 VJ2186 1 ARM, DETENT
21 VJ2239 1 STUD, BALL
22 VJ2240 1 ROD, DETENT
23 VN9569 1 SCREW
24 VJ2241 1 RING, RETAINING
25 VJ2242 1 "a" RING
26 VJ2243 1 RETAINER
27 VJ2244 1 "0" RING
28 VS1880 1 SHAFT
29 (1) 2 ROLL PIN
30 VJ2245 1 GUIDE
31 VJ2246 1 BALL
32 VJ2187 1 PLUG
33 VJ2247 1 PISTON
34 VJ2248 2 "0" RING
35 VJ2253 1 i SUB-ASSY, DETENT RELEASE
36 (1) 2 : RING, BACKUP
37 (1) 1 BODY
38 (1) 1 PLUG
39 (1) AR SHIM
40 VJ2250 2 "0" RING
41 (1) 1 SPRING
42 VJ2190 1 BLOCK
43 VJ2251 1 RING
44 VJ2238 1 "0" RING

VJ2252 1 SUB-ASSY, SPOOL
45 (1) 1 SPOOL

(1) 1 SUB-ASSY, NEEDLE
46 (1) 1 NEEDLE
47 (1) 1 TIP (RUBBER)
48 VJ2249 1 SPRING
49 VJ2188 1 RING, RETAINER
50 VJ2189 1 SCREW
51 VJ2254 1 "0" RING
52 VJ2191 1 SEAT

NOTE: (1) NOT SERVICED SEPARATELY.
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FIGURE 8405 EJECTOR CONTROL VALVE PB2230

Ref. Part No. Qty. DescriptionNo.

1 (1) 1 BODY
2 DA1122 8 BALL, STEEL
3 VS1870 2 SPRING
4 VS1871 2 SPOOL
5 VJ0788 2 SUB-ASSEMBLY, SPRING
6 VS1877 2 RETAINER
7 VJ0789 2 SPRING
8 VS1875 2 ROD
9 VS1874 AR SPACER

10 VS1873 2 RETAINER
11 PB2328 2 BUSHING ASSEMBLY

WA0055 2 "0" RING (2)
VG0446 2 "0" RING (2)

12 VJ2183 1 ROCKER
13 VJ2184 1 SETSCREW - 3/8" - 16NC X 1"
14 VS1880 1 SHAFT
15 (1) 1 CLEVIS
16 VN6897 1 SETSCREW
17 (1) 2 ROLL PIN
18 VJ2212 1 SETSCREW - 3/8" - 16NC X 1 1/4"
19 TR9008 1 JAM NUT - 3/8" (CADMIUM)
20 VJ2186 1 ARM, DETENT
21 VJ2239 1 STUD, BALL
22 VJ2240 1 ROD, DETENT
23 VN9569 1 SCREW
24 VJ2241 1 RING, RETAINING
25 WA0053 1 "0" RING (2)
26 VJ2243 1 RETAINER
27 WA0055 1 "0" RING (2)
28 VJ2245 1 GUIDE
29 TH7965 1 BALL, STEEL
30 VJ2247 1 PISTON
31 VJ2187 1 PLUG, TUBE
32 VJ2249 1 SPRING
33 RK1744 1 SUB-ASSEMBLY, HYDRAULIC DETENT RELEASE
34 (3) 2 RING, BACK-UP
35 (3) 1 BODY
36 (3) 1 PLUG
37 (3) AR SHIM
38 TF1144 2 "0" RING (3)
39 (3) 1 SPRING
40 VJ2190 1 BLOCK (3)
41 VJ2251 1 RING, RETAINER (3)
42 VJ2238 1 "0" RING (3)

VJ2252 1 SUB-ASSEMBLY, SPOOL (3)
43 (3) 1 SPOOL

(3) 1 SUB-ASSEMBLY, NEEDLE
44 (3) 1 NEEDLE
45 (3) 1 TIP (RUBBER)
46 VJ2189 1 SCREW
47 VN9312 1 RING, RETAINER
48 VJ2191 1 SEAT
49 SV4321 1 "0" RING (2)

NOTE: (1) NOT SERVICED SEPARATELY.
(2) SERVICED AS PART OF RK1743 SEAL KIT.
(3) SERVICED AS PART OF RK1744 HYDRAULIC DETENT

RELEASE ASSEMLBY.
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FIGURE 7854 CASE - MAIN

Ref. Part No. Qty. DescriptionNo.

1 DF2571 8 SCREW, CAP - 1 1/4" - 7NC X 3"
2 VL1142 4 CONNECTOR - 1/8" X 1/4" NPT
3 VL1782 8 SLEEVE
4 VL1783 8 NUT
5 VY2255 1 TUBE ASSEMBLY
6 VY2254 1 TUBE ASSEMBLY
7 VY0842 2 CLAMP
8 C0312 2 WASHER, LOCK - 3/8"
9 C1521 2 NUT - 3/8" - 16NC

10 VY1495 2 UNION
11 DA1254 4 LINER, BALL
12 C1597 2 FITTING, GREASE - 90°
13 DA1257 2 CAP, SOCKET
14 DF2804 4 GASKET
15 DH3771 AR SHIM
16 C0315 2 FITTING, GREASE - 1/8"NPT
17 DA1777 1 TUBE ASSEMBLY
18 DAl776 1 TUBE ASSEMBLY
19 DA4504 1 COVER, BULL GEAR - R.H.
20 C0312 18 WASHER, LOCK - 3/8"
21 VN6450 46 SCREW, CAP - 3/8"
22 VY5356 2 COVER, INSPECTION
23 VY2950 2 GASKET
24 VY5360 1 COVER & FILLER - L.H.
25 VH3047 1 COVER, REAR BOTTOM
26 C1541 20 WASHER, LOCK - 5/8"
27 C7595 20 SCREW, CAP - 5/8" - 11NC X 1 1/4"28 DA4678 1 PLATE, BOTTOM
29 ·TG4849 1 PLATE, FRONT
30 1 CASE (ORDER FROM FACTORY)
31 VY9675 1 COVER, SIDE (1)

OB4643 1 COVER, SIDE (2)
32 C1601 6 SCREW, CAP - 3/8" - 16NC X 3/4"
33 C0312 6 WASHER, LOCK - 3/8"
34 VY5264 1 GASKET
35 VF8831 8 SCREW, CAP (SPECIAL)
36 VY3102 2 GASKET
37 DA4680 1 COVER
38 HE0073 8 WASHER, FLAT - 1/2"
39 C1613 8 SCREW, CAP - 1/2" - 13NC X 1 1/4"
40 VY2369 1 COVER
41 VY5268 1 COVER, REAR
42 VY5266 1 GASKET
43 VY5265 1 COVER
44 VN6450 4 SCREW, CAP - 3/8"
45 VY0882 1 CAP, BREATHER
46 DG3224 4 BOLT, STAY
47 HC9059 4 WASHER
48 C5771 3 PLUG, PIPE
49 DD6336 12 SCREW, CAP (SPECIAL) (1)

VA3359 12 CAPSCREW (2)
50 C1612 7 CAPSCREW - 1/3" - 13NC X 1"
51 C1540 7 WASHER, LOCK
52 OA8220 1 PLATE, COVER
53 DA8221 1 GASKET
54 VZ1141 1 RETAINER, BEARING
55 C1604 6 CAPSCREW - 3/8" - 16NC X 1 1/2"
56 S5954 1 CAP. PIPE (2)
57 DA1256 1 SOCKET, REAR TRUNNION BALL
58 DA1255 1 SOCKET, FRONT TRUNNION BALL
NS R2491 3 PLUG, MAGNETIC DRAIN - 1"
NS VM0316 2 PLUG, "0" RING - 5/8"
NS VZ2132 2 SPACER

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-B.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-C.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G.)

(REFERENCE S.I.L. #154.)
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FIGURE 9574 MAIN CASE

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 C1597 2 FITTING, GREASE 36 DK0411 2 GASKET (1)
2 DF2571 8 CAPSCREW - 1 1/4" - 7NC X 3" DK5054 1 GASKET, R.H. (2)
3 DL9042 AR SHIM (.004) DK5055 1 GASKET, L.H. (2)
4 DK0054 2 CAP, SOCKET 37 DK0410 2 GASKET (1)
5 VL1142 4 CONVERTOR DK5051 2 GASKET (2)
6 VLl782 8 SLEEVE 38 DJ0409 2 COVER, INSPECTION (1)
7 VL1783 8 NUT DK5052 2 COVER, INSPECTION (2)
8 VY2255 1 TUBE 39 VF8831 8 CAPSCREW - 3/8" - 16NC X 1 1/4"
9 VY2254 1 TUBE (1)10 VY0842 2 CLAMP C1604 8 CAPSCREW - 3/8" - 16NC X 1 1/2"11 C0312 21 LOCKWASHER - 3/8" (2)12 C1521 2 NUT - 3/8" - 16NC C0312 8 LOCKWASHER - 3/8" (2)

13 VY1495 2 UNION 40 VN6450 46 CAPSCREW - 3/8" - 16NC X 7/8"(1)
14 C0315 2 FITTING, GREASE C1602 69 CAPSCREW - 3/8" - 16NC Xl" (2)
15 DAl777 1 TUBE C0312 61 LOCKWASHER - 3/8" (2)
16 DAl776 1 TUBE 41 DK0408 1 PLATE, COVER - L.H. (1)
17 DH3771 AR SHIM (.007) DK4825 1 PLATE, COVER - L.H. (2)
18 DF2804 4 GASKET 42 DJ4823 18 STUD (2)
19 DF1254 4 LINER, BALL - 5" 43 R2491 3 PLUG
20 C1602 19 CAPSCREW - 3/8" - 16NC X 1" 44 VY5268 1 COVER, REAR CASE (1)21 C1547 19 FLATWASHER - 3/8" DK5056 1 COVER, REAR CASE (2)22 DB4643 1 COVER 45 VY5266 1 GASKET, REAR COVER (1)
23 DB4702 1 COVER, AIR TANK DK5058 1 GASKET, REAR COVER (2)
24 C1541 20 LOCKWASHER - 5/8" 46 VM0316 2 PLUG, "0" RING
25 C7595 20 CAPSCREW - 5/8" - 11NC X 1 1/4" 47 VY5265 1 COVER, INSPECTION
26 TG4849 1 BELLY PLATE, FRONT 48 VY5264 1 GASKET (1)
27 DK0062 1 PLATE, BOTTOM DK5057 1 GASKET (2)
28 VH3047 1 COVER PLATE, REAR BOTTOM 49 S5954 1 CAP, PIPE (1)
29 DA1255 1 SOCKET, FRONT TRUNNION BALL 50 VY0882 1 CAP, BREATHER
30 DA1256 1 SOCKET, REAR TRUNNION BALL 51 DB2835 1 PLATE, COVER - R.H. (1)31 TD3817 1 NUT - 1" - 8NC DK4824 1 PLATE, COVER - L.H. (2)32 01782 1 PIN, COTTER 52 DG3224 4 BOLT, STAY
33 TD3818 1 CAPSCREW - 1" - 8NC X 5 1/2" 53 HC9059 4 WASHER
34 1 FRAME (ORDER FROM FACTORY) 54 C0312 18 LOCKWASHER - 3/8" (2)35 PB1898 1 DIPSTICK, OIL 55 C1521 18 NUT - 3/8" - 16NC (2)

NS DK2595 1 GUARD, GRILLE (3)
C1646 4 CAPSCREW - 3/4" - 10NC X 2 1/2"

(3)
WA0368 4 WASHER - 3/4" (3)
C1542 4 LOCKWASHER - 3/4" (3)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-K.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-L.
(3) INCLUDED IN DK4430 GRILLE GUARD OPTION.

REFERENCE S.I.L.#154

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 3594A BATTERY BOX

Ref. Part No. Qty. DescriptionNo.

1 VZ0852 2 BATTERY - 12 VOLT DRY
2 SH3568 2 NUT, WING
3 DA3422 1 COVER, BATTERY

DA3418 1 HINGE
4 VH9342 2 CLAMP, END
5 TG6720 3 SCREW, CAP - 3/8" - 16NC Xl" (CADMIUM PLATED)6 TR4436 6 WASHER, FLAT - 3/8" - 16NC X 1"
7 TC1231 6 WASHER, LOCK - 3/8" (CADMIUM PLATED)8 VH9343 1 CLAMP, CENTER
9 C1602 6 SCREW, CAP - 3/8" -16NC X 1"

10 C0312 6 WASHER, LOCK - 3/8"
11 DA3421 1 COVER, SIDE
12 DA1302 2 HOLD-DOWN, END
13 DA1304 1 BOLT, HOLD-DOWN
14 DA1303 1 HOLD-DOWN, CENTER
15 C1612 1 SCREW, CAP - 1/2" - 13NC X 1"
16 C1523 1 NUT - 1/2" - 13NC
17 C1540 1 WASHER, LOCK - 1/2"
NS VY1867 4 BASE PLATE, BATTERY (PART OF MAIN FRAME)

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G.)

FIGURE 3594B SWITCH ASSEMBLY, CONTROL FA3735

1 DA6809 1 STEM
2 TV7693 1 GASKET
3 VC2605 1 PIN, ROLL
4 DG2700 2 SWITCH ASSEMBLY
5 VZ0647 1 BALL
6 SF9143 1 SPRING
7 VZ0869 1 DETENT
8 SV8991 4 SCREW, MACHINE - #6 - 32NC X 1 1/4"9 DH0321 4 NUT, SPACER

10 002468 4 NUT - #6 - 32NC
11 VZ0646 1 BASE, MOUNTING
12 TV6993 2 SCREW, MACHINE - #8 - 32NC X 5/16"13 HD8578 2 WASHER, FLAT - #8
14 R4949 2 WASHER, LOCK - #8
15 TL7036 1 SHEET, INSULATOR
16 TL7035 1 SHEET, INSULATOR
17 DC2726 2 SCREW, MACHINE - #8 - 32NC X 3/8"18 SC4163 2 WASHER, LOCK - #8

9-76 60
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FIGURE 5938 HYDRAULIC TANK

Ref. Part No. Qty. DescriptionNo.

1 DC7524 23 CAPSCREW - 3/8" - 16NC X 7/8"
2 C0312 23 LOCKWASHER - 3/8"
3 DA4333 1 COVER
4 TC7019 1 "0" RING
5 VYl725 1 PLUG (1)

TB0623 1 PLUG (2)
6 VL5447 1 "0" RING
7 VZ5600 1 VALVE, PRESSURE RELIEF
8 VS0020 1 SEAL, POPPET
9 S1010 1 SEAL, SLEEVE

10 WA0076 2 SEAL, FILTER
11 WA5081 1 FILTER
12 VS0022 1 RING, LOCK
13 TC9899 1 "0" RING
14 DA4345 1 COVER, FILTER
15 TC7019 2 "0" RING
16 TA5146 1 TANK, HYDRAULIC (1)

VB2625 1 TANK, HYDRAULIC (2)
17 TH5604 1 "0" RING
18 DA5893 1 GAUGE, OIL LEVEL
19 DA3966 1 VALVE, RELIEF
20 DA2473 1 PISTON
21 DA2475 1 HOUSING
22 DA2469 1 SPRING
23 DA2471 1 WASHER
24 TR2008 1 SNAP RING
25 DA2469 2 SPRING
26 WA9652 2 FILTER
27 DA4344 1 HOLD DOWN, FILTER
28 DA4346 1 COVER, FILTER
29 TL4377 1 "0" RING
30 DA4348 1 FILTER
31 DA2433 1 PLUG
32 C1629 4 CAPSCREW - 5/8" - 11NC X 1 3/4"
33 C1550 4 FLATWASHER - 5/8"
34 C1541 4 LOCKWASHER - 5/6"
35 DL8924 AR SHIM
NS E4067 2 CAPSCREW - 3/4" - 10NC X 1"
NS TF2449 2 FLATWASHER - 1 1/2"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2 ) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.

'I
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FIGURE 5951 PIPING - HYDRAULIC STEERING

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VM3492 1 ADAPTOR, STRAIGHT 29 VN9908 1 CLAMP, VINYL
2 VW1785 1 TEE (3) 30 HA0290 1 HOSE (3)

TH7592 1 TEE (4) HA0315 1 HOSE (4)
3 VY7622 1 HOSE 31 VP5605 1 ADAPTOR - 90°
4 DA6765 1 TUBE (3) 32 VN6911 2 BLOCK, JUNCTION

DA2792 1 TUBE (4) 33 C5752 8 SCREW, CAP -3/B"-J6NC X 3"
5 DA6764 1 BRACKET, SHUTTLE VALVE 34 HA2531 1 HOSE
6 C1612 3 SCREW, CAP - 1/2" - 13NC Xl" 35 VP3716 1 ADAPTOR - 90°
7 C1540 6 WASHER, LOCK - 1/2" 36 TH7592 3 ADAPTOR - 90° (3)
8 TH7596 1 ADAPTOR - STRAIGHT (3) VD8952 1 ADAPTOR - 45° (4)

VD8952 1 ADAPTOR - 45° (4) 37 VN3469 2 ADAPTOR - 90°
9 FA3731 1 VALVE, CHECK (SEE INDEX) 38 TA2482 1 HOSE
10 C1598 2 SCREW, CAP -5/6"-18NC X 1" 39 VZ2869 1 TEE
11 C1538 4 WASHER, LOCK - 5/16" 40 VZ3370 1 CAP, NUT
12 TL4501 2 ADAPTOR, STRAIGHT 41 DA610g 1 REDUCER
13 VL0437 1 SWITCH, PRESSURE 42 C1639 2 SCREW, CAP-5/6" - 18NC X2"
14 TR9441 2 CLAMP 43 DA5180 1 VALVE, RELIEF (SEE INDEX)
15 HE1526 1 WASHER, FLAT - 3/8" 44 C1611 2 SCREW, CAP-1/2"-13NC X 3/4"
16 C0312 34 WASHER, LOCK - 3/8" 45 DA6873 1 PLATE, BOLT
17 C1521 2 NUT - 3/8" - 16NC 46 DA3351 1 ADAPTOR
18 TL9120 1 HOSE 47 VW4109 1 HOSE
19 HAOl12 1 HOSE (3) 48 TD9746 1 ADAPTOR - 90°

HA2071 1 HOSE (4) 49 HA1455 1 HOSE
20 HA0220 1 HOSE (3) 50 FA3755 1 VALVE, SHUTTLE (SEE INDEX) (0

HA0248 1 HOSE (4) FA4547 1 VALVE, SHUTTLE (SEE INDEX)(2)
21 HA0216 1 HOSE 51 C1613 3 SCREW, CAP-1/2"-13NC X 5"
22 HA0219 2 HOSE 52 DA2790 1 HOSE
23 VY1279 2 TUBE NS HA0290 1 HOSE-TO CHECK VALVE FROM REAR
24 VG9097 10 "0" RING OF SCRAPER PUMP (4)
25 TF8077 16 FLANGE, SPLIT NS HA1399 1 HOSE-SHUTTLE VALVE TO CHECK
26 C1603 24 SCREW, CAP - 3/8" -16NC X 1 1/4' VALVE (4)
27 C1520 2 NUT-5/16"-18NC NS VA2795 1 FITTING, TUBE TEE (4)
28 PB0110 1 VALVE, CHECK NS DB3374 1 BLOCK, MANIFOLD (4)

NS PB1669 1 VALVE, CHECK (4)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-E.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-F.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-F.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-G.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G.)
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FIGURE 8358 HYDRAULIC STEERING PIPING

Ref. Part No. Qty. DescriptionNo.

1 PB1669 1 VALVE, CHECK
2 TH5604 1 "0" RING
3 WA0720 3 FLATWASHER - 3/8"
4 C1601 2 CAPSCREW - 3/8" - 16NC X 7 1/2"
5 DB3374 1 BLOCK, MANIFOLD
6 VM1326 1 FITTING, STRAIGHT TUBE
7 TH2653 2 FITTING, STRAIGHT TUBE
8 HA0904 1 HOSE
9 TH7592 1 TUBE - 90°

10 VY1279 2 TUBE
11 HA3158 2 HOSE
12 VG9097 10 "0" RING
13 C1603 24 CAPSCREW - 3/8" - 16NC X 1 1/4"
14 TF8077 16 FLANGE, SPLIT
15 C0312 33 LOCKWASHER - 3/8"
16 HA2531 1 HOSE
17 VN6911 2 BLOCK, JUNCTION
18 HA1284 1 HOSE
19 KD0536 1 FITTING, TUBE - 45°
20 VP3716 1 FITTING, TUBE - 90°
21 HA0216 1 HOSE
22 VD8952 5 FITTING, TUBE - 45°
23 VN3469 1 FITTING, TUBE - 90°
24 TH7590 1 FITTING, STRAIGHT TUBE
25 C1549 3 FLATWASHER - 1/2"
26 C1612 5 CAPSCREW - 1/2" - 13NC Xl"
27 C1540 9 LOCKWASHER - 1/2"
28 DB4288 1 BLOCK
29 DA3275 1 VALVE, CHECK
30 SV9812 1 "0" RING
31 C5752 8 CAPSCREW - 3/8" - 16NC X 3"
32 TR9441 2 CLAMP
33 C1611 1 CAPSCREW - 1/2" - 13NC X 3/4"
34 HA0126 1 HOSE
35 HA1887 1 HOSE
36 FA4547 1 VALVE, SHUTTLE (SEE INDEX)
37 C1613 3 CAPSCREW - 1/2" - 13NC X 1 1/4"
38 DA6764 1 BRACKET, SHUTTLE VALVE
39 C1521 1 NUT - 3/8" - 16NC
40 HA3141 1 HOSE
41 DA6103 1 ADAPTOR, SPECIAL
42 VZ2869 1 FITTING, TEE TUBE
43 VZ3370 1 NUT, CAP
44 DA5180 1 VALVE, RELIEF (SEE INDEX)
45 H5825 2 CAPSCREW - 5/16" - 18NC X 2 1/4"
46 C1538 2 LOCKWASHER - 5/16"
47 C1520 2 NUT - 5/16" - 18NC
48 DA3351 2 FITTING, STRAIGHT TUBE
49 VW0656 1 FITTING, TEE TUBE
50 WA2565 1 NUT, CAP
51 TH7589 1 FITTING, TUBE - 90°
52 VW0930 1 HOSE
53 TD9746 1 FITTING, TUBE - 90°
54 HA3142 1 HOSE
55 HA0625 1 HOSE
56 KB6770 1 HOSE
57 HA0931 1 HOSE
58 TL4501 2 ADAPTOR, SPECIAL
59 FA5394 1 VALVE, CHECK (SEE INDEX)
60 DB4281 1 TUBE
61 VM3966 1 FITTING, TUBE - 90°

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 8098A ENGINE OIL PIPING

Ref. Part No. Qty. DescriptionNo.

1 TG1655 4 ADAPTOR - 90°
2 HA0352 1 HOSE (1)

HA1200 1 HOSE (2)
3 SV5630 1 ADAPTOR
4 JH0127 1 HOSE (1)

TL9122 1 HOSE (2)
5 TG2960 1 CLAMP (1)
6 HA0443 1 HOSE (1)

HA1356 1 HOSE (2)
7 DL6725 1 FILTER, ENGINE OIL

SP6298 1 ELEMENT
8 C0312 4 WASHER, LOCK - 3/8"
9 C1521 4 NUT - 3/8" (1) (QTY. 2 (2))

10 C1604 4 SCREW, CAP - 3/8" - 16NC X 1 1/2" (1)
C1602 4 SCREW, CAP - 3/8" - 16NC Xl" (2)

11 HA1717 1 HOSE (2)
12 VN9908 4 CLAMP (2)
NS TA0363 1 FITTING, BULKHEAD

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.

FIGURE 8098B FUEL PIPING

1 TD5555 1 ADAPTOR - 90°
2 TC8490 1 ADAPTOR - 90°
3 TF6925 3 WASHER, LOCK - 3/8"
4 C0312 5 WASHER, LOCK - 3/8"
5 C1521 5 NUT - 3/8"
6 TC1565 3 CLAMP
7 HA2529 1 HOSE
8 HA0405 1 HOSE (1)

HA1363 1 HOSE (2)
9 VM3907 1 ADAPTOR - 90°

10 VM3943 1 ADAPTOR (1)
VM3902 1 ADAPTOR (2)

11 VY8342 1 VALVE, CHECK
12 C5770 2 PLUG.- 3/8"
13 C5769 2 PLUG - 1/4"
14 TD5556 2 ADAPTOR - 90°
15 TH6086 2 ADAPTOR - 90°
16 TR0455 1 ADAPTOR
17 VFO127 1 HOSE
18 HA0372 2 HOSE (1)

HA1336 2 HOSE (2)
19 TD9725 1 ADAPTOR
20 C1523 1 NUT - 1/2"
21 C1540 1 WASHER, LOCK - 1/2"
22 TF6924 1 CLAMP
NS C1605 2 CAPSCREW
NS PB1612 1 FILTER ELEMENT, PRIMARY FUEL
NS PB1613 1 FILTER ELEMENT, SECONDARY FUEL

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-G.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.

9-76 66



.~

TRANSMISSION

CONV. PRESS.
REG. VALVE

FIG. 5947
PIPING - TRANSMISSION



WASCD
~

FIGURE 5947 PIPING - TRANSMISSION

Ref. Part No. Qty. DescriptionNo.

1 HA1291 2 HOSE

2 TD9718 1 ADAPTOR - 90°

3 HA0199 1 HOSE

4 VH0596 1 ADAPTOR - 90°

5 VF7265 2 ADAPTOR - 90°

6 TG2960 1 CLAMP

7 C0312 6 WASHER, LOCK - 3/8"

8 C1521 6 NUT - 3/8"

9 VH0579 1 ADAPTOR - 45°

10 VF7264 1 ADAPTOR - 45°

11 TD9746 1 ADAPTOR - 90°

12 TR9441 3 CLAMP

13 SP4885 2 BUSHlNG, REDUCING

14 TF6990 2 ADAPTOR - 90°

15 TC6058 2 CLAMP

16 C1540 1 WASHER, LOCK - 1/2"

17 C1523 1 NUT - 1/2"

18 TH3488 1 HOSE

19 VH6556 1 HOSE

20 VF0911 1 HOSE

21 VD8022 1 HOSE

22 C1604 4 SCREW, CAP - 3/8"

23 TL6698 1 BASE & FILTER, TRANSMISSION OIL .'
SP6298 1 ELEMENT

24 TC8486 1 ADAPTOR - 90°

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8347 TRANSMISSION PIPING

Ref. Part No. Qty. DescriptionNo.

1 HA3162 1 HOSE
2 HA2605 1 HOSE
3 HA2514 1 HOSE
4 TD9718 1 ADAPTOR - 90°
5 TA0363 2 FITTING, BULKHEAD
6 VH0579 1 ADAPTOR - 90°
7 VF7264 1 ADAPTOR - 90°
8 HA0680 1 HOSE
9 TR9441 4 CLAMP

10 C1521 8 NUT - 3/8" - 16NC
11 DK0277 1 BRACKET
12 C1605 1 CAPSCREW - 3/8" - 16NC X 1 3/4"
13 C0312 11 LOCKWASHER - 3/8"
14 TF6990 2 ADAPTOR - 90°
15 SP4885 2 BUSHING, REDUCING
16 TC6058 8 CLAMP (1) (QTY. 9 (2))
17 C1540 4 LOCKWASHER - 1/2"
18 C1523 4 NUT - 1/2" - 13NC
19 TH3488 1 HOSE
20 VH6556 1 HOSE
21 HA0920 1 HOSE
22 HA0443 1 HOSE
23 TL6698 1 BASE & FILTER

SP6298 1 ELEMENT
24 TC8486 2 ADAPTOR - 90°
25 VN9907 5 CLAMP
26 HA1670 1 HOSE
27 DB4684 1 TUBE
28 TH7863 1 ADAPTOR - 90°
29 VF7265 2 ADAPTOR - 90°
30 TD9746 1 ADAPTOR - 90°
31 TA8279 1 FITTING, TUBE
32 TG2961 1 ELBOW - 90°
33 WA1688 1 REDUCER, PIPE
34 C1603 4 CAPSCREW - 3/8" - 16NC X 1 1/4"
NS FA7508 1 STRAINER, TRANSMISSION COOLER (SEE INDEX) (2)
NS VM2921 1 HOSE (FROM CONVERTOR PRESSURE REGULATING VALVE TO STRAINER) (2)
NS PB1258 2 BAND ASSEMBLY (AT STRAINER) (2)
NS R3868 4 CAPSCREW - 5/16" - 18NC X 1/2" (AT STRAINER) (2)
NS C1538 4 LOCKWASHER - 5/16" (AT STRAINER) (2)
Ns TF6989 1 FITTING - 45° (AT STRAINER WITH ITEM 19) (2)
NS TF6990 1 ADAPTOR - 90° (AT STRAINER WITH VM2921 HOSE) (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-M.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-N.

(EFFECTIVE WITH SERIAL SUFFIX CPA1S-H)

68A
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FIGURE 9724 TRANSMISSION STRAINER ASSD1BLY FA7508

Ref. Part No. Qty. DescriptionNo.

1 DK5897 1 HOUSING

2 PB3064 1 STRAINER

3 DK5893 1 GASKET

4 DK5892 1 COVER

5 C1602 6 CAPSCRE~J- 3/8" - 16NC Xl"

6 C0312 6 LOCKWASHER- 3/8"

(EFFECTIVE WITH SERIAL SUFFIX CPA15-N.)
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FIGURE 5952 BRAKE PIPING

Ref. Part No. Qty. DescriptionNo.

1 TD5557 3 ADAPTOR - 90°

2 H5827 6 SCREW, CAP - 7/16"

3 VH8042 2 CLUSTER, POWER (SEE INDEX)

4 C5775 7 WASHER, LOCK - 7/16"

5 TR9699 4 PLUG

6 TR9698 6 WASHER, COPPER

4 VM4247 2 HOSE

8 C5758 1 SCREW, CAP - 7/16" - 14NC

9 VY0968 1 BLOCK, JUNCTION

10 TD5556 5 ADAPTOR - 90°

11 VM4259 1 HOSE

12 TG0596 2 ADAPTOR, STRAIGHT

13 VM4215 1 HOSE

14 C0312 8 WASHER, LOCK - 3/8"

15 C1521 8 NUT - 3/8"

16 TG2960 8 CLAMP, VINYL

17 HA1341 2 HOSE

18 TD9747 2 ADAPTOR - 90°

19 TR9697 2 ADAPTOR

20 HA2821 2 HOSE

21 TD9720 1 ADAPTOR

22 S5823 1 BUSHING, REDUCING

23 R4288 2 PLUG - 1/2"

24 SD2969 1 PLUG - 1/4"
,

25 VM4225 1 HOSE

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8053 BRAKE PIPING

Ref. Part No. Qty. DescriptionNo.

1 T05557 2 ADAPTOR - 900
2 VH8042 2 POWER CLUSTER (SEE INDEX)
3 H5827 6 CAPSCREW - 7/16"- 20NF X 1"
4 C5775 6 LOCKWASHER - 7/16"
5 OB4616 1 TUBE
6 T05556 2 ADAPTOR _ 900
7 T09720 1 ADAPTOR
8 WA2504 13 CLAMP
9 C1521 17 NUT - 3/8"
10 C0312 17 LOCKWASHER - 3/8"
11 OB4613 1 TUBE
12 VN0725 1 TEE
13 OB4614 1 TUBE
14 OB4618 1 TUBE
15 720462 5 CLAMP
16 VF1587 2 ADAPTOR
17 V09887 1 UNION
18 HA3163 1 HOSE
19 OB4617 1 TUBE
20 OB4615 1 TUBE
21 HA2821 2 HOSE
22 HA1341 2 HOSE
23 T09746 1 ADAPTOR - 900

24 OB4619 1 TUBE
25 TR9699 4 PLUG
26 TF6925 1 CLAMP
27 TR9697 2 ADAPTOR
28 TR9698 6 WASHER
29 T09747 2 ADAPTOR - 900

30 WA2566 2 NUT, CAP
31 V00584 2 FITTING, TEE
NS S02793 2 SPACER - AT POWER CLUSTER

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 6057 AIR PIPING

Ref. Part No. Qty. Description
No.

1 C1547 5 WASHER, FLAT - 3/8"
2 C1521 7 NUT - 3/8" - 16NC
3 C0312 7 WASHER, LOCK - 3/8"
4 TR3662 1 CLAMP, VINYL
5 TF6924 3 CLAMP, VINYL
6 VH0596 4 ADAPTOR - 90°
7 HA0368 1 HOSE
8 HA0201 1 HOSE
9 HA0359 1 HOSE
10 SV7053 2 ADAPTOR
11 TD9746 2 ADAPTOR - 90°
12 VM4109 1 HOSE
13 TD5557 2 ADAPTOR
14 PB1653 1 VALVE, UNLOADER COMPRESSOR (SEE INDEX)
15 HA0103 2 HOSE
16 DL2676 3 ADAPTOR
17 C5770 3 PLUG - 3/8"NPT
18 C5769 1 PLUG - 1/4"NPT
19 SR1606 1 VALVE, SAFETY
20 VN9907 1 CLAMP, VINYL
21 HA0211 1 HOSE
22 HA0204 1 HOSE
23 TG2568 1 CLAMP
24 TD9719 1 ADAPTOR
25 VM4155 1 HOSE
26 VM4229 1 HOSE
27 VM4120 1 HOSE
28 S5823 1 BUSHING, REDUCING
29 VN0725 1 TEE
30 DL4791 1 ADAPTOR - 45°
31 SG6077 1 NIPPLE, SHORT
32 SV5630 1 ADAPTOR
33 TL9912 1 VALVE, SHUTTLE
34 VL9602 1 CLAMP, VINYL

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 9624
AIR SYSTEM PIPING

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 SR1606 1 VALVE, SAFETY 35 TD9720 4 ADAPTOR2 R0086 4 BUSHING, REDUCING(1)(QTY.3 (2)) 36 DB4605 1 TUBE3 PB0220 1 RESERVOIR, AIR 37 WA2566 2 NUT, CAP4 C5755 2 CAPSCREW - 3/8" - 16NC X 7/8" 38 VD0584 2 TEE
5 C0312 12 LOCKWASHER - 3/8" 39 DB4613 1 TUBE6 C1521 8 NUT - 3/8" - 16NC 40 DB4609 1 TUBE
7 DC7524 4 CAPSCREW - 3/8" - 16NC X 7/8" 41 TD5556 1 ADAPTOR - 90°8 DB1681 4 BRACKET, TANK 42 DB4618 1 TUBE9 TC8490 1 ADAPTOR - 90° 43 DB4604 1 TUBE

10 PB0219 1 VALVE, CHECK 44 TD9747 6 ADAPTOR - 90°11 TG2961 1 ADAPTOR - 90° 45 SD2969 1 PLUG12 HC1851 1 DRAINCOCK 46 TL9912 1 VALVE, SHUTTLE13 TF5069 1 ADAPTOR - 90° TR1005 1 REPAIR KIT14 HA1488 1 HOSE 47 R2510 1 NIPPLE
15 TC1565 1 CLAMP 48 ' VN0275 1 TEE
16 C1613 4 CAPSCREW - 1/2" - 13NC X 1 1/4" 49 DB4693 1 TUBE
17 C1540 4 LOCKWASHER - 1/2" 50 DB4603 1 TUBE18 DD5640 4 FLATWASHER - 1/2" 51 DB4602 1 TUBE
19 424243 4 CLAMP 52 DB4695 1 TUBE20 DB4601 1 TUBE 53 H8402 1 PLUG
21 TD9746 5 ADAPTOR - 90° 54 DB4614 1 TUBE
22 C1538 2 LOCKWASHER - 5/16" 55 TD5557 3 ADAPTOR
23 HC5040 2 CAPSCREW - 5/16" - 18NC X 2 3/4 I 56 DB4692 1 TUBE24 PB1045 1 VALVE, GOVERNOR (SEE INDEX) 57 HC1580 1 BUSHING, REDUCING25 TH7863 1 ADAPTOR - 45° 58 VW4769 1 HOSE26 HA1653 1 HOSE 59 VD2105 1 TEE27 TC5943 1 GROMMET 60 DB4611 1 TUBE
28 SG3146 1 GROMMET 61 WA2504 1 CLAMP
29 TH2128 1 HOSE 62 DB4694 1 TUBE30 DB4608 1 TUBE 63 C5770 3 PLUG
31 DB4606 1 TUBE 64 TD9743 1 ADAPTOR
32 DB4607 1 TUBE 65 FA5557 1 TANK, AIR (SEE INDEX)33 C5769 4 PLUG 66 VN7967 1 GROMMET34 DB4612 1 TUBE 67 TD9719 1 ADAPTOR

68 S5823 1 BUSHING, REDUCING (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-K.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-L.

(SEE FOLLOWING PAGE FOR REMAINING PARTS.)

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H)
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FIGURE 8248 AIR SYSTEM PIPING

Ref. Part No. Qty. DescriptionNo.

1 VN9907 1 CLAMP
2 C0312 5 LOCKWASHER - 3/8"
3 C1521 5 NUT - 3/8" - 16NC
4 HA1215 1 HOSE
5 VW0928 1 HOSE
6 VD2105 1 TEE
7 TD9746 5 ADAPTOR - 90°
8 HA3164 1 HOSE
9 TD9718 1 ADAPTOR, STRAIGHT

10 HA3165 1 HOSE
11 HA1545 1 HOSE
12 HD6331 1 PLUG
13 WA0283 1 TEE
14 DK0176 1 TUBE
15 VW0930 2 HOSE
16 HA0663 1 HOSE
17 DKOl77 1 TUBE
18 DB4695 1 TUBE
19 DA3620 4 FITTING, BULKHEAD 90°
20 VN9907 1 CLAMP (1) (QTY. 2 (2))
21 VW4137 1 HOSE
22 TD9719 3 ADAPTOR, STRAIGHT
23 DB4696 1 TUBE
24 WA2562 1 FITTING, BULKHEAD 45°
25 424243 7 CLAMP
26 DB4697 1 TUBE
27 TD9747 1 ADAPTOR - 90°
28 C5769 1 PLUG
29 HA0604 1 HOSE
30 DB4693 1 HOSE
31 DB4694 1 TUBE
32 DB4692 1 TUBE

NOTE: g~ EFFECTIVE THRU SERIAL SUFFIX CPA15-M.
EFFECTIVE WITH SERIAL SUFFIX CPA15-N.

(SEE PRECEDING PAGE FOR REMAINDER OF PARTS.)

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 2644 POWER CLUSTER - BRAKE VH8042

Ref. Part No. Qty. DescriptionNo.

1 CC6123 1 BUSHING, REDUCING
2 VL5778 1 CYLINDER
3 TV6229 1 CUP, PISTON
4 TV6231 1 WIPER, PISTON
5 VL5777 1 PISTON & ROD
6 SD2792 1 BOOT
7 VL5776 1 SPRING
8 VW5399 1 HEAD, CYLINDER
9 SD2796 1 BRACKET #

10 C0312 7 WASHER, LOCK - 3/8"
11 2 SCREW, CAP - 3/8" - 16NC (NOT SERVICED)
12 SD2786 1 INDICATOR, STROKE
13 VH0502 1 RETAINER, SCREEN
14 SD2783 2 SCREEN
15 VH0501 1 FILTER
16 SG9424 1 PLUG, PIPE - 1/8"NPT
17 H8449 1 BLEEDER
18 VL5773 1 PLUG, FILLER
19 SD2799 1 GASKET, FILLER PLUG
20 SC2992 3 SCREW, CAP - 7/16" - 20NF X 1 1/8"
21 1 BODY (NOT SERVICED)
22 VL5772 1 SPRING, VALVE RETURN
23 SD2904 1 SPRING, VALVE RETURN
24 SD2902 1 RETAINER, VALVE RETURN SPRING
25 SD2905 1 SPRING, PISTON RETURN
26 H8604 1 CUP, PISTON PRIMARY
27 SD2907 1 PISTON
28 SD2908 1 WASHER, PISTON STOP
29 SD2909 1 WIRE, PISTON STOP
30 SD2794 1 BAND, SEALING
31 8 SCREW & WASHER (NOT SERVICED)
32 SD2911 2 CAPSCREW - 7/16" - 20NF X 7/8"
33 C5775 5 WASHER, LOCK - 7/16"
34 VL6785 1 PLATE, MOUNT
35 SD2793 6 SPACER
37 C5800 4 SCREW, CAP - 3/8" - 24NF X 1"
38 TV6238 1 CUP, PISTON SECONDARY
39 VL5771 1 RING, PISTON SECONDARY CUP

NOTE: RK1250 REPAIR KIT INCLUDES REF. NOS. 3,4,6,22,26,27 AND 29

VW6577 AIR CYLINDER INCLUDES REF. NOS. 1 THRU 8, 11 THRU
15 AND 37.

SD2797 HYDRAULIC CYLINDER INCLUDES REF. NOS. 16 THRU 19,21
THRU 29, AND 37 THRU 39.
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FIGURE 2348 BRAKE TREADLE VALVE VF6236

Ref. Part No. Qty. DescriptionNo.

VG3750 1 VALVE, BASIC
1 VG3781 1 RING, RETAINER

VG3751 1 VALVE ASSEMBLY, INLET EXHAUST
2 VG3780 1 SCREW - #8 - 32NC
3 VG3779 1 WASHER, DIAPHRAGM
4 VG3754 1 DIAPHRAGM
5 VG3753 1 SPRING, INLET VALVE PRELOAD
6 VG3752 1 SEAT, EXHAUST CHECK VALVE
7 VG3758 1 SPRING, VALVE
8 TH3883 1 GROMMET
9 VG3756 1 VALVE, INLET & EXHAUST

10 VG3757 1 RETAINER, VALVE
11 VG3755 1 GROMMET
12 VG3778 1 BODY
13 SR8598 1 SPRING, RETURN
14 VG3767 1 GROMMET, PISTON

VG3761 1 PISTON ASSEMBLY
15 VG3762 1 PISTON
16 VG3763 1 SPRING, RUBBER
17 VG3764 1 SEAT, SPRING
18 VG3765 1 WASHER, SPECIAL
19 VG3766 1 SCREW, CAP - 1/4" - 20NC
20 VG3768 1 RETAINER
21 VG3777 1 PLATE, MOUNT
22 VG3770 1 BUTTON, STOP
23 VG3775 1 PIN, FULCRUM
24 VG3776 1 PIN, ROLLER *
25 VG3774 1 PIN, ROLLER *
26 VG3773 1 ROLLER *
27 SG1l84 3 WASHER, LOCK - 5/16"
28 SH5979 3 SCREW, CAP - 5/16" - 18NC
29 VG3771 1 PLUNGER
30 TF9803 1 BOOT
31 VG3772 1 TREADLE ASSEMBLY
32 TOll81 1 PIN, COTTER - 3/32" *

NOT SHOWN AND NOT INCLUDED IN ASSEMBLY

C1520 3 NUT - 5/16" - 18NC }C1538 3 WASHER, LOCK - 5/16" MOUNTING HARDWAREC1598 3 SCREW, CAP - 5/16" - 18NC X 1"

NOTE: *INCLUDED IN VG3772 TREADLE ASSEMBLY, RKl180 REPAIR
KIT CONSISTS OF REFERENCE NUMBERS 4,5,7 THRU 11,14
16 & 30.

".

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G.)
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FIGURE 8835 PB2271

Ref. Part No. Qty.No. Description Ref. Part No. Qty.No. Description

1
2

3
4
5
6
7
8
9

10
11
12
13
14

15

16
17
18
19
20
21
22
23
24
25
26
27

28

VJ7997
(1)
(1 )
(1 )
(1)
(1)
(2)
(1)

VN2882
VN9609
VN7403
VJ7998

( 2)
(2)

C1598
C1538
C7593
C1538
(4)

VJ7999
(2)
(2)
(3)
(2)
( 2)
(2)
(3)

VJ8000
(2)
(2)
(3)
(3)

1 ,TREADLE
1 PIN, COTTER - 3/32" X 3/4"
1 PIN, COTTER - 3/32" X 1 1/8"
1 PIN, TREADLE - 3/8" X 2 7/8"
1 PIN, TREADLE - 3/8" X 3 1/8"
1 ROLLER
1 BOOT
1 PLUNGER
1 JAMNUT
1 SETSCREW - 1/4" - 20NC X 1"
3 SCREW, MACHINE
1 FLANGE, MOUNTING
1 RING, RETAINER
1 "0" RING
1 CAPSCREW - 5/16" - 18NC X 1"
1 LOCKWASHER - 5/16"
2 CAPSCREW -5/16"- 18NC X 1 3/4"
2 LOCKWASHER - 5/16"
1 BODY
2 CAP, CHECK VALVE
2 GASKET
2 VALVE, CHECK
2 SPRING, CHECK VALVE
1 CARTRIDGE, PISTON & VALVE
2 "0" RING
2 "0" RING
2 SPRING, PISTON RETURN
1 RETAINER, PISTON SPRING
1 RING, RETAINER
1 GASKET
1 PISTON ASSEMBLY
1 RING, RETAINER

29
30
31
32
33
34
35

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

g~
(3 )
(2)
(3 )
(4)

S5716
C5774
( 2)
(3)
(3)
(2)
(2)g~
(2)
(4)
(2)
(2)
(3)
(2)
(3 )
(4)
(2)
(3)
(3 )
(2)
(2)
(3)
(3)
(2)

1 RETAINER
1 SPRING
1 PISTON
1 "0" RING
1 SPRING, PRIMARY PISTON RETURN
1 BODY, UPPER VALVE
4 CAPSCREW -1/4"- 20NC X 7/8"
4 LOCKWASHER - 1/4"
1 VALVE, PRIMARY INLET
1 SPRING
1 GUIDE, VALVE
1 SEAL, "V" CUP
1 SEAL
1 ROD, PUSH
1 GUIDE, PUSH ROD
1 "0" RING
1 COVER
1 SEAL COVER
1 "0" RING
1 PISTON, SECONDARY
1 QUAD-RING, PISTON
1 SPRING
1 BODY, LOWER VALVE
1 VALVE, INLET
1 SPRING
1 GUIDE, VALVE
1 SEAL
1 "0" RING
1 SEAL, RETAINER
1 SHIELD, EXHAUST
1 RING, RETAINER

NOTE: (1) INCLUDED IN RK1756 TREADLE MAINTENANCE KIT.
(2) INCLUDED IN RK1267 SEAL KIT.
(3) INCLUDED IN RK1924 VALVE MAINTENANCE KIT.
(4) NOT SERVICED.
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FIGURE 8835 BRAKE TREADLE VALVE DA5494

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VJ7997 1 TREADLE 29 g~ 1 RETAINER2 ~1) 1 PIN, COTTER - 3/32" X 3/4" 30 1 SPRING1) 1 PIN, COTTER - 3/32" X 1 1/8" 31 (3) 1 PISTON3 (1) 1 PIN, TREADLE - 3/8" X 2 7/8" 32 (2) 1 "0" RING4 (1) 1 PIN, TREADLE - 3/8" X 3 1/8" 33 (3) 1 SPRING, PRIMARY PISTON RETURN5 (1) 1 ROLLER 34 (4) 1 BODY, UPPER VALVE6 (2) 1 BOOT 35 S5716 4 CAPSCREW - 1/4" - 20NC X 7/8"7 (1) 1 PLUNGER C5774 4 LOCKWASHER - 1/4".8 VN2882 1 NUT, JAM 36 (2) 1 VALVE, PRIMARY INLET9 VN9609 1 SETSCREW - 1/4" - 20NC X 1" 37 (3) 1 SPRING10 SD5161 3 SCREW, MACHINE 38 (3) 1 GUIDE, VALVE11 VJ7998 1 FLANGE, MOUNTING 39 (2) 1 SEAL, "V" CUP12 (2) 1 RING, RETAINER 40 (2) 1 SEAL13 (2) 1 "0" RING 41 ~3) 1 ROD, PUSH14 C1598 1 CAPSCREW - 5/16" - 18NC Xl" 42 3) 1 GUIDE, PUSH RODC1538 1 LOCKWASHER - 5/16" 43 (2) 1 "0" RING15 C7593 2 CAPSCREW -5/16"- 18NC X 1 3/4" 44 (4) 1 COVERC1538 2 LOCKWASHER - 5/16" 45 (2) 1 SEAL, COVER16 (4) 1 BODY 46 (2) 1 "0" RING17 VJ7999 2 CAP, CHECK VALVE 47 (3) 1 PISTON, SECONDARY18 (2) 2 GASKET 48 (2) 1 QUAD-RING, PISTON19 (2) 2 VALVE, CHECK 49 (3) 1 SPRING20 (3) 2 SPRING, CHECK VALVE 50 (4) 1 BODY, LOWER VALVE21 (2) 1 CARTRIDGE, PISTON & VALVE 51 (2) 1 VALVE, INLET22 (2) 2 "0" RING 52 (3) 1 SPRING23 (2) 2 "0" RING 53 (3) 1 GUIDE, VALVE24 (3) 2 SPRING, PISTON RETURN 54 (2) 1 SEAL25 VJ8000 1 RETAINER, PISTON SPRING 55 (2) 1 "0" RING26 g~ 1 RING, RETAINER 56 g~ 1 SEAL, RETAINER27 1 GASKET 57 1 SHIELD, EXHAUST(3) 1 PISTON ASSEMBLY 58 (2) 1 RING, RETAINER28 (3) 1 RING, RETAINER

NOTE: (1) INCLUDED IN RK1756 TREADLE MAINTENANCE KIT.
(2) INCLUDED IN RK1758 SEAL KIT.
(3) INCLUDED IN RK1757 VALVE MAINTENANCE KIT.
(4) NOT SERVICED.

9-76 76B
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FIGURE 6053 WIRING - GENERAL

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.
1 TF7982 1 GROMMET, RUBBER 33 TR6217 8 NUT, WING - 3/8" - 16NC2 TG2562 6 CLAMP 34 TC1231 8 WASHER, LOCK - 3/8"3 DA675'1 1 CABLE, HEADLIGHT 35 TC1232 8 WASHER, LOCK - 3/8"4 DA3976 1 CABLE, BATTERY 36 DA3553 2 RETAINER, BATTERY5 VZ1293 1 CABLE, BATTERY 37 DA3423 2 U-BOLT6 DA3977 1 CABLE, BATTERY
7 C0312 11 WASHER, LOCK - 3/8" 38 VZ0639 2 BATTERY8 C1521 11 NUT - 3/8" - 16NC 39 DA7505 1 CABLE; ELEVATOR SWITCH BOX TO9 C5774 6 WASHER, LOCK - 1/4" TERMINAL STRIP10 C5780 1 NUT - 1/4" - 20NC 40 DA7507 1 CABLE, ELEVATOR SWITCH BOX TO11 C1523 1 NUT - 1/2" - 13NC TRANSFORMER12 C1540 1 WASHER, LOCK -1/2" 41 TC6058 1 CLAMP, VINYL13 TH9117 2 GROMMET 42 DA7508 1 CABLE, GENERATOR TO TRANSFORMER14 HD8369 1 WIRE, CRANKING MOTOR GROUND 43 DL6702 2 CONTACTOR15 SR2640 4 GROMMET, RUBBER 44 H2643 4 WASHER, LOCK - #1016 DA7504 1 WIRE, TRANSFORMER TO TERMINAL 45 SD5403 4 SCREW, MACHINE - #10STRIP 46 DA3991 1 WIRE, ELEVATOR FORWARD TOGGLE17 VZ5365 1 WIRE, ALTERNATOR GROUND SWITCH18 TF6925 2 CLAMP, VINYL 47 DA4277 1 WIRE, ELEVATOR REVERSE TOGGLE19 DA7506 1 CABLE, RECTIFIER TO TERMINAL SWITCHSTRIP 48 VZ3236 2 WASHER, INSULATING20 TH7304 1 GASKET, "0" RING 49 VZ2922 1 RESISTOR21 TR4889 1 CLAMP 50 VN9773 1 WASHER, FLAT - 1/4"22 DA4167 1 RECTIFIER & HOUSING (SEE INDEX) 51 VN6430 1 SCREW, CAP - 1/4" - 20NC23 DA9752 1 WIRE, HOURMETER GROUND 52 TR3662 1 CLAMP, VINYL24 TA3500 1 HARNESS, D.C. CONTACTOR TO 53 DH0951 4 CAPACITORTERMINAL STRIP 54 VZ3239 1 RECTIFIER25 VB0263 1 HARNESS, INSTRUMENT PANEL TO VZ4914 1 DIODE

TERMINAL STRIP (1) 55 DA3980 2 BAR, BUSVB1568 1 HARNESS, INSTRUMENT PANEL TO 56 C1547 2 WASHER, FLAT - 3/8"TERMINAL STRIP (2) 57 DA2948 1 WIRE, FIELD CAPACITOR GROUND26 VN9908 1 CLAMP 58 H8136 4 SCREW, CAP - 1/4" - 20NC27 DA2947 1 WIRE, AMMETER TO KEY SWITCH 59 VZ2164 1 CONTACTOR (SEE INDEX)28 DA2950 1 WIRE, OIL PRESSURE SWITCH TO 60 VZ2912 1 WIRE, D.C. CONTACTORKEY SWITCH 61 VZ2921 1 WIRE, JUMPER29 R2641 2 WASHER, LOCK - #6 - 32NC 62 VZ2913 1 WIRE, JUMPER30 HD1538 2 SCREW, MACHINE - #6 63 DA2945 1 WIRE, JUMPER31 VZ5548 1 BREAKER, CIRCUIT 64 DA4279 1 HARNESS32 DA6431 1 WIRE, REDUNDANCY WARNING HORN 65 DA2946 1 WIRE, JUMPERGROUND 66 VZ3434 1 WIRE, JUMPER

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8103 GENERAL WIRING

Ref. Part No. QtNo. y.

1
1
9

23
23
1
5
1
1
1
1
1
1
1
1
4
1
1
2
1
2
2
1
1
6
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
4
3
8
8
8
2
2
2
1
3
3
3
1

Description

1 DA6751
2. TF7982
3 TG2562
4 C1521
5 C0312
6 VB2647
7 TF6925
8 PB0028
9 VP4693

10 DB4816
DK9690

11 DB4817
12 VY0221
13 DK0185
14 SV7046
15 VN9908
16 DB4820
17 DB4822
18 VZ0852
19 DB4821
20 C1523
21 005640
22 DB4819
23 VN9913
24 C1540
25 DB4810
26 DB4274
27 VL0437
28 DB4809
29 SR8237
30 SC0731
31 DB4818

DK9691
32 VB2642

VB4491
33 FA4733
34 HD8369
35 FA5388
36 TR4889
37 TH7304
38 VZ5365
39 DB4275
40 VZ2111
41 C1611
42 VZ2686
43 C5780
44 C5774
45 122031
46 122032
47 SR6320
48 DC7524
49 TR6217
50 TC1231
51 TC1232
52 DA3553
53 DA3423
54 VN9907
NS PB2709

VN7127
VN9708
VN9800
DK4598

CABLE
GROMMET
CLAMP ~ 1/2"
NUT ~ 3/8" ~ 16NC
LOCKWASHER ~ 3/8"
HARNESS
CLAMP
HORN, REDUNDANCY WARNING
GROMMET
CABLE (2)
CABLE (3)
CABLE
CLAMP
CLAMP
SWITCH, STOPLIGHT
CLAMP
CABLE, BATTERY
CABLE, BATTERY
BATTERY
CABLE, BATTERY
NUT ~ 1/,2"~ 13NC
FLATWASHER ~ 1/2"
CABLE, BATTERY
CLAMP
LOCKWASHER
WIRE
CABLE
SWITCH, PRESSURE
WIRE
STRIP, TERMINAL
SCREW, MACHINE ~ #10 - 24NC
SHEET, INSULATION (2)
SHEET, INSULATION (3)
HARNESS (2)
HARNESS (3)
SWITCH BOX ASSEMBLY (SEE INDEX)
CABLE
RECTIFIER &·HOUSING ASSEMBLY (SEE INDEX)
CLAMP
GASKET, DUST CAP
WIRE
CABLE
TRANSFORMER (SEE INDEX)
CAPSCREW - 1/2" - 13NC X 3/4"
INSULATOR, STAND-OFF
NUT ~ 1/4" - 20NC
LOCKWASHER ~ 1/4"
BRACKET, HORN
NUT
CAPSCREW - 1/2" - 13NC X 7/8"
CAPSCREW ~ 3/8" - 16NC X 7/8"
NUT ~ 3/8" - 16NC
LOCKWASHER ~ 3/8"
FLATWASHER - 3/8"
RETAINER, BATTERY
U~BOLT
CLAMP
HOURMETER, ELEVATOR (1)
SCREW, MACHINE - #4 X 5/8" (1) }
NUT ~ #4 (1)
LOCKWASHER - #4 (1)
CABLE, HOURMETER (1)

MOUNTING HARDWARE

NOTE: (1) EFFECTIVE WITH SERIAL SUFFIX CPA15-L.
(32) EFFECTIVE THRU SERIAL SUFFIX CPA15~M.
() EFFECTIVE WITH SERIAL SUFFIX CPA15-N.

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 6052 COMPONENTS - ELECTRICAL

Ref. Part No. Qty. DescriptionNo.

1 122031 1 BRACKET, HORN

2 C5780 1 NUT - 1/4" - 20NC

3 C5774 1 WASHER, LOCK - 1/4"

4 PB0028 1 HORN, REDUNDANCY WARNING

5 122032 1 NUT

6 SR8237 1 STRIP, TERMINAL

7 SC0731 1 SCREW, MACHINE - #10 R.H.S. (1)

SC4161 2 SCREW, MACHINE - #10 R.H.S. (2)

8 VZ2111 1 TRANSFORMER (SEE INDEX)

9 C1523 4 NUT, HEX - 1/2"

10 H2640 2 SCREW, MACHINE - 1/4" - R.H.S.

11 SR8241 1 STRIP, TERMINAL

12 SR4540 1 STRIP, INSULATION

13 VZ3959 1 STRIP, INSULATION

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-D.

(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-E.

I

I

-

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8104A RECTIFIER & HOUSING

Ref. Part No. Qty. DescriptionNo.

1 DB4272 1 HOUSING, RECTIFIER
2 PB1302 1 RECTIFIER

VJ4850 3 DIODE (1)
VJ5770 3 DIODE (2)

3 TR1306 4 CAPSCREW - 1/4" - 20NC X 1"
4 TR1307 5 FLATWASHER - 1/4"
5 HE6252 4 LOCKNUT - 1/4"
6 VZ3424 1 WIRE
7 SL7270 4 SCREW, MACHINE - 1/4" - 20NC
8 DF1577 4 NUT, SQUARE
9 DH7827 1 GROMMET

10 DH7828 1 GLAND, PACKING
11 DB4273 1 CABLE

NOTE: (1) INCLUDED IN RK1795 REPAIR KIT.
(2) INCLUDED IN RK1808 REPAIR KIT.

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)

FIGURE 8104B TICKER SWITCH FA0123

1 TH7886 1 INSULATION
2 TH7887 1 PLATE, MOUNTING
3 TH8656 2 SCREW, MACHINE
4 DH0321 2 SPACER
5 H5466 4 SCREW, MACHINE - #8 - 32NC X 1/2"
6 R4949 4 LOCKWASHER - #8
7 DF5856 2 SWITCH
8 TH8654 1 SPRING, BACK-UP LIGHT
9 SC0711 4 LOCKWASHER - #6 (EXT. TOOTH)

10 HD8293 4 SCREW, SELF-TAPPING - #6
11 TH8655 1 SPRING, NEUTRAL START
12 TV6739 1 PLATE

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H.)
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FIGURE 6054A RECTIFIER & HOUSING

Ref. Part No. Qty. DescriptionNo.

1 DA4165 1 HOUSING, RECTIFIER
2 TR4581 2 NUT, LOCK - 3/8" - 16NC
3 TR4436 4 WASHER, FLAT
4 VM9952 1 RECTIFIER

VZ4914 1 DIODE
5 SL7270 4 SCREW, MACHINE - 1/4" - 20NC
6 DF1577 4 NUT - 1/4" - 20NC
7 DH7827 1 GROMMET
8 DH7828 1 GLAND, PACKING
9 DA7506 1 CABLE

10 R4892 1 SCREW, CAP
11 SH7597 2 SCREW, CAP - 1/4" - 20NC X 1/2"
12 TG1575 3 SCREW, CAP - 1/4" - 20NC X 3/8"
13 TF8473 5 NUT, LOCK
14 HE6252 1 NUT, LOCK - 1/4" - 20NC
NS VZ3424 1 WIRE
NS TF8473 1 NUT, LOCK

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

FIGURE 6054B TRANSFORMER VZ2111

1 VZ1373 2 CLAMP, BASE
2 TH0081 1 STRIP, TERMINAL
3 VC2703 1 STRIP, INSULATION
4 DL4302 7 STRIP, BUSS
5 DH7453 8 SCREW, MACHINE - #10-24
6 VN9768 8 WASHER, FLAT - #10
7 SR8238 1 STRIP, TERMINAL
8 VM9966 1 STRIP, INSULATION
9 SC5252 4 SCREW, MACHINE - #8-32
10 VM9965 1 MOUNT, TERMINAL STRIP
11 SR2056 2 SCREW, CAP - 3/8"NC X 3"
12 C0312 6 WASHER, LOCK - 3/8"
13 DL8794 1 BRIDGE, FLUX - TOP
14 DH8036 1 BRIDGE, FLUX - BOTTOM
15 C8558 4 SCREW, CAP - 3/8" - 16NC X 3 1/4"
16 DL4404 1 MOUNT, TERMINAL
17 SR8245 1 STRIP, TERMINAL
18 TH1331 1 STRIP, INSULATION

MOUNTING HARDWARE NOT SHOWN & NOT INCLUDED IN VZ2111 ASSEMBLY.

C1523 4 NUT - 1/2" - 13NC
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FIGURE 7860 CONTACTOR SWITCH ASSEMBLY VZ2164

Ref. Part No. Qty. DescriptionNo.

1 DL7911 1 PLATE, BASE
2 SR4031 1 SHEET, INSULATING
3 VD3536 1 BASE
4 SR4028 2 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 7/8"
5 VZ5591 1 BAR, TERMINAL
6 VC5399 1 SPACER, BUS
7 VL0203 1 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 5/8"
8 SR4015 3 BAR, TERMINAL
9 DL7910 2 BAR, TERMINAL

10 DF4714 5 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 1/2"
11 DD4980 6 POINT, CONTACT
12 SR4032 6 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 1/2"
13 DH4691 6 CAPSCREW & LOCKWASHER - 1/4" - 20NC X 1/2"
14 TR4094 1 ARM & MAGNET
15 DF2729 3 HOLDER, CONTACT (MOVABLE)
16 DG6051 AR SHIM
17 VZ0547 3 SCREW, MACHINE - #10 - 24NC X 5/8"

SD4245 3 LOCKWASHER - #10
VZ2158 3 FLATWASHER

18 DF2730 3 SPRING
19 DD4983 3 POINT, CONTACT (MOVABLE)
20 DF3073 1 SPRING
21 DF2739 1 KEY

TR4095 1 "E" MAGNET & COIL ASSEMBLY
22 VZ3953 1 COIL
23 DG6090 1 MAGNET
24 VC2365 2 RETAINER SPRING, COIL
25 VL0986 1 CAPSCREW, SPECIAL - #10 - 32NF X 1 3/4"
26 TD9403 1 LOCKNUT - #10NF
27 DF2966 2 CAPSCREW - 1/4" - 20NC X 1 3/4"

DC3584 2 LOCKWASHER
28 VC8715 1 ARC BOX
29 SR4027 2 SCREW, MACHINE & LOCKWASHER - #10 ..,32NF X 2 15/16"
30 VZ3015 1 INTERLOCK, BASE
31 VZ3997 2 SCREW, MACHINE - #10 - 32NF X 5/8"
32 VZ3006 1 NUT - #10 - 32NF
33 VZ5273 1 ACTUATOR, INTERLOCK - R.H.
34 VZ5274 1 ACTUATOR, INTERLOCK - L.H.
35 H5466 4 SCREW, MACHINE - #8 - 32NC X 1/2"

SD2599 4 LOCKWASHER - #8
36 TC8918 2 INTERLOCK
NS DF2731 1 CLIP, TERMINAL
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FIGURE 8106 D.C. SWITCH BOX FA4733

Ref. Pal'tNo. Qty. DescriptionNo.

1 VZ2920 1 WIRE
2 VZ2911 1 WIRE
3 VZ2914 1 WIRE
4 SH7597 6 CAPSCREW - 1/4" - 20NC X 1/2"
5 DC3584 12 LOCKWASHER - 1/4"
6 DB1532 1 RESISTOR
7 VZ3236 2 WASHER, INSULATING
8 VN6430 1 CAPSCREW - 1/4" - 20NC X 7 1/2"
9 TD1549 2 NUT - 1/4" - 20NC

10 VN9773 1 FLATWASHER - 1/4"
11 VZ2164 1 CONTACTOR (SEE INDEX)
12 VZ2912 1 WIRE
13 VZ3434 1 WIRE
14 VZ2921 1 DIODE
15 TD1809 2 CAPSCREW - 1/4" ~ 20t-( X 3/4"
16 OB1531 1 WIRE
17 VG7567 1 WIRE
18 DB1534 1 BOX, SWITCH
19 DA6379 1 WIRE
20 DA6378 1 WIRE
21 VZ2913 1 WIRE
22 DA2945 1 WIRE
23 DL6702 2 RELAY
24 V Nll08 4 SCREW, MACHINE - #10 - 24NC X 5/16"
25 H2643 4 LOCKWASHER - #10
26 DF1311 1 CLAMP
27 DFl578 4 CAPSCREW - 1/4" - 20NC Xl"
28 DB1533 1 PLATE
29 H7997 1 SCREW, MACHINE - 1/4" - 20NC X 1/2"
30 PB1308 1 DIODE, BLOCKING
31 TG1929 1 SCREW, SPECIAL - #10
32 DFOO17 1 NUT - #10 - 24NC
33 DC3101 1 LOCKWASHER - #10
34 SR8241 1 STRIP, TERMINAL
35 VN9719 2 NUT - 1/4"
36 VZ4482 1 SHEET, INSULATION
37 TR0284 2 SCREW, MACHINE - 1/4" - 20 NC Xl"
38 DA2938 1 COVER, BOX
39 DH0951 4 CAPICITOR
40 VZ1243 1 GRIP, CORD
41 VM5588 1 LOCKNUT
42 DF1310 1 CLAMP
43 TC1233 1 NUT - 3/8" - 16NC
44 TC1231 1 LOCKWASHER - 3/8"

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H)
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FIGURE 5979 LINKAGE, THROTTLE

Ref. Part No. Qty. DescriptionNo.

1 DA3826 1 PEDAL, ACCELERATOR

2 VM2645 1 SHAFT

3 D4098 1 PIN, COTTER

4 VY5575 1 COVER, ACCELERATOR PEDAL

5 VN9951 6 NUT, LOCK - 5/16" - 18NC

6 DA3827 2 END, ROD

7 SG0165 6 NUT, JAM - 5/16" - 18NC

8 DA3683 1 ROD, THREADED

9 WA1601 4 END, ROD

10 R8620 4 SCREW, CAP - 5/16" - 18NC X 1 1/4"

11 DA3685 1 ROD, THREADED

12 DA3684 1 ROD, THREADED

13 C1598 2 SCREW, CAP - 5/16" - 18NC Xl"

14 C1538 3 WASHER, LOCK - 5/16"

15 FA1690 1 LOCK, THROTTLE (SEE INDEX)

16 DA4427 1 PIVOT

17 DA3688 1 PIVOT, SHAFT

18 C2303 1 PIN, COTTER

19 C0312 1 WASHER, LOCK - 3/8"

20 DA3772 1 PLATE, ACCELERATOR

21 TC1234 4 SCREW, CAP - 3/8" - 16NC

22 TC1233 4 NUT - 3/8" - 16NC

23 VY6439 1 BRACKET

24 TV3461 3 SCREW, CAP - 3/8" - 16NC X 5/8"

25 TF7161 2 WASHER, FLAT - 5/16"

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)
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FIGURE 8362 THROTTLE LINKAGE

Ref. Part No. Qty. DescriptionNo.

1 DK0287 1 PEDAL
2 VM2645 1 SHAFT
3 D4098 1 PIN, COTTER
4 VY5575 1 COVER, PEDAL
5 C7593 1 CAPSCREW - 5/16" - 18NC·X 1 3/4"
6 VN9951 4 LOCKNUT - 5/16" - 18NC
7 WA2601 3 END, ROD
8 WA1692 3 NUT, JAM - 5/16" - 24NF
9 DK0699 1 ROD, THREADED
10 SF4358 3 NUT, JAM - 5/16" - 24NF
11 WA1601 3 END, ROD
12 H8620 3 CAPSCREW - 5/16" - 13NC X 1 1/4"
13 DK0695 1 ROD, THREADED
14 FA5709 1 LOCK, THROTTLE (SEE INDEX)
15 C1598 2 CAPSCREW - 5/16" - 13NC Xl"
16 C1538 2 LOCKWASHER - 5/16"
17 TF7161 2 FLATWASHER - 5/16"
18 DA4427 1 PIVOT
19 DA3688 1 PIVOT, SHAFT
20 C2303 1 PIN, COTTER
21 DK0700 1 ROD, THREADED
22 C0312 2 LOCKWASHER - 3/8"
23 DK0155 1 BRACKET
24 TV3461 2 CAPSCREW - 3/8" - 16NC X 5/8"
25 WA0723 4 FLATWASHER - 5/16"

0

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H)
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FIGURE 8576 STEERING

Ref. Part No.No.

1 DA5012
2 C1612
3 VM9890
4 VY2491
5 C1614
6 TA7744

VB2386
7 VM9885
8 VM9880
9 VN4083

DK3242
10 VM9879
11 VM9881

DK3243
12 VY2490
13 VM9884
14 C0315
15 VY2189
16 TD8517
17 VM9891
18 VY2188
19 VY0223
20 C1555
21 HD6331
22 C1643
23 FA5357
24 VM9886
25 VN9701
26 VF2856
27 VM9888
28 C1540
29 C0312
30 VG9097
31 C1542
32 VN7575

VN7574
WA1606
F5005

33 HA0208
HA0207

34 . HA3209
35 VM2293

TF8077
36 C1603
37 C5768
38 R6366
39 DB4978
40 DB4978
41 DL9170
42 DK4591
43 DB4991
44 WA1783
45 WA0720
46 DK0553

DescriptionQty.

1 COVER, TOP
12 SCREW, CAP - 1/2" - 13NC X 1" (1) (OTY. 8 (2))
1 GASKET
1 PLATE, SHIM
8 SCREW, CAP - 1/2" - 13NC X 1 1/2"
1 HITCH (1)
1 HITCH (2)
8 SHIM
1 BUSHING, KING PIN TOP
1 KING PIN
1 KING PIN (2)
1 BUSHING, KINGPIN
1 PLATE, WEAR (1)
1 PLATE, WEAR (2)
2 PLATE, WEAR
2 LOCK, CLEVIS (1)
7 FITTING, GREASE - 1/8"NPT (1) (OTY. 6 (2))
2 PIN, CYLINDER ROD (1)
4 SCREW, CAP - 3/4" - 10NC X 2 3/4"
1 COVER, BOTTOM
4 PIN, CLEVIS (1)
4 PIN, LOCK (1)
8 PIN, COTTER - 5/32" X 1" (1)
1 PLUG, PIPE - 1/16"NPT
2 SCREW, CAP - 3/4" - 10NC X 1 3/4"
2 CYLINDER, STEERING (SEE INDEX)
1 PIN, TAPER
1 NUT, JAM - 1" - 8NC
1 NUT - 1" - 8NC
1 WASHER, FLAT - 1"

20 WASHER, LOCK - 1/2" (1) (OTY. 16 (2))
16 WASHER, LOCK - 3/8" (1) (OTY. 24 (2))
8 "0" RING
2 WASHER, LOCK - 3/4"
1 TIE ROD
1 THREADED ROD
2 ROD END
2 NUT, JAM - 1/2" - 16NF
1 HOSE - L.H.
1 HOSE - R.H.
2 HOSE

16 FLANGE, HALF (1)
16 FLANGE, HALF (2)
16 SCREW, CAP - 1 1/4" - 3/8"NC
1 PLUG, PIPE (2)
3 FITTING, GREASE (2)
4 BUSHING (2)
8 BUSHING·(2)
2 PIN, CYLINDER (2)
4 PIN, CYLINDER (2)
4 PLATE (2) --
8 CAPSCREW - 3/8" - 16NC X 7/8" (2)
8 FLATWASHER - 3/8" (2)
2 PIN, HEADED (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CPA15-J.
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-K.
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FIGURE 7419 STEERING CYLINDER FA2484 (2) FA5357 (3)

Ref. Part No. Qty. DescriptionNo.

1 VZ3370 1 NUT, CAP
2 TF5190 1 FITTING, TUBE
3 VL7694 1 LOCKNUT
4 DA2068 1 RING, WEAR (1)
5 VN4087 1 RING, SEAL (1)

WA2679 1 RING, SEAL
WA2779 1 RING, EXPANDER

6 DA2069 1 SPACER
7 VZ4700 1 HOUSING, CYLINDER
8 DA4939 1 PISTON
9 VN3467 1 COVER

10 VG9097 3 "0" RING
11 SD5157 4 CAPSCREW - 3/8" - 16NC X 3 3/4"
12 C0312 14 LOCKWASHER - 3/8"
13 C1521 10 NUT - 3/8" - 16f\C
14 VH7521 1 "0" RING (1)
15 WA1425 1 RING, BACK-UP (1)
16 WA1589 4 CAPSCREW - 7/8" - 9NC X 3"
17 VZ4432 1 SEAL, ROD (1)
18 VZ4044 1 SEAL, ROD WIPER (1)
19 VZ4754 1 CLEVIS

VZ4719 1 INSERT
20 VZ4753 1 ROD (2)

DB3256 1 ROD (3)
21 VN4098 2 BUSHING
22 TG5295 1 BUSHING
23 VG9817 1 RING, SNAP
24 VZ4705 1 BRACKET
25 C1603 6 CAPSCREW - 3/8" - 16NC X 1 1/4"
26 HE1526 2 WASHER, FLAT
27 VM2293 4 FLANGE, SPLIT
28 C1606 4 CAPSCREW - 3/8" - 16NC X 2"
29 VZ4764 1 TUBE, OIL TRANSFER
NS VZ4719 1 GLAND

NOTE: (l) INCLUDED IN RK1620 REPAIR KIT.
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FIGURE 5975 STEERING LINKAGE

Ref. Part No. Qty. DescriptionNo.

1 D5222 1 NUT, CASTLE
2 VL1214 1 PIN, COTTER
3 D6608 1 KEY
4 VN5049 1 CAM, STEERING
5 DA1458 1 LEVER
6 DA2128 1 PLATE, STEERING
7 DD9876 1 FITTING, GREASE - 90°
8 SD4572 2 NUT - 3/8" - 16NC
9 VN5042 2 SCREW, SET
10 VN5417 1 FITTING, GREASE
11 VY6504 1 NUT
12 VN5418 1 FOLLOWER, CAM
13 DA2127 1 SHAFT, STEERING
14 VY2917 1 BEARING
15 VY2904 1 RETAINER, BEARING
16 TV1512 1 BEARING
17 HD1346 3 SCREW, CAP - 5/16" - 18NC X 3/4"
18 VN5421 1 SHAFT, PIVOT
19 VN5415 1 RING, RETAINER
20 VN5029 2 BEARING
21 HE5611 4 NUT, LOCK - 3/8"NC
22 C1604 4 SCREW, CAP - 3/8"NC

C0312 1 WASHER, LOCK - 3/8"
23 R6864 1 NUT, JAM - 3/8"
24 DA1902 1 ROD, THREADED
25 WA1602 4 END, ROD
26 HD5854 2 SCREW, CAP - 1/2"NC
27 VY6274 1 PIVOT ASSEMBLY
28 VN5490 1 BRACKET
29 SL6172 1 PIN, SPRING
30 VY6272 1 LEVER
31 R6366 1 FITTING, GREASE
32 VN5500 1 PIN
33 VN5039 2 BEARING
34 DA2979 1 ROD, THREADED

(EFFECTIVE THRU SERIAL SUFFIX CPA15-G)

6-74 90



....

FIG.8364

STEERI NG LI N KAGE



WABCD
~

FIGURE 8364 STEERING LINKAGE

Ref. Part No. Qty.No. Description

1 DK0691 1 SHAFT
2 H8508 1 NUT, JAM - 1/2" - 13NC
3 DK0689 1 LINK
4 WA2604 1 END. ROD
5 DF3500 4 LOCKNUT - 1/2" - 13NC
6 VG8030 1 CAPSCREW - 1/2" - 13NC X 1 1/2"
7 HE0073 4 FLATWASHER - 1/2"
8 PB0764 1 JAMNUT - 1/2" - 20NF
9 DK0696 1 ROD, THREADED

10 WA1604 2 END, ROD
11 VN9057 2 CAPSCREW - 1/2" - 13NC X 1 3/4"
12 HD5854 2 CAPSCREW - 1/2" - 13NC X 7/8"

FA5607 1 PIVOT ASSEMBLY
13 DK0688 1 PIVOT
14 DK0687 1 PIN, DOWEL
15 C1604 1 CAPSCREW - 3/8" - 16NC X 1 1/2"
16 C0312 1 LOCKWASHER - 3/8"
17 C1521 1 NUT - 3/8" - 16NC
18 VN5039 2 BEARING, ROLLER
19 DK0685 1 LEVER
20 R6366 1 FITTING, GREASE
21 WA1604 1 END, ROD
22 DK0698 1 ROD, THREADED
23 DA2127 1 SHAFT, STEERING
24 VY2917 1 BEARING
25 VY2904 1 RETAINER, BEARING
26 TV1512 1 BEARING
27 HD1346 3 CAPSCREW - 5/16" - 18NC X 3/4"
28 VN5421 1 PIVOT, SHAFT
29 VN5029 2 BEARING
30 VN5415 1 RING, RETAINER
31 SD4572 2 NUT, JAM - 3/8" - 16NC
32 VN5042 2 SCREW, SET
33 D5222 1 NUT, CASTLE
34 VL1214 1 PIN, COTTER
35 D6608 1 KEY
36 VN5049 1 CAM, STEERING
37 VN5417 1 FITTING, LUBE
38 VY6504 1 NUT
39 VN5418 1 FOLLOWER, CAM
40 DK0694 1 LEVER
41 DA2128 1 PLATE, STEERING
42 DD9876 1 FITTING, LUBE - 90°
43 C1524 3 NUT, JAM - 1/2" - 20NF

(EFFECTIVE WITH SERIAL SUFFIX CPA15-H)
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FIGURE 3127 SEAT ASSEMBLY, SUSPENSION

Ref. Part No. Qty. DescriptionNo.

VL7488 1 SEAT ASSEMBLY, SUSPENSION
VL7487 1 SEAT ASSEMBLY

1 VC6957 1 CUSHION, SEAT
2 VC6956 1 BACKREST ASSEMBLY

VM5202 7 SCREW, CAP - 3/8" - 16NC X 5/8" AND WASHER
3 VM5201 1 SHELL ASSEMBLY

VL7486 1 SUSPENSION ASSEMBLY
4 VM5209- 1 TILT ADJUSTMENT ASSEMBLY
5 VM5210 1 SPRING, TORSION - L.H.
6 VM5211 1 SPRING, TORSION - R.H.
7 VM5220 1 AIR CONTROL ASSEMBLY

VM5228 1 AIR SHOCK ABSORBER
8 VM5212 8 BOLT, SHOULDER
9 VM5215 10 NUT, JAM - 1/2" - 20NF

10 VM5208 2 ARM ASSEr.1BLY
11 VM5207 1 VERTICAL ADJUSTMENT ASSEMBLY
12 VM5213 1 SHAFT
13 VM5214 2 NUT, JAM - 1/2" - 13NC
14 VN1478 2 SHAFT
15 VM5219 1 AIR SHOCK ABSORBER
16 VM7659 2 WASHER
17 VN1481 2 RING, RETAINER
18 VM5203 1 BASE
19 VM5204 1 SUPPORT ASSEMBLY, UPPER
20 VM5205 8 BEARING
21 VM5206 1 SCREW, ADJUSTMENT
22 VN1480 1 SHAFT
NS VN1479 1 SHAFT
NS VN1477 4 RING, RETAINING
23 VN7943 1 HOSE ASSEMBLY (TO JUNCTION BLOCK)
24 TD9719 2 ADAPTOR, STRAIGHT
25 TD9747 1 ADAPTOR - 90°
26 VN7967 1 GROMMET
27 VC1387 4 SCREW, CAP - 1/2" - 13NC X 1"
28 TR5445 4 WASHER, LOCK - 1/2"
29 VN7573 1 PLATE, FLOOR

NOT SHOWN - OPTIONAL

VY2757 1 SEAT BELT GROUP
VY2825 1 BELT, SAFETY
VY3601 2 BELT, TIE DOWN
VY3602 4 EYEBOLT
VG7416 4 NUT - 7/16" - 20NF
TD0795 4 WASHER, LOCK - 7/16"
VY3603 2 RIVETS, HARNESS

6-74
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FIG U R E 4 2 5 5 P U M P H Y D R A U L I C V Y 7 5 6 4

Ref. Part No. Qty. DescriptionNo.

1 VS1169 4 BOLT
2 VS1745 1 COVER ASSEMBLY
3 TL7633 1 RING. SNAP
4 VS1l70 1 SPRING
5 TL7634 , 2 PLUG
6 VY7561 I 1 VALVE, RELIEF
7 VSl171 1 SPRING

VY7558 1 KIT, CARTRIDGE
8 ** 1 "0" RING
9 ** 1 RING, BACK-UP

10 ** 1 "0" RING
11 ** 1 PLATE, PRESSURE
12 ** 1 ROTOR
13 ** 1 KIT, VANE (Consists of 12 Vanes)
14 ** 1 RING
15 ** 1 PLATE, WEAR
16 ** 2 PIN
17 ** 2 SCREW
18 VSl178 4 BOLT
19 ** 1 HOUSING

RK1318 1 KIT, CARTRIDGE - SHAFT END
20 ** 2 SCREW
21 ** 2 PIN
22 ** 1 BUSHING
23 ** 1 PLATE, WEAR
24 ** 1 RING
25 ** 1 ROTOR
26 ** 1 KIT, VANE (Consists of 10 Vanes and 10 Inserts)
27 ** 1 PLATE, PRESSURE
28 ** 1 "0" RING
29 ** 1 RING, BACK-UP
30 ** 1 "0" RING
31 ** 1 "0" RING
32 ** 1 RING, BACK-UP
33 VF7442 1 RING, LOCK
34 VF7441 1 RING, SNAP
35 VF7447 1 BEARING
36 VS0612 1 SHAFT
37 VF7443 1 WASHER
38 VS0087 1 SEAL
39 VS0088 1 WIPER
40 ** 1 BODY
NS RK1320 1 KIT, SEAL (Includes Ref. Nos. 8 thru 10, 28 thru 32, 38 & 39)

NOTE: **NOT SERVICED SEPARATELY.
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FIG U R E 3 6 4 8 TOO L S DA7126

Ref. Part No. Qty. DescriptionNo.

1 000049 1 SOCKET - 1 5/16"

2 VZ2282 1 SPACER

3 VZ2283 1 SPACER

4 VH7621 1 ADAPTOR

5 TR8960 3 NUT - 3/4" - 10NC

6 DH3370 1 WRENCH

7 TD8839 1 ADAPTOR

8 DA6758 2 SCREW, CAP - 7/8" - 14NF X 10 1/2"

9 SG6117 1 HANDLE

10 SF6903 1 WRENCH,

11 VY3009 2 BLOCK, SPACER

12 VZ2284 3 STUD

13 HE4954 1 SUPPORT

14 008163 1 HANDLE, WRENCH

WHERE USED

BEVEL PINION LOCKNUT - USE. REF. NOS. 7, 9 & 14.
GENERATOR TAPERED NUT - USE. REF. NOS. 4, 9 & 14.
GENERATOR FLEX PLATE TO FLYWHEEL - USE REF. NOS. 10.
WHEEL CAPSCREWS - USE REF. NOS. 1, 6,9 & 13.
TO INSTALL AXLE - USE REF. NOS. 2,3, 5 & 12
TO REMOVE AXLE - USE REF. NOS. 8,9 & 11.
TO ROLL BULL GEAR INTO PLACE USE NO.8.

- OPTIONAL -

1-74 96
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FIGURE 5969A VALVE - CHECK FA3731 (1)
FA5394 (2)

Ref. Part No. Qty. DescriptionNo.

1 DA6759 1 HOUSING (1)
DB4283 1 HOUSING (2)

2 DA6501 1 VALVE, CARTRIDGE
3 WA0128 1 "0" RING
4 DH6793 1 SPRING

,5 VN9912 1 "0" RING
6 DA6756 1 REDUCER, "0" RING BOSS

FIGURE 5969B VALVE - RELIEF DA5180

1 VJ2717 1 RING, SNAP
2 VS1l81 1 VALVE, CONTROL
3 VS1l70 1 SPRING
4 1 BODY (NOT SERVICED)
5 VM0315 1 PLUG
6 VS1212 1 "0" RING

FIGURE 5969C

1 VZ3684
2 SV9812
3 HC7218
4
5 VZ3688

PB1219
6 TH5604

TC9899
7 DA1028

PB1278
8 DA6763

DB0768
9

NS PB1l59
NS VG0948

VALVE - SHUTTLE FA3755
FA4547;

1 PLUG, RETAINER (1)
1 "0" RING (1)
1 SPRING, POPPET RETAINER (1)
1 POPPET, RELIEF (1)
2 PLUG, RETAINER (1)/(2)
2 PLUG, RETAINER(l)/(3)
2 "0" RING (2)
2 "0" RING (3)
2 SPRING, SPOOL RETAINER (2)
2 SPRING, SPOOL RETAINER (3)
1 BODY, VALVE (1)/(2)
1 BODY, VALVE (1)/(3)
1 SPOOL, SHUTTLE (1)"
2 VALVE, RELIEF
1 PLUG, PIPE

NOTE: (1) INCLUDED IN MATCHED SET DA6763 & DB0768.

5-75 98



14

21

FIG.6074
CAB



WRSCD
~

FIGURE 6074 CAB

Ref.
No.

4
5
6
7
8
9

10
11

12
NS
NS

NS

13

14
15

Part No.

FM490
FA5141
FA7103
PB0382
DA5027
DB4839
DK5916
DA5028
SD5160
SF5816
C5774
C5780

DA5270
PB0377
VY0070
DB4838
DK5915
VY0071
PB0380
DA5254
DB4836
DK5914
DA5255
FM019
FA5140
FA7102
DA7987
DB2976
DK9117
PB0381
DA5254
DB4836
DK5914
DA5255
DA5275
SD9590
TD5726
TD7526
DA5266
TR8081
DA5263
SF0501
DA7990
DA7989
DA8259
DA7988
SC3544
TF6248
C7595
C1541

DA5273
VN7396
C1601
C1547
C0312

DA8120
C1618
C1612
C1549
C1540
C1523

2
3

16
17
18

19
20
21
22
23
24
25
NS
NS

26
27
28
29
30
31
32
33
34

35
36
37

Qty. Description

CAB (1)
CAB (2)
CAB (3)

WINDOW, STATIONARY REAR
CHANNEL, WINDOW (1)
CHANNEL, WINDOW (2)
CHANNEL, RUBBER (3)
INSERT, CHANNEL (1)
SCREW, MACHINE - 1/4" - 20NC X 1"
WASHER - 1/4"
WASHER, LOCK - 1/4"
NUT - 1/4" - 20NC
SEAL, HINGE
WINDOW, SLIDING FRONT
STRIP, WEATHER (1)
CHANNEL, RUBBER (2)
CHANNEL, RUBBER (3)
STRIP, FILLER (1)/(2)
WINDOW, R.H. SLIDING
CHANNEL, WINDOW (1)
CHANNEL, WINDOW (2)
CHANNEL, RUBBER (3)
INSERT, CHANNEL (1)
DOOR ASSEMBLY (1)
DOOR ASSEMBLY (2)
DOOR ASSEMBLY (3)

DOOR (1)
DOOR (2)
DOOR (3)
WINDOW, SLIDING
CHANNEL, WINDOW (1)
CHANNEL, WINDOW (2)
CHANNEL, RUBBER (3)
INSERT, CHANNEL (1)
LOCK, CAB
SCREW, SELF-TAPPING (1)
SCREW, SELF-TAPPING (2)
~CREW, SELF-TAPPING (3)
HANDLE, KEY LOCKING
SCREW, MACHINE - #10 - 24NC X 1"
HINGE
SCREW, MACHINE - 1/4" - 20NC X 5/8"
SEAL, DOOR
SEAL, DOOR
SEAL, DOOR
STRIP, WEATHER
SCREW (3) }FLATWASHER (3) INSIDE DOOR TO ANGLE

SCREW, CAP - 5/8" - 11NC X 1 1/4"
WASHER, LOCK - 5/8"
PLATE, LATCH
SCREW, MACHINE - 1/4" - 20NC X 3/4"
SCREW, CAP - 3/8" - 16NC X 3/4"
WASHER, FLAT - 3/8"
WASHER, LOCK - 3/8"
SEAL
SCREW, CAP - 1/2" - 13NC X 2 1/2" (1)
SCREW, CAP - 1/2" - 13NC X 1" (2)/(3)
WASHER, FLAT - 1/2" (1)
WASHER, LOCK - 1/2"
NUT - 1/2" - 13NC (1)

NOTE: (1) PART OF OPTIONAL GROUP DB0542.
(2) INCLUDED IN OPTIONAL GROUP DK1359.
(3) INCLUDED IN OPTIONAL GROUP DK9509.

- OPTION -

1
1
1
1
1
1
1
1
6
6

12
12
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
1
4
1
2
3
6
1
2
1
1

11
11
4
4
1
2
1
1
1
1
3
3
3
3
3
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FIGURE 6075 VALVE - CONTROL DA4068

Ref. Part No. Qty. DescriptionNo.

1 VJ2797 1 BUTTON

2 VJ2798 1 PIN

3 TF1955 1 BOOT

4 VJ2799 1 NUT, BOOT

5 VJ2811 2 WASHER, LOCK

6 VJ2812 2 SCREW

7 VJ2800 1 PLUNGER

8 VJ2801 1 GROMMET

9 VJ2802 1 SPRING

10 VJ2803 1 BODY

11 VJ2804 1 VALVE

12 VJ2805 1 RING

13 TL8767 1 WASHER

14 TL1458 1 NUT

15 VJ2807 1 SEAT, VALVE

16 VJ2808 1 GROMMET

17 VJ2809 1 PISTON

18 VJ2806 1 BREATHER

19 VJ2810 1 COVER

..
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FIGURE 6401 VALVE - CONTROL PB0151 (1)
PB2229 (2)

Ref. Part No. Qty. DescriptionNo.

1 (3) 1 BODY

2 DA1122 8 BALL, STEEL

3 VS1870 2 SPRING

4 VS1871 2 SPOOL

VJ0788 2 SPRING ASSEMBLY

5 VS1877 2 RETAINER

6 VJ0789 2 SPRING

7 VS1875 2 ROD

8 VS1874 AR SPACER

9 VS1873 2 RETAINER

10 VS1878 2 ROD (1)

11 VJ0491 2 "0" RING (1)

12 VJ0656 2 GASKET, "0" RING (1)
13 VS1879 2 BUSHING (1)

PB2328 2 BUSHING ASSEMBLY (2)

WAOO55 2 "0" RING (2)

14 VN9571 2 SCREW, SET (1) (QTY. 1 (2))·

15 VS1882 2 CAPSCREW - 3/8" - 16NC X 1"

16 VS1880 1 SHAFT

17 VS1881 1 ROCKER

NOTE: (3) NOT SERVICED SEPARATELY.
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FIGURE 6164 THROTTLE LOCK

Ref. Part No. Qty. DescriptionNo.

1 DA0268 3 SCREW, CAP - 1/4" - 20NC

2 C5774 3 WASHER, LOCK - 1/4"

3 WA0384 3 NUT, HEX - 1/4"

4 DA0265 2 SPACER

5 DA3761 2 DISC, FRICTION

6 DA0269 1 SPACER

7 DA0266 1 MOUNT, PLATE

8 DA3829 1 CYLINDER, AIR
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FIGURE 5985 LUBE FILTER, BY-PASS

Ref. Part No. Qty. DescriptionNo.

1 VY6500 1 PLATE, MOUNT!NG

2 SP3251 1 FILTER

SD1311 1 ELEMENT

3 H8524 8 SCREW, CAP - 3/8" - 16NC X 7/8"

4 C0312 9 WASHER, LOCK - 3/8"

5 TC8490 1 ELBOW - 900

6 TD9746 1 ELBOW - 900

7 DC5609 1 BUSHING, REDUCING

8 TA4500 1 HOSE

9 SD5207 1 BUSHING, REDUCING

10 VR3508 1 HOSE

11 C1601 1 SCREW, CAP - 3/8" - 16NC X 3/4"

12 TG2960 1 CLAMP - 1/2"

13 TC1565 1 CLAMP - 3/4"

14 C1547 1 WASHER, FLAT - 3/8"

15 C1521 1 NUT - 3/8" - 16NC

16 VM3923 1 TEE

17 VD2105 1 FITTING, MALE TEE

18 HA0973 1 HOSE I

19 VW8111 1 HOSE

20 TH7863 1 ELBOW - 450
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FIGURE 7401A TIRE INFLATION KIT DA2900

Ref. Part No. Qty. DescriptionNo.

1 VY4357 1 TIRE INFLATION DEVICE
2 HA0213 1 HOSE
3 VY4359 1 ADAPTOR
4 VY4360 1 GAUGE, TIRE
5 VY4358 1 UNIT CHECK
6 H3018 1 ADAPTOR, REDUCING
7 SP9294 1 TEE, STRAIGHT, 1/2"NPT

- OPTION -

FIGURE 7401B VALVE, UNLOADER PILOT PB1653

1 CC6123 1 BUSHING, REDUCING
2 VJ5850 1 RING, RETAINER
3 VJ5851 1 FILTER, SCREEN
4 VJ5852 1 BODY, MAIN
5 SD2967 1 BALL - 7/16"
6 VJ5855 1 STEM, SHORT
7 VJ5856 1 SPRING
8 VJ5857 1 LOCKNUT
9 TG9054 1 "0" RING

10 VJ5853 1 CAP
11 VJ5858 1 LOCKNUT
12 VJ5854 1 NUT

NOTE: (1) INCLUDED IN RK1792 REPAIR KIT.

PRESSURE SETTING: 130 - 145 P.S.I.

FIGURE 7401C PRESSURE PROTECTION VALVE VD5624

1 1 BODY (NOT SERVICED SEPARATELY)
2 VG2320 1 VALVE
3 VG2321 1 GUIDE, VALVE
4 VG8175 1 SPRING, VALVE
5 VG2322 1 GROMMET
6 VG2316 1 PISTON
7 VG2318 1 STEM, VALVE
8 TF9805 1 GROMMET
9 VG2317 1 PLUG, PISTON

10 VG2319 1 SPRING
11 VG2323 1 NUT
12 VG2324 1 CAP, ADJUSTING
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FIGURE 8537 COMPRESSOR UNLOADER VALVE PB1045

Ref. Part No. Qty. DescriptionNo.

1 VG3784 1 SPRING, VALVE (2)

2 VG3783 1 VALVE (2)

VG3782 1 PISTON ASSEMBLY

3 (1) 1 PISTON

4 SR3599 1 GROMMET (2)

5 VG3797 1 WASHER

VG3788 1 ADJUSTING SCREW & SPRING ASSEMBLY

6 VG3790 2 SEAT, LOWER

7 VG3792 1 SPRING

8 VG3791 1 GUIDE, SPRING

9 VG3793 1 SEAT, UPPER

10 C5780 1 NUT

11 VG3789 1 SCREW

12 VG3794 1 RING, RETAINING

13 VG3787 1 STEM, EXHAUST

14 VG3786 1 SPRING, STEM

VG2349 1 BODY ASSEMBLY

15 (1) 1 BODY

16 VG3796 1 FILTER

17 VG3795 1 COVER (2)

18 VG3785 2 "0" RING (2)

NS VJ7030 AR GREASE, BARIUM (2)

NOTE: (1) NOT SERVICED SEPARATELY.

(2) INCLUDED IN RK1182 REPAIR KIT.
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FIGURE 7386 BRAKE ~ EMERGENCY DA7718 (1) DB1633 (2)

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VP5250 1 ADAPTOR (1) 38 HA0368 1 HOSE (n
VC3765 1 ADAPTOR (2) TA3160 1 HOSE (2)

2 VG4290 1 TEE 39 VG0948 1 PLUG, PIPE
3 SD5209 2 REDUCER 40 TF9821 1 VALVE, 2-WAY
4 DL2660 1 ADAPTOR 41 VC2195 6 STUD - 3/8" - 16NC X 1"
5 SV7053 4 ADAPTOR (QTY. 2 (2) ) 42 TC6058 2 CLAMP - 1 1/2"
6 PB0275 3 SWITCH, LOW PRESSURE 43 DP3042 2 WASHER, FLAT - 3/8"
7 TD9743 4 ADAPTOR (QTY. 5 (2) ) 44 C0312 13 WASHER, LOCK - 3/8"
8 VY3370 1 TUBE 45 C1521 9 NUT - 3/8"
9 HC1851 2 COCK, DRAIN 46 TA3160 1 HOSE

10 HA2353 1 HOSE 47 TC1565 4 CLAMP, VINYL
11 SD5208 1 REDUCER 48 KB7343 1 HOSE
12 TD5557 8 ADAPTOR - 90° (QTY. 7 (2) ) 49 DA7080 1 TUBE (1)
13 VM4215 2 HOSE (1) (QTY. 1 (2) ) 50 WA2403 1 CONNECTOR, PIPE

VM4233 1 HOSE (2) 51 PB0219 1 VALVE, CHECK
14 TF2175 2 VALVE, CHECK 52 TC8490 2 ADAPTOR - 900 (QTY. 1 (2) )
15 TD9720 2 ADAPTOR (QTY. 1 (2) ) TF5069 1 ADAPTOR (2)

TH6086 1 ADAPTOR (2) 53 C1601 1 SCREW, CAP-3/8"-16NC X 3/4" (1)
16 VY3373 1 TUBE 54 SR2640 1 GROMMET, RUBBER
17 VD5624 1 VALVE, PRESSURE PROTECTION 55 VN9998 1 CLAMP, TUBE (1)

(SEE INDEX) 56 TD9722 1 ADAPTOR - 3/4"
18 C7591 2 SCREW, CAP - 1/4"-20NC X 2" 57 TF3031 1 HOSE (1)
19 C5774 2 WASHER, LOCK - 1/4" VC1842 1 HOSE (2)
20 TD5556 6 ADAPTOR - 90° 58 TG2568 1 CLAMP, VINYL (QTY. 2 (2) )
21 HA0238 1 HOSE 59 VM3937 1 CONNECTOR (1)
22 VY3129 1 TEE 60 DC7524 4 SCREW, CAP - 3/8"-16NC Xl"
23 VY3371 1 TUBE 61 R0086 1 REDUCER
24 VM4233 1 HOSE (1) SR1606 1 VALVE, SAFETY (SEE PAGE 72A)

VM4215 1 HOSE (2) 62 PB0220 1 TANK, WET
25 VN0718 1 HOSE 63 VY6682 4 CLAMP (1)
26 VM4229 1 HOSE DB1681 4 CLAMP (2)
27 SD2969 2 PLUG, PIPE - 1/4" 64 R1536 2 SCREW, CAP -3/8"-16NC X 6 1/4"
28 DL2676 1 ADAPTOR - 900 65 VM4221 2 HOSE
29 H8402 5 PLUG, PIPE - 3/8" 66 VW5201 1 FITTING (1)
30 DA7575 1 BLOCK, JUNCTION VY7521 1 FITTING
31 HA2130 2 HOSE 67 DA7572 1 PLATE
32 TG1929 2 SCREW, MACHINE - #10 - 24NC 68 DC0210 1 NUT, JAM
33 DA5753 1 DIAL 69 VM4259 1 HOSE
34 DA7713 1 PANEL, CONSOLE 70 TG2961 1 ADAPTOR - 90° (2)
35 VH0596 3 ADAPTOR - 90° 71 WA2566 2 NUT, CAP - 7/16" (2)
36 DA5494 1 VALVE, TREADLE 72 TG3396 1 TEE (2)

RK1756 AR TREADLE KIT NS TG6579 4 PAD, TAPPED
RK1757 AR VALVE KIT NS DA7502 1 WIRE
RK1758 AR SEALS KIT NS DA7503 1 CABLE
VJ6758 1 BRACKET, TREADLE MOUNT NS DA7501 1 WIRE

37 VH4145 1 ADAPTOR (QTY. 3 (2)) NS PB1250 1 TEE (2)
NS DA9273 2 TEE (2)
NS VZ3370 3 NUT, CAP - 7/16" (2)

- OPTION -
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FIGURE 6005 RETARDER TREADLE VALVE DA5495

Ref. Part No. Qty. DescriptionNo.

1 VS1697 1 PiN, PUSH ROD
2 VS1698 1 PIN, TREADLE
3 VS1700 1 PLATE
4 VS1701 1 TREADLE
5 VS1702 1 ROLLER
6 VS1703 1 NUT, JAM
7 VS1450 1 SCREW, CAP
8 VNt:619 4 PIN, COTTER
9 VJ2483 1 VALVE
10 1 SPRING (1)/(2)
11 VS2247 1 NUT, CAP
12 1 POPPET (1)
13 VS1687 1 NUT
14 1 SPRING
15 1 SPRING (2)
16 1 STEM (1)
17 VS2249 1 SPACER
18 VS1692 1 BOOT, DUST
19 VS2246 1 BODY, LOWER
20 VS2245 1 BODY, CENTER
21 VJ5180 1 GUIDE, ROD
22 VJ5181 1 WASHER
23 VJ5182 1 ROD, PUSH
24 VS2504 4 SCRE\~
25 VJ5183 6 SCREW
26 1 GASKET (1)
27 VJ5184 1 RING, RETAINER
28 1 RING, RETAINER (1)
29 VJ5186 1 RING, RETAINER
30 1 "0" RING (1)
31 2 SCREEN (1)
NS VS1884 1 TREADLE COVER

NOTE: (1) RK1595 REPAIR KIT CONSISTS OF REFERENCE NUMBERS
10,12,16,26,28,30 & 31.

(2) RK1763 REPAIR KIT CONSISTS OF REFERENCE NUMBERS 10,
14 & 15.
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FIGURE 8062 PARKING BRAKE (1) DA4801

Ref. Part No. Qty. DescriptionNo.

1 02565 2 BEARING, CUP
2 VZ1128 2 BEARING, CONE
3 VZ1179 AR SHIM - .007
4 VZl178 AR SHIM - .004
5 DA8337 1 PINION, FINAL DRIVE (3)

DB4399 1 PINION, FINAL DRIVE (4)
6 DA8334 1 MOUNT, PARKING BRAKE
7 C1613 7 SCREW, CAP - 1/2" - 13NC X 1 1/4"
8 C1540 17 WASHER, LOCK - 1/2"
9 TA6250 1 BRAKE ASSEMBLY (SEE INDEX)

10 VN9075 8 SCREW, CAP - 1/2" - 13NC X 2 1/4"
11 VN9057 2 SCREW, CAP - 1/2" - 13NC X 1 3/4"
12 VL3370 1 DRUM, BRAKE - PARKING
13 C1708 6 SCREW, CAP - 3/4" - 10NC X 1 3/4"
14 C1542 9 WASHER, LOCK - 3/8"
15 DA8342 1 FLANGE, CO'v1PANION
16 C1643 1 SCREW, CAP - 3/4" - 10NC X 1 3/4"
17 DA8340 1 GASKET
18 VC9308 1 SEAL, OIL
19 DA8221 1 GASKET
20 E4162 2 PIN, CLEVIS
21 C2303 2 PIN, COTTER
22 DA8347 2 BAR
23 WA1611 1 END, ROD
24 C1524 1 NUT, JAM - 1/2" - 20NF
25 C1629 3 SCREW, CAP
26 C1541 3 WASHER, LOCK - 5/8"
27 VG8008 1 ACTUATOR (SEE INDEX)
28 TD9719 1 ADAPTOR (1)
29 VM4163 1 HOSE (1)
30 VC2195 2 STUD - 3/8" - 16NC X 1" (1)
31 VN9907 1 CLAMP (1)
32 C0312 2 WASHER, LOCK - 3/8" (1)
33 C1521 2 NUT - 3/8" (1)
34 TD9747 1 ADAPTOR - 90° (1)
35 TR9441 2 CLAMP - 1 1/4"(1)
36 VW1736 1 DIAL (1)
37 TG1929 2 SCREW, MACHINE - #10 X 1/2" (1 )
38 VG0948 1 PLUG, PIPE (1)
39 TF9821 1 VALVE, 2-WAY (1)
40 TD9746 1 ADAPTOR - 90°(1)
41 VM4145 1 HOSE (1)
42 C1604 6 CAPSCREW - 3/8" - 16NC X 1 1/2" (2)
43 C0312 6 LOCKWASHER - 3/8" (2)
44 TG0097 1 "0" RING (2)
45 VZl141 1 RETAINER, BEARING (2)
46 VN9784 2 FLATWASHER - 3/4" (2)
47 C1710 2 CAPSCREW - 3/4"
48 DB1027 1 RETAINER
NS DA8218 1 BRACKET (ATTACH TO ACTUATOR)

NOTE: (1) OPTIONAL
(2) EFFECTIVE WITH SERIAL SUFFIX CPA15-H.
(3) EFFECTIVE THRU SERIAL SUFFIX CPA15-J.
(4) EFFECTIVE WITH SERIAL SUFFIX CPA15-K.
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FIGURE 5876 PARKING BRAKE ASSY - TA6250

Ref. Part No. Qty. DescriptionNo.

1 VJ0813 1 CAM SHAFT & LEVER
2 VJ0804 1 GUIDE, CABLE
3 VJ0802 1 CABLE, AUT. ADJ.
4 VL5765 1 SCREW, MACHINE
5 VL5766 1 WASHER, LOCK
6 VS1706 1 CAM
7 VJ0810 2 PIN
8 VJ0796 1 SHOE & LINING L.H.

VJ0797 1 SHOE & LINING R.H.
VJ2459 1 LINING KIT

9 VJ0816 2 SPRING, SHOE HOLD DOWN
10 VJ0806 2 SPRING, SHOE RETAINING
11 VJ0807 8 CUP
12 VJ0805 1 SPRING, ADJ. SCREW
13 VJ0803 1 LEVER AUTO ADJ.
14 VJ0795 1 BACKING PLATE & SPIDER
15 VJ0811 2 COVER, ADJ. HOLE
16 VJ0812 2 COVER, PROBE SCREW
17 VJ0800 1 WASHER, ADJ. SCREW
18 VJ0801 1 SOCKET, ADJ. SCREW
19 VJ0799 1 NUT, PIVOT
20 VJ0809 4 PIN, SHOE HOLD DOWN SPRING
21 VJ0814 2 PIN, SPRING
22 VJ0815 2 LINK, CONN.
23 VJ0808 2 SPRING, SHOE HOLD DOWN
24 VJ0798 1 SCREW, ADJ.
25 VJ2441 2 ANCHOR PIN
NS VL3370 1 DRUM, BRAKE (1)

NOTE: (1) NOT INCLUDED IN BRAKE ASSY.

- OPTION -
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FIGURE 2501 BRAKE ACTUATOR ASSEMBLY VG8008

Ref. Part No. Qty. DescriptionNo.

1 SG6560 1 PLUG, PIPE - 1/4"NPT

2 TV5510 1 CYLINDER, COMPLETE

3 TV5511 6 SCREW, CAP - 5/16" - 18NC

4 TH7997 6 WASHER, LOCK - 5/16"

TH3868 2 WASHER, PLAIN

5 TV5505 1 BOLT, PULL ROD

6 TV5508 8 SCREW, SELF-TAPPING - #10-24

7 TV5507 1 RING, CLAMPING

8 TH3883 1 GROMMET

9 TV5506 1 CUP, PISTON

10 TV5504 1 PISTON

11 TV5509 1 OILER, FELT

12 TV5503 1 SPRING

13 TV5501 1 RING, SEAL

14 TV5500 1 COVER

15 TV5513 1 BREATHER, FELT

16 TV5512 2 STUD - 5/8"

17 TV5502 1 ROD, PULL

18 TV5514 1 GUARD, SPLASH

19 VH3196 1 BOOT

20 TL0949 2 NUT, THIN - 5/8" - 18

21 C1541 2 WASHER, LOCK - 5/8"

NS VH3195 1 SPRING, INNER

NOTE: USED WITH PARKING BRAKE LINKAGE.
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FIG U R E 6 1 1 6 R 0 L L 0 V E R PRO T E C T ION - D A 7 1 3 8

Ref. Part No. Qty. DescriptionNo.

1 DA7167 1 PLATE, L.H. REAR

2 DA7097 1 SUPPORT, L.H. REAR

3 DA7165 1 PLATE, BENT L.H.

4 DA7096 1 SUPPORT, R.H. REAR

5 DA7164 1 PLATE, BENT R.H.

6 DA7166 1 PLATE, R.H. REAR

7 DA7169 1 PLATE, L.H. BENT

8 DA7168 1 PLATE, R.H. BENT

9 DA7336 1 PLATE, L.H.

10 DA7170 1 PLATE, R.H.

11 DA7332 1 PLATE

12 DA7333 1 PLATE

13 DA7132 1 PLATE, BENT

14 DA7337 2 PLATE

15 DA7162 1 PLATE, R.H. BENT

16 DA7134 1 SUPPORT, R.H. FRONT

17 DA7135 1 SUPPORT, L.H. FRONT

18 GA7163 1 PLATE, L.H. BENT

19 DA7133 1 SQUARE CUT

20 DA7334 1 PLATE

21 DA7335 1 PLATE

22 DA7555 1 HOOD, L.H.

23 DA7331 1 HOOD, R.H.

24 VB0176 1 CAGE, ROLL OVER PROTECTION

25 VN9089 16 SCREW, CAP - 1" - 8NC

26 WA0364 16 WASHER - 1"

- OPTIONAL -
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FIGURE 7391A BACK-UP HORN DB1650

Ref. Part No. Qty. DescriptionNo.

1 C5780 1 NUT - 1/4" - 20NC
2 C5774 1 LOCKWASHER - 1/4"
3 VH5783 1 GROMMET
4 KC4945 1 HORN, REVERSE
5 DB1321 1 COVER
6 DB1135 1 TOWER
7 H8524 1 CAPSCREW - 3/8" - 16NC X 5/8"
8 C0312 3 LOCKWASHER - 3/8"
9 DB1144 1 COVER

10 C1546 2 FLATWASHER - 1/4"
11 C7590 2 CAPSCREW - 1/4" - 20NC X 1 3/4"
12 FA0123 1 SWITCH, TICKER
13 DBl137 1 COVER
14 C1603 2 CAPSCREW - 3/8" - 16NC X 1 1/4"
NS TB4099 1 WIRE (GROUND FROM HORN)
NS DB1140 1 CABLE (FROM HORN TO DISCONNECT)
NS DBl141 1 CABLE (FROM DISCONNECT TO TICKER SWITCH)
NS DB1142 1 CABLE (FROM SWITCH TO RELAY)

FIGURE 7391B WINDSHIELD WIPERS

1 VY3427 1 CROSS (1)
VN0815 1 TEE (2)

2 SF4691 1 COUPLING, REDUCER (1)
3 HA0519 1 HOSE (FROM WIPER MOTOR TO CROSS FITTING) (1)

DK0186 1 TUBE (FROM TEE TO WIPER MOTOR) (2)
4 VY4925 1 WIPER, WINDSHIELD

VS1590 1 MOTOR
VS1591 1 LINKAGE
VS1592 2 ARM, PARALLELOGRAM
VS1593 2 BLADES

5 C5746 2 CAPSCREW - 1/4" - 20NC X 3/4"
6 C5780 2 NUT - 1/4" - 20NC
7 C5774 2 LOCKWASHER - 1/4"
8 VH4145 1 ADAPTOR - 45° (1)

TH7863 1 ADAPTOR - 45° (2)
NS VN9907 3 CLAMP (1)

720462 3 CLAMP (2)
NS C1600 3 CAPSCREW - 3/8" - 16NC (1)
NS C0312 3 LOCKWASHER - 3/8"
NS C1521 3 NUT - 3/8" - 16NC
NS SG2103 1 GROMMET
NS R2170 2 SCREW, MACHINE - #10 X 1"
NS TL7470 2 SCREW, MACHINE - #10 X 1 1/2"
NS SG3408 2 NUT - #10
NS H2643 4 LOCKWASHER - #10

NOTE: (1) INCLUDED IN DB0542 CAB GROUP OPTION.
(2) INCLUDED IN DK9509 CAB GROUP OPTION.

- OPTION -
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FIGURE 6742A HEATER (1) DA9733
(2) DK1357

Ref. Part No. Qty. DescriptionNo.

1 DA4562 1 HEATER
VJ1832 1 VALVE, BLEEDER
VJ1831 1 SWITCH
VJ1830 1 CORE
VJ1829 1 SHROUD
VJ1828 2 FAN
VJ1827 2 MOTOR

2 C5747 4 CAPSCREW - 5/16" - 18NC Xl" (1) (QTY. 3 (2))
3 C1538 4 LOCKWASHER - 5/16" (1) (QTY. 3 (2))
4 C1601 1 CAPSCREW - 3/8" - 16NC X 3/4" (1)

VH9969 1 STUD - 3/8" (2)
5 TG3871 2 CLAMP
6 C1521 1 NUT - 3/8" - 16NC
7 C0312 1 LOCKWASHER - 3/8"
8 DA8065 1 CABLE (1)

DK0554 1 CABLE (2)
9 DA8064 1 CONNECTOR, FUSE (1)

D i<D556 1 CONNECTOR, FUSE (2)
10 H3018 2 BUSHING, REDUCING (1) (QTY 4 (2))
11 VN6280 2 VALVE, WATER SHUT-OFF
12 HC1581 1 NIPPLE - 3/8"
13 DC1916 1 TEE - 3/8"
14 SP3571 1 COCK, DRAIN
15 DF7314 2 NIPPLE (1) (QTY 1 (2))
16 CD8419 4 CLAMP
17 DA4564 1 HOSE - SUPPLY (1)

VF0066 1 HOSE - SUPPLY (2)
18 DA4563 1 HOSE - RETURN (1)

i<D0940 1 HOSE - RETURN (2)
19 TLOO77 2 GROMMET, RUBBER (1)
20 SF9896 1 DISCONNECT, KNIFE
21 SP2336 1 FUSE

- OPTION -

FIGURE 67428 DEFROSTER DA9738
DK1358

1 SP4402 1 FAN
2 SP2484 4 SCREW, MACHINE - #10 - 24NC
3 H2643 4 LOCKWASHER - #10
4 SL8480 1 PLATE, MOUNT
5 VY1769 3 CLAMP, CUSHIONED
6 H8136 3 CAPSCREW - 1/4" - 20NC X 1/2"
7 C5774 3 LOCKWASHER - 1/4"
8 C5780 3 NUT - 1/4" - 20 I\C
9 SG0673 1 GROMMET
10 DA9378 1 CONNECTOR, FUSE
11 DA5020 1 FUSE
12 DA9379 1 WIRE

- OPTION -

9-76 120C
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FIGURE 7403 ENGINE AIR CLEANER
DK1361 (1)
DB2083 (1) DB2081 (2)

Ref. Part No. Qty. DescriptionNo.

1 TH5599 2 ELBOW - 90° RUBBER
2 TH0247 8 CLAMP
3 DB0598 2 TUBE
4 PB1258 2 BRACKET
5 C1598 4 CAPSCREW - 5/16" - 18NC Xl"
6 C1538 4 LOCKWASHER - 5/16"
7 C1520 4 NUT - 5/16" - 18NC
8 PB1259 2 CAP
9 C5572 2 NUT - 7/16" - 14NC (QTY. 3 (2) )
10 C5775 2 LOCKWASHER - 7/16" (QTY. 3 (2) )
11 DB0597 1 BRACKET

DB1288 1 BRACKET (2)
12 H0594 2 CAPSCREW - 7/16" - 14NC X 1 1/2" (QTY. 3 (2) )
13 PB1261 1 AIR CLEANER (1)
14 VJ5930 1 VALVE (1)
15 VJ1594 1 CUP (1)
16 TR4889 1 CLAMP (1)
17 VJ2859 2 "0" RING (1)

TH7304 2 "0" RING (2)
18 VJ4884 1 BODY (1)/(2)
19 TR4887 1 CLAMP (1)
20 VS1756 1 BODY (1)
21 VJ2306 1 ELEMENT, SAFETY (1)
22 VS1351 2 GASKET (1)
23 VS1350 1 NUT (1)
24 VJ5139 1 ELEMENT, PRIMARY (1)
25 VS1348 1 NUT (1)
26 VS1347 1 COVER (1)
NS VJ5931 1 CAP (1)
NS VS1349 1 PIN (1)

NOTE: g~REPLACES STANDARD AIR CLEANER.
MODIFIES STANDARD AIR CLEANER.

(FOR MOUNTING HARDWARE SEE STANDARD AIR CLEANER ASSY)

I

I

-OPTION-
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FIGURE 7877 SEAT DA9959

Ref. Part No. Qty. DescriptionNo.

1 DA2986 1 SEAT (SEE INDEX)

2 C1634 2 CAPSCREW - 5/8" - 11NC

3 C1631 2 CAPSCREW - 5/8" - 11Ne

4 VF7646 4 FLATWASHER - 5/8"

5 DA2995 1 FLOOR PLATE - R.H. FRONT

6 HA2604 1 HOSE, PRESSURE

7 WA0283 1 FITTING, TEE

8 424063 1 CLAMP

9 WA2596 2 GROMMET

10 VM3931 2 ADAPTOR

11 DA2998 1 FLOOR PLATE, L.H. REAR

12 HA2605 1 HOSE, RESERVOIR

13 VN0815 1 FITTING, TEE

NS HD6331 1 PLUG - MAIN JUNCTION BLOCK

- OPTION -

-
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FIGURE 6681 BOSTROM SEAT
DA7681 (1)
DK1137 (2)

Ref. Part No. Qty. DescriptionNo.

1 VY8821 2 FITTING - 90°

2 SD1979 4 FLATWASHER - 5/8" {1)

VF7646 4 FLATWASHER - 5/8" (2)

3 VC4744 2 CAPSCREW - 5/8" - 11NC (1)

C1631 2 CAPSCREW - 5/8" - 11NC (2)

4 DA2986 1 SEAT, BOSTRUM (SEE INDEX)

5 VF4170 2 CAPSCREW - 5/8" - 11NC (1)

C1634 2 CAPSCREW - 5/8" - 11NC (2)

6 C1525 4 NUT - 5/8" - 11NC

7 TF5190 2 FITTING, S.A.E.

8 C0312 2 LOCKWASHER - 3/8"

9 C1602 2 CAPSCREW - 3/8" - 16NC

10 DA4061 1 PUMP

11 DA4626 1 BRACKET

12 HA1211 1 HOSE

13 HA1212 1 HOSE

14 VM4233 1 HOSE

15 TD5556 1 ADAPTOR - 90°

16 DB0651 2 ANGLE, FORMED

17 TG5722 2 CAPSCREW - 7/16" - 14NC Xl"

18 TD0795 2 LOCKWASHER - 7/16"

19 VC5749 2 NiJT- 7/16" - 14NC

- OPTION -

9-76 120F



c::============= -

17 20

o

HORN

FIG. 8130
TICKERSWITCH IN
SHIFT QUADRANT

BACK-UP HORN INSTALLATION ~ I



WABCD
~

FIGURE 8130 BACK-UP HORN INSTALLATION OB1650

Ref. Part No. Qty. DescriptionNo.

1 OB1321 1 COVER
2 KC4945 1 HORN, REVERSE ALARM
3 VH5783 1 GROMMET
4 WA0192 1 STUO, WELO - 1/4" X 3/4"
5 C5780 1 NUT - 1/4"
6 C5774 1 LOCKWASHER - 1/4"
7 OB1135 1 TOWER ASSEMBLY

OB1132 1 TOWER
VN7206 2 BUSHING

8 C0312 3 LOCKWASHER - 3/8"
9 OB1144 1 COVER

10 H8524 1 CAPSCREW - 3/8" - 16NC X 5/8"
11 C1546 2 FLATWASHER - 1/4"
12 C7590 2 CAPSCREW - 1/4" - 20NC X 1 3/4"
13 OB1137 1 COVER
14 C1603 2 CAPSCREW - 3/8" - 16NC X 1 1/4"
15 FA0123 1 SWITCH, TICKER
16 OB4382 2 PAO
17 TB4099 1 WIRE
18 OB1140 1 CABLE
19 OB1141 1 CABLE
20 OB1142 1 CABLE
NS VH5017 40 TYRAP

- OPTION -

9-76 120G
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FIGURE 8131 AIR CONDITIONER INSTALLATION DK1363

Ref. Part No. Qty. DescriptionNo.

1 PB0298 1 AIR CONDITIONER
2 CD9705 1 CLAMP, HOSE
3 VY5371 1 HOSE, DISCHARGE
4 VY5372 1 HOSE, SUCTION
5 DB0292 1 WIRE
6 VN9907 1 CLAMP, HOSE
7 VH9969 4 STUD, WELD - 3/8" - 16NC
8 C0312 13 LOCKWASHER - 3/8"
9 C1521 6 NJT - 3/8" - 16NC ,

10 TG2568 4 CLAMP, HOSE
11 VN9908 4 CLAMP, HOSE
12 TR9441 1 CLAMP
l3 DA4479 1 TUBE
14 C1547 4 FLATWASHER - 3/8"
15 C1602 5 CAPSCREW - 3/8" - 16NC X 1"
16 SF9868 1 DISCONNECT, KNIFE
17 C1600 2 CAPSCREW - 3/8" - 16NC X 1/2"
18 SP7846 1 CLAMP
19 VW1628 1 COMPRESSOR
20 VY4908 1 CLUTCH
21 VY4914 1 DISC
22 VY4915 4 CAPSCREW - 3/8"
23 VY4913 1 SHAFT
24 VH5913 1 GASKET
25 VY4916 1 RETAINER
26 VY4918 4 BOLT - 1/2" - l3NC X 1 1/4"
27 C1608 1 CAPSCREW - 7/16" - 14NC Xl"
28 VY4917 1 SPACER, SEAL
29 VY4911 1 PULLEY
30 H0122 1 KEY, WOODRUFF
31 VY4912 1 NUT, LOCK - 3/4"
32 PB1033 1 BELT, AIR CONDITIONER
33 C5754 2 CAPSCREW - 3/8" - 16NC
34 DF3042 5 FLATWASHER - 3/8"
35 DA4491 1 COVER
36 VH5912 1 GASKET, BLOWER
37 C5760 1 CAPSCREW - 1/2" - 13NC X 5 1/2"
38 C1540 2 LOCKWASHER - 1/2"
39 C1549 2 FLATWASHER - 1/2"
40 DA3738 1 BRACKET, MOUNT - R.H.
41 DB0544 1 ARM, COMPRESSOR ADJUSTMENT
42 C1612 1 CAPSCREW - 1/2" - 13NC
43 C1603 1 CAPSCREW - 3/8" - 13NC
44 DA3740 1 PLATE, COMPRESSOR
45 DA3737 1 BRACKET, MOUNT - L.H.
NS VZ5548 1 BREAKER, CIRCUIT - AT INSTRUMENT PANEL
NS DK0911 1 WIRE - AT CIRCUIT BREAKER
NS HD1538 1 SCREW, MACHINE --AT CIRCUIT BREAKER
NS R2641 2 LOCKWASHER - AT CIRCUIT BREAKER

- OPTION -

9-76 120H
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FIGURE 8376 BRAKE SHIELD INSTALLATION DK1271

Ref. Part No. Qty. DescriptionNo.

1 C1661 8 CAPSCREW - 7/8" - 9NC X 2 1/2"

2 WA0363 8 WASHER

3 VY8630 4 SHIELD, DUST

4 C1612 12 CAPSCREW - 1/2" - 13NC Xl"

5 C1540 12 LOCKWASHER - 1/2"

6 VY7660 4 SHIELD, DUST

- OPTION -
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FIGURE 8377 WINDSHIELD WIPER DB1590

Ref. Part No. Qty. DescriptionNo.

1 VS1593 1 BLADE, WIPER

2 PB1296 1 ARM, WIPER

3 TF2835 1 MOTOR, WIPER

4 TG1929 2 SCREW, MACHINE - #10 - 24 X 1/2"

5 H2643 2 LOCKWASHER - #10

6 DF0017 2 NUT - #10 - 24

7 DB1738 1 MOUNTING

8 DA4640 7 CAPSCREW, SELF TAPPING

9 VH0596 2 ADAPTOR - 90°

10 VN6925 2 RIVET

11 TF7681 1 VALVE, CONTROL

12 DA9273 1 TEE

13 SV7053 1 ADAPTOR, STRAIGHT

14 HA0212 1 HOSE

15 HA0237 1 HOSE

- OPTION -

11-74 120J
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FIGURE 8359 SEAT DA2986

Ref. Part No. Qty. Description Ref. Pa.·tNo. Qty. DescriptionNo. No.

1 VJ4952 1 SEAT CUSHION ASSEMBLY 57 VJ7192 1 PANEL, FRONT
2 VJ7161 2 BUMPER, RUBBER 58 (3) 1 ACCUMULATOR ASSEMBLY
3 (1) 2 FLATWASHER - 9/32" 59 (3) 1 ACCUMULATOR
4 VN9503 2 SCREW, MACHINE - 1/4" X 3/4" 60 (3) 1 DECAL
5 VJ4954 1 BACK CUSHION 61 (3) 1 "0" RING
6 VJ6950 1 SEAT SUPPORT 62 VJ4957 1 VALVE, DAMPING
7 VJ7162 2 BEARING, FLANGED 63 VJ7193 2 CLAMP, ACCUMULATOR
8 VJ7163 1 LINKAGE 64 C1601 8 CAPSCREW - 3/8" - 16NC X 3/4"

10 DD5640 1 FLATWASHER - 1/2" 65 (4) 1 CYLINDER ASSEMBLY
11 VJ7164 1 SPRING, TENSION 66 (4) 1 CYLINDER
12 VJ7165 1 SPRING, TENSION 67 ~~? 1 FITTING - 90°
13 VJ7166 1 ROLLER, NYLON 68 1 FITTING - 90°
14 WA0360 2 FLATWASHER 69 (4) 1 PIVOT, SPHERICAL
15 VJ7167 1 PILLOW BLOCK ASSEMBLY, R.H. 70 (4) 1 LOCKNUT - 7/16"
16 (1) 8 FITTING, GREASE 71 (4) 1 COVER, DUST
17 VJ7168 1 PILLOW BLOCK ASSEMBLY, L.H. 72 (4) 1 WASHER, RUBBER
18 VJ7169 2 SHAFT, REAR 74 (4) 1 JAMNUT - 3/8" - 16NC
19 C1521 15 NUT - 3/8" 75 (5) 1 VALVE & ROCKER ASSEMBLY
20 C0312 20 LOCKWASHER - 3/8" 76 VJ7194 1 HOSE - VALVE TO CYLINDER
21 C1604 8 CAPSCREW - 3/8" X 1 1/2" 77 VJ7195 1 HOSE - CYLINDER TO ACCUMULATOR
22 VJ7170 1 SHELL, OUTER 78 VJ7196 1 HOSE - VALVE
23 VJ7171 1 BRACKET, INDICATOR 79 VJ7197 1 HOSE - VALVE
24 VJ7172 2 BEARING, THRUST 80 VJ7198 1 HANDLE, L.H.
25 VJ7173 2 SHAFT, SHOULDER 81 VJ7199 1 HANDLE, R.H.
26 C3145 1 CAPSCREW - 1/4" - 20NC X 5/8" 82 VL7200 2 CLAMP, HANDLE
27 C5780 1 NUT - 1/4" - 20NC 84 DF3042 2 FLATWASHER - 13/32"
28 VJ.7174 1 POINTER 85 VN9019 6 CAPSCREW - 3/8" - 16NC X 3/4"
29 DF3042 4 FLATWASHER - 13/32" 86 VN9773 2 FLATWASHER - 9/32"
30 DC7524 2 CAPSCREW - 3/8" - 16NC X 7/8" 87 VJ7201 1 MOUNT BLOCK, L.H.
31 VJ7175 1 BRACKET, SUPPORT 88 VJ7203 6 BEARING, FLANGE
32 (2) 12 RING, "E" RETAINER 89 VJ7202 1 MOUNT BLOCK, L.H.
33 (2) 2 RING, "E" RETAINER 90 VJ7204 1 UPPER LINK, L.H.
34 VJ7176 2 LEVER, BACK SUPPORT 91 VJ7205 4 BEARING, FLANGE
35 VJ7162 4 BEARING, FLANGED 92 VJ7206 1 UPPER LINK, R.H.
36 VJ7177 1 CENTER LEVER ASSEMBLY 93 VJ7207 1 SHAFT, TORQUE
37 VJ7178 1 SHAFT, REAR 94 VJ7208 1 RACK, L.H.
38 VJ7179 1 SHAFT, FRONT 95 VJ7209 1 RACK, R.H.
39 VJ7180 4 BEARING, FLANGED 96 VJ7210 2 PIVOT, SLIDING
40 VJ7181 2 PIN, DRIVE 97 VJ7211 4 RING, RETAINER
41 VJ7182 1 OUTER LEVER ASSEMBLY 98 VJ7212 2 PLATE, OUTER
42 VJ7183 1 CENTER SHAFT ASSEMBLY 99 VJ7213 2 SPRING, LOWER TENSION
43 (1) 2 FITTING, LUBE 100 VJ7214 2 SPRING, UPPER TENSION
44 VJ7184 2 LINK, REAR UPPER 101 VJ7215 2 POST, SPRING
45 VJ7185 1 BRACKET, BEARING - R.H. 102 C1634 6 CAPSCREW - 5/8" - llNC X 3"
46 VJ7186 1 BRACKET, BEARING - L.H. 103 C1525 6 NUT - 5/8" - llNC
47 VJ7187 1 LINK, LOWER REAR - L.H. 104 C1541 6 LOCKWASHER - 5/8"
48 VJ7188 1 LINK, LOWER REAR - R.H. 105 VJ7216 6 SPACER
49 VJ7189 4 BEARING, THRUST 106 VJ7217 2 BUSHING, ROLLED
50 VJ7190 2 SHAFT, SHOULDER 107 E4538 7 CAPSCREW - 5/16" - 18NC X 7/8"
51 C1523 2 NUT - 1/2" - 13NC 108 C1538 7 LOCKWASHER - 5/16"
52 C1540 2 LOCKWASHER - 1/2" 109 TF7161 7 FLATWASHER - 5/16"
53 C1603 4 CAPSCREW - 3/8" - 16NC X 1 1/4" 110 VJ7218 2 CAPSCREW - 3/8" - 16NC
54 VJ7191 1 BASE 111 VJ7219 2 CLAMP, HOSE
55 C1614 2 BOLT, TAP - 1/2" - 13NC X 1 1/2' 112 922970 2 SCREW, MACHINE - #8 X 3/4"
56 H8508 2 NUT, JAM - 1/2" - 13NC

NOTE: (1) NOT SERVICED SEPARATELY.
(2) INCLUDED IN RK1904 SNAP RING KIT.
(3) INCLUDED IN VJ4291 ACCUMULATOR KIT.
(4) INCLUDED IN RK1891 CYLINDER KIT.
(5) INCLUDED IN VJ4959 VALVE & ,OCKEj KIT.

- OPTIONAL -
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FIGURE 8108 YOKE

DescriptionRef. Part No. Qty.No.

1 SR7218 8 SCREW, CAP - l"NF X 4 1/4"

2 TL8039 2 BUSHING

3 C0315 6 FITTING, GREASE - 1/8"NPT

4 SR2399 2 CAP, BALL

5 SR5517 AR SHIM

6 1 YOKE (ORDER FROM FACTORY)

7 SR3100 2 SOCKET, BALL

8 TR1235 2 COVER

9 TR1234 2 BAR, TAPPED

10 C5762 2 CAPSCREW - 5/8" - llNC X 1 1/2"

11 C1949 2 PIN, COTTER - 1/4" X 3"

12 VY8594 2 PIN, CYLINDER

NS VM9879 1 BUSHING, KINGPIN BOTTOM
} (ALSO ON PAGE 86)

NS VM9880 1 BUSHING, KINGPIN TOP
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FIGURE 8114 ELEVATOR

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 DA1550 1 FAN, L.H. MOTOR 33 VY9080 1 RING, PISTON2 FA1675 1 HUB & SPINDLE (SEE INDEX) 34 C0315 4 FITTING, GREASE3 WA0361 152 WASHER, FLAT - 5/8" 35 FA3722 4 LINK ASSEMBLY (5)4 C5746 4 SCREW, CAP - 1/4" - 20NC (QTY 2 (6))5 C5774 4 WASHER, LOCK - 1/4" FA5184 2 LINK ASSEMBLY (6)6 VC5749 4 NUT - 7/16" DA1326 4 LINK (5) (QTY. 2 (6))7 DA1544 4 STUD DB2822 2 LINK (6)8 TOO795 4 WASHER, LOCK - 7/16" DA6662 4 BUSHING9 DA3544 1 MOTOR (SEE INDEX) (5) DA6661 4 BUSHING
FA4841 1 MOTOR (SEE INDEX) (6) 36 FA3172 2 CYLINDER (INCLUDES ITEMS 31-34)10 VY9098 1 COVER 37 1 ELEVATOR (ORDER FROM FACTORY)11 SH7597 4 SCREW, CAP - 1/4" - 20NC X 1/2" 38 C5572 4 NUT - 7/16"12 DC3584 4 WASHER, LOCK - 1/4" 39 C5775 4 WASHER, LOCK - 7/16"

13 DA3603 1 COVER, L.H. MOTOR (5) 40 DA4662 1 PLATE, R.H. IDLER MOUNT (3)DB0079 1 COVER, L.H. MOTOR (6) DB1402 1 PLATE, R.H. IDLER MOUNT (4)14 DA4663 1 PLATE, L.H. IDLER MOUNT (3) 41 T08517 4 SCREW, CAP - 3/4"DB1403 1 PLATE, L.H. IDLER MOUNT (4) 10NC X 2 3/4" (3)15 FA4057 1 BOX, GEAR (SEE INDEX) VN9105 4 SCREW, CAP - 7/8"16 VY9086 4 CAPSCREW, TAPERHEAD 9NC X 3" (4)17 DA3253 4 PIN 42 DA4301 2 PIN
18 C1643 8 SCREW, CAP - 3/4"l (ALSO ON 43 C1518 2 PIN, COTTER - 1/4" X 2"19 VL1261 AR SH1M ~ BODY PAGE) 44 FA3173 2 ROLLER, TAIL (SEE INDEX)

45 PB0191 2 CHAIN (3)20 DA1277 2 SPROCKET (5) VY2474 AR LINK, OFFSETDB1246 2 SPROCKET (6) VM6772 AR LINK, ATTACHMENT21 DA4693 1 TUBE, DRIVE VM6771 AR LINK, BLOCK22 VN9140 20 SCREW, CAP - 3/4" - 10NC X 4" VM6773 AR LINK, CONNECTING23 VL2993 20 NUT, LOCK - 3/4" PB0950 2 CHAIN - 311" LONG (4/5)24 WA0362 24 WASHER, FLAT - 3/4" VJ3588 AR LINK, BLOCK
(QTY 20 (4)) VJ3589 AR LINK, ATTACH25 VY2144 2 PIN, ROLL VJ3587 AR LINK, CONNECTING26 VY2129 2 RING, KEEPER VJ3590 AR LINK, OFFSET27 C1629 152 SCREW, CAP PB1518 2 CHAIN (6)
5/8" - llNC X 1 3/4" (1) PB1516 AR LINK, BLOCK

VH3402 152 SCREW, CAP VJ3589 AR LINK, ATTACHMENT
5/8" - 11NC X 1 3/4" (2) VJ3587 AR LINK, CONNECTING28 C1525 152 NUT - 5/8" - llNC (5) PB1602 AR LINK, OFFSET

VN9952 152 NUT - 5/8" - l1NC (6) 46 C1527 4 NUT - 3/4" - 10NC (3)29 DA6993 19 DRAG, ELEVATOR (5) WA0391 4 NUT - 7/8" - 9NC (4)
DK4028 19 DRAG, ELEVATOR (6) 47 WA0363 4 FLATWASHER - 7/8" (4)

30 FA2876 4 ROLLER, IDLER (SEE INDEX)
31 DA3128 1 CYLINDER, HYDRAULIC
32 DA4200 1 PISTON

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-B.
(2) EFFECTIVE WITH SERIAL SFUFIX CM15-C.
(3) EFFECTIVE THRU SERIAL SUFFIX CM15-C.
(4) EFFECTIVE WITH SERIAL SUFFIX CM15-D.
(5) EFFECTIVE THRU SERIAL SUFFIX CM15-E.
(6) EFFECTIVE WITH SERIAL SUFFIX CM15-F.

(EFFECTIVE THRU SERIAL SUFFIX CM15-H.)
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FIGURE 9604 ELEVATOR

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 VN9140 20 CAPSCREW - 3/4" - 10NC X 4" 26 FA5184 2 LINK ASSEMBLY2 VL2993 20 LOCKWASHER - 3/4" DB2822 2 LINK3 WA0362 20 FLATWASHER - 3/4" DA6662 2 BUSHING4 DA4693 1 TUBE, DRIVE DA6661 2 BUSHING5 DB1246 2 SPROCKET 27 FA3173 4 ROLLER ASSEMBLY (SEE INDEX)6 FA1675 1 SPINDLE ASSEMBLY (SEE INDEX) 28 1 FRAME, ELEVATOR (ORDER FROM7 VY9086 4 CAPSCREW, TAPERHEAD - 1 1/4" FACTORY)8 FA4057 1 GEAR BOX ASSEMBLY (SEE INDEX) 29 DK4028 19 DRAG9 DB0079 1 MOTOR COVER, L.H. 30 VH3402 152 CAPSCREW - 5/8" - 11NC X 1 3/4"10 VY9098 1 PLATE, COVER 31 WA0361 152 FLATWASHER - 5/8"11 SH7597 4 CAPSCREW - 1/4" - 20NC X 1/2" VN9952 152 NUT - 5/8" - llNC12 DC3584 4 LOCKWASHER - 1/4" 32 DB4872 1 PLATE, R.H. MOUNTING13 DA1550 1 MOTOR FAN, L.H. DB4873 1 PLATE, L.H. MOUNTING14 C5746 4 CAPSCREW - 1/4" - 20NC X 3/4" 33 DB4870 1 PLATE, R.H. IDLER MOUNT15 C5774 4 LOCKWASHER - 1/4" DB4871 1 PLATE, L.H. IDLER MOUNT16 DA1544 4 STUD 34 DB4560 2 SPACER17 VC5749 4 NUT - 7/16" - 14NC 35 DB0055 AR SHIM18 TD0795 4 LOCKWASHER - 7/16" 36 4 NUT, SPLINED (SEE ROLLER ASSY)19 C5572 4 NUT - 7/16" 37 4 PLUG, PIPE (SEE ROLLER ASSY)20 C5775 4 LOCKWASHER - 7/16" 38 VN9152 4 CAPSCREW - 7/8" - 9NC X 4 1/2"21 VY2129 2 RING, KEEPER 39 WA0363 4 FLATWASHER - 7/8"22 VY2144 2 PIN, ROLL 40 VN9953 4 LOCKNUT - 7/8"23 C0315 4 FITTING, GREASE 41 DB2075 4 PIN24 FA3722 2 LINK ASSEMBLY 42 C1612 4 CAPSCREW - 1/2" - 13NC X 1"DA1326 2 LINK 43 WA0360 4 FLATWASHER - 1/2"DA6662 2 BUSHING 44 FA5387 2 CYLINDER (INCLUDES ITEMS 49DA6661 2 BUSHING THRU 53)25 PB1518 2 CHAIN ASSEMBLY 45 VN9153 2 CAPSCREW -1 1/4"- 7NC X 4 1/2"PB1516 AR LINK, BLOCK 46 WA0366 2 FLATWASHER - 1 1/4"VJ3589 AR LINK, ATTACHMENT 47 TH5888 2 NUT, LOCK - 1 1/4" - 7NCVJ3587 AR LINK, CONNECTING 48 FA4841 1 MOTOR (SEE INDEX)PB1602 AR LINK, OFFSET 49 DB4556 2 PISTON
50 DB4555 2 CYLINDER
51 WA1330 2 RING, BACK-UP
52 WA0330 2 "0" RING
53 R6336 2 FITTING, GREASE

(EFFECTIVE WITH SERIAL SUFFIX CM15-J.)
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FIGURE 6090A HUB & SPINDLE FA1675

Ref. Part No. Qty. DescriptionNo.

1 VY2165 1 CAP

2 HD5854 2 SCREW, CAP - 1/2" - 13NC X 7/8"

3 VY2166 1 HUB

4 VY2164 1 SPACER

5 TF7162 1 RING, RETAINING

6 DA1276 1 SPINDLE

7 VY2163 1 SEAL, OIL

8 R5740 2 CUP, BEARING

9 R5741 2 CONE, BEARING

10 VY2168 AR SHIM - .005

11 VY2169 AR SHIM - .0075 ~ .

12 VY2170 AR SHIM - .020

13 C1602 6 SCREW, CAP - 3/8" - 16NC X 1"

14 DA2344 1 CAP

15 C0315 1 FITTING GREASE

FIGURE 6090B TAIL ROLLER FA3173

1 DA2836 1 ROLLER, TAIL

2 DA0819 1 CAP, DIRT

3 C2509 1 PLUG, PIPE

4 C0318 3 SCREW, CAP - 1/2" - 13NC X 1 1/4"

5 VY1102 3 SHIM - .005

6 VY1103 3 SHIM - .007

7 VY1104 1 SHIM - .020

8 DA1621 1 "0" RING

9 VY0524 1 CAP

10 SR6320 3 SCREW, CAP - 1/2" - 13NC X 7/8"

11 SP3913 2 RING, INTERNAL RETAINING

12 VL2622 2 CONE, BEARING

13 VY2153 2 CUP, BEARING

14 VY5970 1 SEAL, OIL

15 DG3338 1 NUT, SPLINED

16 SG3840 1 PLUG, PIPE

17 DA4215 1 SHAFT
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FIGURE 9728 BODY

Ref.
No. Part No. Qty. Description

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16

17
18

19
20
21
22
23
24

25

26
27
28

29
30
31
32
33
34

35
36
37
38
39

40
41

42

DA4306
DA4305
VN6454
C1549
C1523
C1613

.DD5640

VL5376
VY3173
C1730
C1553

VL1256
VM9826
VL1218
SV3363
VC5096
TV0127
C1531

TF5268
DA1716
DA1717
DB2511
C1949

TL8039
VY8594
VY2620
C1527

VL1217
VH5717
VY9548
VY0720
VL6114
VL6116
C1527

VY5874
VL1216
DA4844
VY2621
VY4178
DA4850
VL1214
VY2606
VY2605
VY7295
DA0610
DL8933
VY8615
C1643

DA3253
C0315

DA3605
DL9138
C1540

DA3876
DA3877
DL9137

1
1
4
4
6
6
6
1
2
1
2
4
2
2
2
8
8
8
8
2
2
2
2
4
4
4
2

42
42
42
5
5
5
5
5
5

15
1
1
1
1
2
1
1
4
1
1
2
8
4
6
2
2
8
1
1
2

COVER, UPPER (LOCATED ON TAIL SECTION) (3) (QTY 2 (4))
COVER, LOWER (LOCATED ON TAIL SECTION) (3)
CAPSCREW - 1/2" - 13NC Xl"
FLATWASHER - 1/2"
NUT - 1/2" - 13NC
CAPSCREW - 1/2" - 13NC X 1 1/4" (3) (QTY 14 (4))
FLATWASHER - 1/2"
BODY (ORDER FROM FACTORY)

BALL, YOKE
BASE, BLADE

CAPSCREW - 1" - 14NF X 6 1/2"
FLATWASHER - 1"
ROLLER, STRIKEOFF
BUSHING
NUT - 1" - 14NF
PLOW BOLT - 1" - 8NC
PLOWBOLT (OPTIONAL BIT MOUNTING HARDWARE)
PLOWBOLT (2)
NUT - 1" - 8NC
PLATE, GROUND
BIT, R.H. (QTY 1 - OPTIONAL)
BIT, L.H. (QTY 1 - OPTIONAL)
PLATE, GROUND (2)
PIN, COTTER - 1/4" X 3"
BUSHING
PIN, CYLINDER
BLADE, END
NUT - 3/4" - 10NC
PLOW BOLT - 3/4" - 10NC X 2 3/4" (3)
PLOW BOLT - 3/4" - 10NC X 2 3/4" (4)
ADAPTOR ASSEMBLY (1)

POINT
PIN
LOCK
NUT - 3/4" - 10NC
ADAPTOR
PLOWBOLT - 3/4" - 10NC X 4 1/2" (1)

CHANNEL
BLADE, CENTER
BLADE, CENTER (OPTIONAL)
PIN STABILIZER CHANNEL
PIN, COTTER
EAR, L.H. HOIST CYLINDER
EAR, R.H. HOIST CYLINDER
MOUNT, ELEVATOR
GUARD, R.H.
GUARD, L.H.
PAD, BUMPER (3)
CAPSCREW - 3/4" - 10NC X 1 3/4"
PIN
FITTING, GREASE
BUMPER (4)
HOUSING (4)
LOCKWASHER (4)
RUNNER, R.H. RAIL
RUNNER, L.H. RAIL
MOUNT

NOTE: (1) INCLUDED IN OPTION RIPPER TEETH GROUP VY4025.
(2) INCLUDED IN OPTION SIDE BIT GROUP DK1274 & DB3398.
(3) EFFECTIVE THRU SERIAL SUFFIX CM15-E.
(4) EFFECTIVE WITH SERIAL SUFFIX CM15-F.
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FIGURE 6081 ROLLING BOTTOM

Ref. Part No. Qty. DescriptionNo.

1 VM3024 1 BOTTOM, ROLLING
VLl415 4 TUBE

2 TR8960 12 NUT - 3/4" - 10NC
3 VL1418 AR SHIM
4 DA1981 4 ROLLING & HANGER ASSEMBLY
5 VY1763 4 HANGER, ROLLER
6 VY2856 8 SPACER, BEARING
7 VY2852 8 RING, SEAL
8 VY1764 8 NUT, LOCK
9 DA1620 8 SEAL

10 VY2855 8 RING, SNAP
11 S7310 8 KEY
12 DA2342 8 SHAFT
13 VY2858 16 CONE, BEARING
14 VY2857 16 CUP, BEARING
15 VY2851 8 ROLLER
16 VY2853 4 RAIL, CLEANER
17 C0315 8 FITTING, GREASE
18 VY1824 1 YOKE, CONNECTING
19 VL1476 2 BLADE, STRIKE-OFF
20 VN9879 1 PIN, COTTER - 1/4" X 2 1/2"
21 VY9293 1 ACTUATOR
22 TD9907 AR SHIM
23 VM4582 2 CAP, BALL
24 C1544 4 LOCKWASHER - 1"
25 SR7216 4 CAPSCREW - 1" - 14NF X 3 3/4"
26 C1949 1 PIN, COTTER - 1/4" X 3"
27 TL8039 2 BUSHING
28 VY8594 1 PIN, CYLINDER
29 VY2624 1 LUG, CONNECTING YOKE
30 VY9294 1 PIN
31 C1681 12 SCREW, CAP - 1/2" - 20NF X 2"
32 VL1204 4 PIN, COTTER - 1/2" X 2 1/2"
33 VL1265 2 PIN
34 VL1066 1 FRAME, STRIKE-OFF BLADE

VL1480 3 LUG
35 VL1254 1 ROD, HINGE
36 C2508 1 PIN, COTTER - 5/16" X 3"
37 . C1524 12 NUT - 1/2" - 20NF
38 C1540 12 LOCKWASHER - 1/2"
NS C1527 2 NUT - 3/4" - 10NC
NS C1554 2 WASHER, FLAT (END OF HINGE ROD)
NS C1646 12 CAPSCREW - 3/4" - 10NC X 2 1/2"
NS C1651 2 CAPSCREW - 3/4" - 10NC X 3 3/4"
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FIGURE 8109 TAILGATE

Ref. Part No. Qty. DescriptionNo.

1 VLl072 1 STABILIZER ROLLER ASSEMBLY
2 H0122 1 KEY
3 R4186 1 FITTING, GREASE
4 VL1507 1 SHAFT, ROLLER
5 VL1206 1 SEAL, OIL
6 VL1073 1 ROLLER
7 S2463 Z BEARING
8 VL1207 1 RING, SNAP
9 TVl112 1 RING, SNAP

10 VL1509 1 GASKET
11 VL1508 1 CAP
12 VL1766 4 SCREW, SOCKET - FLAT HEAD
13 SR7216 4 SCREW, CAP - 1" - 14NF X 3 3/4"
14 C1544 4 WASHER, LOCK - 1"
15 VM4582 2 CAP, BALL
16 TD9907 AR SHIM
17 VY9295 1 ACTUATOR
18 VY8594 1 PIN, CYLINDER
19 TL8039 2 BUSHING
20 C1949 1 PIN, COTTER - 1/4" X 3"

VY3085 1 STABILIZER SUPPORT
21 L0135 2 SEAL, OIL
22 COO12 2 BEARING
23 SR5288 1 ROLLER
24 SR5287 1 SPACER
25 SR5285 1 PIN
26 C1558 1 PIN, COTTER - 3/8" X 3 1/2"
27 C0315 1 FITTING, GREASE - 1/8"NPT
28 VM6755 1 HOUSING, ROLLER
29 DF3500 4 NUT - 1/2" - 13NC
30 C1549 4· WASHER, LOCK - 1/2"
31 C1617 4 SCREW, CAP - 1/2" - 13NC X 2 1/4"
32 VY9294 1 PIN
33 1 TAILGATE (ORDER FROM FACTORY)
34 VL1205 1 NUT, LOCK
35 VN9879 1 PIN, COTTER - 1/4" X 2 1/2"
36 VL1204 4 PIN, COTTER - 1/2" X 2 1/2"
37 VL1487 2 PIN. STABILIZER
38 VL3575 1 STABILIZER

FA1686 2 EJECTOR ROLLER ASSEMBLY (1)
39 DA4482 2 SHAFT
40 LOl35 4 SEAL
41 COO12 2 BEARING
42 VY8022 2 ROLLER
43 DA3764 1 HANGER, ROLLER
44 DA3225 1 FITTING, GREASE
45 DB1182 AR SHIM
46 TD7882 4 CAPSCREW - 3/4" - 10NC X 1 3/4"
47 C1542 4 LOCKWASHER - 3/4"
NS E4477 4 CAPSCREW, TPR. HEAD - 1 1/2" (1)
NS VL1461 1 LUG (CONNECTS TO ITEM 32)

NOTE: (1) EFFECTIVE WITH SERIAL SUFFIX CM15-F.
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FIGURE 6079A WHEEL GROUP

Ref. Part No. Qty. DescriptionNo.

VA1237 2 WHEEL ASSEMBLY - 24 X 25 (1)
DA5115 2 WHEEL ASSEMBLY - 29.5 X 25 (2)
DK1759 2 WHEEL ASSEMBLY - 29.5 X 25 (3)
DK1769 2 WHEEL ASSEMBLY - 29.5 X 29 (4)
DA5118 2 WHEEL ASSEMBLY - 29.5 X 29 (5)

1 SV8186 2 RING, LOCK
TH6054 2 RING, LOCK (4)/(5)

2 DL2213 4 FLANGE
SV8195 4 FLANGE (4)/(5)

3 SR6498 2 "0" RING
SV5701 2 "0" RING (4)/(5)

4 SV8190 2 BAND, BEAD SEAT
TH6079 2 BAND, BEAD SEAT (4)/(5)

5 DA4087 2 WHEEL_- 24 X 25 (1)
DA5088 2 WHEEL - 29.5 X 25 ~2~
DK0147 2 WHEEL - 29.5 X 25 3 /(4)
DK4089 2 WHEEL - 29.5 X 29 (5)

6 SV5721 2 VALVE
TG3050 1 DRIVER (4)/(5)

7 VY1697 2 DRUM, BRAKE
8 WA0363 40 FLATWASHER
9 C1659 40 CAPSCREW - 7/8" - 9NC X 2"

NS PB0902 1 FITTING, PRESSURE RELIEF (3)
NS C0315 1 FITTING, GREASE

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-B.
(2) OPTIONAL ON SERIAL SUFFIX CM15-B - STANDARD

EFFECTIVE WITH SERIAL SUFFIX CM15-C THRM CM15-E.
(3) EFFECTIVE WITH SERIAL SUFFIX CM15-F THRU CM15-J.
(4) EFFECTIVE WITH SERIAL SUFFIX CM15-K.
(5) OPTIONAL.

FIGURE 6079B AXLE

1 HD6845 2 SEAL, OIL
2 VY3910 2 RING, SEAL I
3 SV4343 2 CONE, BEARING
4 SV4344 2 CUP, BEARING
5 R5749 2 CUP, BEARING
6 DA4084 2 CONE, BEARING
7 VY3118 AR SHIM (.020)

VY3119 AR SHIM (.0075)
VY3120 AR SHIM (.005)

8 VY7163 2 PLATE
9 VY4177 6 SCREW, CAP - 5/8" - 11NC X 1 1/2"
10 VY3912 2 GASKET
11 VY3909 2 CAP
12 C1612 8 SCREW, CAP - 1/2" - 13NC X 1"
13 DA4837 2 AXLE (1) (4)

DB2358 2 AXLE (2)/(3)
14 VN9142 8 SCREW, CAP - 1" - 8NC X 4"
15 VM2357 8 NUT - 1" - 8NC
NS DA4849 AR SHIM (.0359)
NS C1611 12 SCREW, CAP - 1/2" -13NC (1)
NS VY7660 4 SHIELD, DUST (1)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-C.
(2) EFFECTIVE WITH SERIAL SUFFIX CM15-D.
(3) EFFECTIVE THRU SERIAL SUFFIX CM15-E.
(4) EFFECTIVE WITH SERIAL SUFFIX CM15-F.
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FIGURE 9702 BRAKE, WHEEL

Ref. Part No. Qty. DescriptionNo.

1 VF4319 1 SCREW, BLEEDER
2 VF4318 2 SEAT, TUBE
3 VH7434 2 CYLINDER
4 VG8151 2 SPRING (3)
5 VN3116 2 PLUNGER
6 VG9495 2 CUP (3)
7 VX0877 2 PISTON ASSEMBLY (3)

SV6599 2 "0" RING (3)
VF4315 2 WEDGE ASSEMBLY

8 VF4341 2 WASHER, "E"
9 VF4342 2 WASHER

10 VF4339 2 SPRING, RETURN
11 2 WEDGE (NOT SERVICED)
12 VF4340 2 WASHER
13 VF4337 2 CAGE, RETAINER
14 VF4338 2 ROLLER
15 VD4355 2 SCREW, SET
16 VD4356 2 PLUG (3)
17 VD5831 2 SCREW, CAP
18 VF4329 4 LOCK
19 VD5830 2 SPRING (1)

VJ1921 2 SPRING (2)
20 VF4328 2 GUIDE (1)

VJ2516 2 GUIDE (2)
21 VF4326 2 BOLT, ADJUSTING (1)

PB0160 2 BOLT, ADJUSTING (2)
VJ5938 2 BOLT, ADJUSTING (4)

22 VX0882 2 ACTUATOR (1)/(2)
VJ5939 2 ACTUATOR (4)

23 VX0878 4 SEAL ASSEMBLY (1)/(2)(QTY. 2 (4))
24 VG9490 2 PLUNGER, ADJUSTING
25 VX0879 2 PLUNGER, ANCHOR
26 VF4321 1 SPIDER (1)

VJ4890 1 SPIDER (2)
27 VF4317 8 SPRING, SHOULDER (1)

VJ4292 8 SPRING, SHOULDER (2)
28 VM5244 2 SHOE & LINING ASSEMBLY

RK1205 1 LINING KIT, BOLT ON - STANDARD SIZE
RK1206 1 LINING KIT, BOLT ON - 1/16" OVERSIZE
RK1207 1 LINING KIT, BOLT ON - 1/8" OVERSIZE

29 VD4369 2 GUIDE, ANCHOR PLUNGER
30 VZ1474 2 DETENT (1)
31 VJ5937 2 SEAL ASSEMBLY (4)

MOUNTING NOT INCLUDED IN BRAKE ASSEMBLIES

VN9066 12 SCREW, CAP - 3/4" - 10NC X 2"
VG9058 12 RING, SEATING

NOTE: QUANTITIES ARE SHOWN FOR ONE BRAKE ASSEMBLY.

NOTE: (1) INCLUDED IN VZ1461 L.H. & VZ1462 R.H. BRAKE ASSY.
(2) INCLUDED IN PBl197 L.H. & PB1196 R.H. BRAKE ASSY.

~~~
INCLUDED IN RK1377 BRAKE CYLINDER REPAIR KIT.
INCLUDED IN PB3025 L.H. & PB3026 R.H. BRAKE ASSY.
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FIGURE 8125 HYDRAULIC PIPING

e·

Ref. Part No. Qty. DescriptionNo.

1 TF8077 76 FLANGE, HALF - 1"
VG9097 38 "0" RING - 1"
C1603 152 SCREW, CAP - 3/8" - 16NC X 1 1/4"
C0312 152 WASHER - 3/8"

2 TF3237 12 FLANGE, HALF - 1 1/4"
VG9096 6 "0" RING
C1609 6 SCREW, CAP - 7/16" - 14NC X 1 1/4"
C5775 24 WASHER, LOCK - 7/16"

3 VY4730 4 TEE, BRACKET
VY1457 4 U-BOLT
C0312 8 WASHER, LOCK - 3/8"
C1521 8 NUT - 3/8" - 16NC

4 VN9999 25 CLAMP
C1611 25 SCREW, CAP - 1/2" - 13NC X 3/4"
C1523 25 NUT - 1/2" - 13NC

5 DA4238 1 TUBE
6 FA3164 1 VALVE, SCRAPER CONTROL (SEE INDEX)
7 C1634 3 SCREW, CAP - 5/8" - 11NC X 3"
8 C1550 6 WASHER, FLAT - 5/8"
9 DA4246 1 TUBE

10 DA4426 1 TUBE
11 HA0938 1 HOSE
12 HA0940 2 HOSE
13 DA1613 2 TUBE, HOIST
14 VY1046 2 TUBE
15 HA0534 2 HOSE
16 VY1047 2 TUBE
17 DA4240 1 TUBE
18 DA6990 2 TUBE
19 HA0937 2 HOSE
20 HA2266 2 HOSE
21 DA4241 1 TUBE
22 DA4236 1 TUBE
23 DA4237 1 TUBE
24 VM3993 1 CLIP
25 VY7691 1 CLIP
26 C1521 1 NUT - 3/8" - 16NC
27 C0312 1 WASHER, LOCK - 3/8"
28 DA4239 1 TUBE
29 VY1621 1 CLAMP, TUBE
30 C1615 2 SCREW, CAP - 1/2" - 13NC X 3/4"
31 VN9996 1 CLAMP
32 C1523 2 NUT - 1/2" - 13NC
33 VY1619 1 MOUNT, BRACKET
34 C1616 2 SCREW, CAP - 1/2" - 13NC X 2"
35 VM3962 4 ADAPTOR - 90°
36 HA0418 1 HOSE
37 VM3972 1 ADAPTOR - 45°
38 TF5190 1 ADAPTOR
39 VY8475 1 VALVE. SOLENOID (SEE INDEX)
40 VY8473 1 BODY. EMERGENCY VALVE
41 VN9074 4 SCREW, CAP - 7/16" - 14NC X 2 1/4"
42 C5775 4 WASHER, LOCK - 7/16"
43 VG9096 1 "0" RING
44 VY1041 1 TUBE
45 VY1043 1 TUBE
46 HA0939 1 HOSE

(EFFECTIVE THRU SERIAL SUFFIX CM15-E.)
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e FIGURE 8127 HYDRAULIC PIPING

Ref. Part No. Qty. Description Ref. Part No. Qty. DescriptionNo. No.

1 TF8077 76 FLANGE, HALF - 1" 24 DK0566 1 TUBE (1)
VG9097 38 "0" RING - 1" DA4236 1 TUBE (2)
C1603 152 CAPSCREW - 3/8" - 16NC X 1/4" 25 DK0568 1 TUBE (1)
C0312 152 LOCKWASHER - 3/8" DA4237 1 TUBE (2)

2 TF3237 8 FLANGE, HALF - 11/4" (1) 26 DK0565 1 TUBE (1)
(QTY. 12 (2)) DA4246 1 TUBE (2)

VG9096 4 "a" RING - 1 1/4" (1) 27 VM3962 1 ADAPTOR
(QTY. 6 (2)) (1) 28 TF6924 1 CLAMP (1)

C1609 16 CAPSCREW -7/16"- 14NC X 1 1/4")' VY7691 1 CLIP (2)
(QTY. 24 (2)) 29 C1521 1 NUT - 3/8" - 16NC

C5775 16 LOCKWASHER -7/16" (QTY 24 (2)) 30 C0312 1 LOCKWASHER - 3/8"
3 VY4730 4 TEE, BRACKET 31 DK0570 1 TUBE (1)

VY1457 4 U-BOLT DA4239 1 TUBE (2)
C0312 8 LOCKWASHER - 3/8" 32 DK0569 1 TUBE (1)
C1521 8 NUT - 3/8'.'- 16NC DA4238 1 TUBE (2)

4 VN9999 26 CLAMP 33 C1523 2 NUT - 1/2" - 13NC
C1611 26 CAPSCREW - 1/2" - 13NC X 3/4" 34 VY1619 1 MOUNT
C1523 26 NUT - 1/2" - 13NC 35 C1616 2 CAPSCREW - 1/2" - 13NC X 2"

5 TF8090 2 FLANGE, HALF - 1 1/2" (1) 36 VN9996 1 CLAMP
VG9095 1 "0" RING (1) 37 DL9144 1 CLAMP, TUBE
C1614 4 CAPSCREW - 1/2" - 13NC X 1 1/2" 38 C1615 2 CAPSCREW - 1/2" - 13NC X 1 3/4"

(1) 39 TR9441 1 CLAMP
C1540 4 LOCKWASHER - 1/2" (1) 40 VY1041 1 TUBE

6 TF3237 2 FLANGE, HALF - 1 1/4" (1) 41 VY1043 1 TUBE
VG9096 2 "0" RING - 1 1/4"(1) 42 VF7264 2 FITTING, "0" RING (1)
SR6317 4 CAPSCREW -7/16"- 14NC X 4 1/2" 43 WA2561 4 FITTING, TUBE - 90° (1)e C5775 4 LOCKWASHER - 7/16" (1) 44 DK0562 1 TUBE (1)

7 PB2138 1 VALVE, SCRAPER CONTROL 45 DK0561 1 TUBE (1)
(SEE INDEX) (1) 46 DA3620 4 FITTING, BULKHEAD

FA3164 1 VALVE, SCRAPER CONTROL 47 DK0563 1 TUBE (1)
(SEE INDEX) (2) 48 DK0564 1 TUBE (1)

8 C1627 4 CAPSCREW - 1/2" - 13NC X 4 3/4" 49 HA3336 1 HOSE (1)
(1) 50 DK1291 1 BLOCK (1)

C1634 3 CAPSCREW - 5/8" - 11NC X 3" (2) 51 TC5943 1 GROMMET
9 HC3730 8 FLATWASHER - 1/2" (1) 52 FA6033 1 MANIFOLD ASSEMBLY (SEE INDEX)

C1550 6 FLATWASHER - 5/8" (2) (1)
10 DK0567 1 TUBE (1) 53 VG9095 1 "a" RING (1)

DA4426 1 TUBE (2) 54 HE0073 4 FLATWASHER - 1/2" (1)
11 HA0938 1 HOSE 55 C1626 4 CAPSCREW - 1/2" - 13NC (1)
12 HA0940 2 HOSE 56 C1540 4 LOCKWASHER - 1/2" (1)
13 DA1613 2 TUBE, HOIST 57 DB4690 1 TUBE (2)
14 VY1046 2 TUBE 58 DB4689 1 TUBE (2)
15 HA0534 2 HOSE 59 DB4687 1 TUBE (2)
16 DL8977 2 TUBE 60 DB4688 1 TUBE (2)
17 DA4240 1 HOSE 61 VY8473 1 BODY, EMERGENCY VALVE (2)18 DA6990 2 TUBE 62 VG9096 1 "0" RING (2)
19 HA0937 2 HOSE 63 VN9074 4 CAPSCREW - 7/16" - 14NC X 2 1/4'
20 HA2266 2 HOSE (2)
21 DA4241 1 HOSE 64 C5775 4 LOCKWASHER - 7/16" (2)
22 DK0904 4 CLAMP 65 VY8475 1 VALVE, SOLENOID (SEE INDEX) (2)23 HA0939 1 HOSE 66 VM3972 1 ADAPTOR - 45° (2)

67 TF5190 1 ADAPTOR (2)
68 HA0418 1 HOSE (2)
69 VM3993 4 ADAPTOR (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-F.
(2) EFFECTIVE WITH SERIAL SUFFIX CM15-G.e (EFFECTIVE WITH SERIAL SUFFIX CM15-F.)
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FIGURE 6093 {
TAILGATE

CYLINDER, BODY HOIST
ROLLING BOTTOM

FA2672

Ref. Part No. Qty. DescriptionNo.

1 VZ4680 1 HOUSING

2 VL7694 1 NUT, LOCK

3 VL7699 1 RING, WEAR (1)

4 VL7685 1 SEAL, PISTON (1)

5 VZ4115 1 PISTON

6 SL8048 1 "0" RING (1)

7 WA1433 1 RING, BACKUP (1)

8 VH3402 4 SCREW, CAP

9 VZ4438 1 GLAND, CYLINDER

10 VZ4432 1 ROD, SEAL (1)

11 VZ4044 1 ROD, WIPER (1)

12 VM8004 1 ROD

13 VL8048 2 SCREW, CAP - 5/8" - 11NC X 3 1/4"

NS H8524 8 CAPSCREW

NS WA2702 2 COVER, FLANGE HEAD

NOTE: (1) INCLUDED IN RK1616 REPAIR KIT.
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FIGURE 6100 CENTRALUBE VA1234

Ref. Part No. Qty. DescriptionNo.

1 DA4965 1 TUBE

2 DA4963 1 TUBE

3 VN5118 2 BLOCK, JUNCTION

4 DA4962 1 TUBE

5 DA4964 1 TUBE

6 HA1167 2 HOSE

7 HA2257 1 HOSE

8 VH5017 2 STRAP, NYLON TIE

9 DA4968 1 TUBE

10 VH0594 2 ADAPTOR, STRAIGHT

11 CD3705 6 NIPPLE, PIPE

12 CC6172 20 CLIP, JIFFY

13 C5774 13 WASHER, LOCK - 1/4"

14 SH7742 13 STUD, WELD - 1/4" - 20NC

15 C5780 13 NUT - 1/4"

16 DA4970 1 TUBE

17 VH4148 4 ELBOW

18 H3166 3 CLIP, JIFFY

19 HA2258 1 HOSE

20 HA2259 1 HOSE

21 HA1211 1 HOSE

22 C0315 10 FITTING, GREASE

23 VN5116 2 BLOCK, JUNCTION

24 SV7053 24 ADAPTOR, STRAIGHT

25 DA4958 1 TUBE

26 DA4959 1 TUBE

27 DA4960 1 TUBE

28 DA4961 1 TUBE

29 VH0596 2 ELBOW - 90°

30 VH9149 2 BLOCK, JUNCTION

(EFFECTIVE THRU SERIAL SUFFIX CM15-E)
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FIGURE 8120 CENTRALUBE

Ref. Part No. Qty. DescriptionNo.

1 VN5116 2 BLOCK, JUNCTION

2 C5774 14 LOCKWASHER - 1/4"

3 CC6172 20 CLIP, JIFFY

4 SH7742 14 STUD, WELD - 1/4" - 20NC

5 C5780 14 NUT - 1/4"

6 SV7053 20 ADAPTOR, STRAIGHT

7 VH0596 2 ELBOW - 90°

8 HA1167 2 HOSE

9 VH9149 2 BLOCK, JUNCTION

10 VH4148 3 ELBOW - 900

11 CD3705 6 NIPPLE, PIPE

12 DB0094 1 TUBE

13 CB0095 1 TUBE

14 DB0096 1 TUBE

15 DB0097 1 TUBE

16 HA2698 1 HOSE

17 VH0594 3 ADAPTOR, STRAIGHT

18 HA3081 1 HOSE

19 TG2960 4 CLAMP, VINYL

20 C0315 10 FITTING, GREASE

21 DB0088 1 TUBE

22 DB0091 1 TUBE

23 VN5118 2 BLOCK, JUNCTION

24 DB0093 1 TUBE

25 DB0087 1 TUBE

26 HA2257 1 HOSE

27 VH5017 2 STRAP, NYLON

28 DA4968 1 TUBE

29 DA4970 1 TUBE

30 HA2258 1 HOSE

(EFFECTIVE WITH SERIAL SUFFIX CM15-F)
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FIGURE 8123 PIPING - AIR/HYDRAULIC BRAKE

Ref. Part No. Qty. Description
No.

1 VN9907 7 CLIP, JIFFY (1)
2 C0312 8 WASHER, LOCK - 3/8"
3 C1521 8 NUT - 3/8"
4 VH9969 8 STUD, WELD
5 TR9698 6 WASHER, COPPER
6 TR9697 2 ADAPTOR
7 HA2267 2 HOSE (1)

HA1998 2 HOSE (2)
8 HA0906 2 HOSE (1)

HA1611 2 HOSE (2)
9 VF9753 2 CLUSTER, POWER (SEE INDEX)

10 TD9747 2 ADAPTOR - 90°
11 VM4127 2 HOSE (1)

VW4109 2 HOSE (2)
12 TD9719 2 ADAPTOR
13 TR9699 4 PLUG - 1/2" - 20NF
14 TD5557 1 ADAPTOR
15 HD3675 1 VALVE, QUICK RELEASE (INCLUDED REF. NOS. 27 THRU 31)
16 C1538 2 WASHER, LOCK - 5/16"
17 C5747 2 SCREW, CAP - 5/16" - 18NC X 3/4"
18 DA7033 1 TUBE
19 VF1587 1 UNION, TUBE
20 DA7034 1 TUBE
21 TD9720 6 ADAPTOR
22 VY0222 2 BLOCK, JUNCTION
23 VM4237 1 HOSE (1)

HA0383 1 HOSE (2)
24 CD8419 3 CLAMP
25 DA1507 1 TUBE
26 VN9908 1 CLAMP
27 1 BODY (NOT SERVICED)
28 SP1898 1 DIAPHRAGM
29 SP1894 1 SEAT, SPRING
30 SP1896 1 SPRING
31 SP1897 1 COVER
32 424243 4 CLAMP (2)
33 TG2960 3 CLAMP (2)
34 SV5630 2 ADAPTOR (2)
35 TF6925 1 CLAMP (2)
NS TV0039 1 GASKET (1)

NOTE: (1)
(2)

EFFECTIVE THRU SERIAL SUFFIX CM15-E.
EFFECTIVE WITH SERIAL SUFFIX CM15-F.
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FIGURE 4479 POWER CLUSTER BRAKE VF9753

Ref. Part No. Qty. Description
No.

1 R0086 1 BUSHING, REDUCING
2 VL5778 1 CYLINDER
3 TV6229 1 CUP, PISTON
4 TV6231 1 WIPER, PISTON
5 VL5777 1 PISTON & ROD
6 502792 1 BOOT
7 VL5776 1 SPRING
8 TV6234 1 HEAD
9 VL5774 1 BRACKET

10 C0312 3 WASHER, LOCK - 3/8"
11 VL5786 2 SCREW, CAP - 3/8" - 16NC X 1"
12 502786 1 INDICATOR, STROKE
13 VH0502 1 RETAINER, SCREEN
14 502783 2 SCREEN
15 VH0501 1 FILTER
16 C5768 1 PLUG, PIPE - l/B"NPT
17 H8449 1 BLEEDER
18 VL5773 1 PLUG, FILLER
19 502799 1 GASKET FIllER pi UG
20 SC2992 18 SCRFW, CAP - 7/16" - 20NF X 1 1/8"
21 1 BODY (NOT SERVICED SEPARATELY)
22 VL5772 1 VALVE ASSEMBLY"CHECK
23 502904 1 SPRIN~, VALVE RETURN
24 502902 1 RETAINER, VALVE RETURN SPRING
25 502905 1 SPRING, PISTON RETURN
26 H8604 1 CUP
27 502907 1 PISTON
28 502908 1 WASHER, PISTON STOP
29 502909 1 WIRE, PISTON STOP
30 502794 1 BAND, SEALING
31 VL5787 8 SCREW & WASHER
32 SD2911 2 CAPSCREW - 7/16" - 20NF X 7/8"
33 C5775 20 WASHER, LOCK - //16"
34 SD2795 1 PLATE, MOUNT
35 502793 6 SPACER
36 H5765 4 NUT - 3/8" - 24NF
37 C5800 4 CAPSCREW - 3/8" - 24NF X 1"
38 TV6238 1 CUP, PISTON SECONDARY
39 VL5771 1 RING, PISTON SECONDARY CUP

NOTE: SD2797 HYDRAULIC CYLINDER INCLUDES REF. NOS. 16 THRU 19,
21 THRU 29 & 38 THRU 39.

VL5770 AIR CYLINDER INCLUDES REF. NOS. 1 THRU 8, 10 THRU
15 & 31.

RK1250 REPAIR KIT INCLUDES REF. NOS. 3,4,6,22,26,27 & 29.
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FIGURE 5486 # 2 1/2 MOTOR DA3544

Ref. Part No. Qty. DescriptionNo.

1 SC3544 4 SCREW, CAP

2 SR8235 1 STRIP, TERMINAL - 4 PT.

3 DH9868 1 SHEET, INSULATION

4 DH9867 1 SWITCH

5 SC3545 2 SCREW, SELF-TAPPING

6 HD8578 4 WASHER

7 DL0320 4 SCREW, SELF-TAPPING

8 SR8245 1 STRIP, TERMIN/IL,3 PT.

9 DH9471 1 SHEET, INSULATOR

10 F4016 12 SCREW, CAP - j'/16" - 14NC X 1 3/4"

11 C5775 12 WASHER, LOCK --7/16"

12 DD0338 1 KEY, ROTOR

13 TG1930 1 ROTOR

14 VG3990 1 MOTOR, FRAME, STATOR AND WINDING

15 VZ5158 1 BELL, END

16 VZ5156 1 BELL

17 VZ5157 1 BEARING, BALL

18 VZ5150 1 SEAL

19 C0315 1 FITTING, GREASE

20 DA2750 1 NUT, LOCK-BEARING

21 DA3561 1 PINION, MOTOR - 13 TOOTH

22 VZ5151 1 SLEEVE, SPACER

23 C1678 3 SCREW, CAP - 1/2" - 20NC X 1 1/4"

24 C1540 3 WASHER, LOCK - 1/2"

25 VZ5153 1 RING, BEARING RETAINING

NS SG3840 1 PLUG, PIPE

(EFFECTIVE THRU SERIAL SUFFIX CM15-E.)
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FIGURE 9727 #2 1/2 MOTOR FA4841

Ref. Part No. Qty. DescriptionNo.

1 SC3544 4 SCREW, SELF-TAPPING

2 SR8235 1 STRIP, TERMINAL - 4 PT.

3 OH9868 1 SHEET, INSULATOR

4 OK5163 1 SWITCH, HEAT

5 SC3545 2 SCREW, SELF-TAPPING

6 H08578 4 WASHER #8

7 OL0320 4 SCREW, SELF-TAPPING

8 SR8245 1 STRIP, TERMINAL - 3 PT.

9 OH9471 1 SHEET, INSULATOR

10 F4016 12 CAPSCREW - 7/16" - 14NC X 1 3/4"

11 C5775 12 LOCKWASHER - 7/16"

12 SG3840 1 PLUG

13 OB0931 1 ROTOR

000338 1 KEY, ROTOR

14 VG3990 1 MOTOR FRAME, STATOR & WINOING

15 FA4945 1 BELL, ENO

16 OB1982 1 BELL

17 VZ5157 1 BEARING, BALL

18 VZ5150 1 SEAL

19 C0315 1 FITTING, GREASE

20 OA2750 1 LOCKNUT, BEARING

21 OB0082 1 PINION, MOTOR 13 TOOTH

22 OB0081 1 SLEEVE, SPACER

23 C1678 3 CAPSCREW - 1/2" - 20NF X 1 1/4"

24 C1540 3 LOCKWASHER - 1/2"

25 OB1981 1 RING, RETAINER

(EFFECTIVE WITH SERIAL SUFFIX CM15-F.)
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FIGURE 5490 #4 GEARBOX FA4057e
Ref. Part No. Qty. DescriptionNo.

1 DA1132 1 BEARING, ROLLER (INPUT)
2 DA2094 1 RING, INPUT SEAL
3 DA1128 3 SEAL
4 VL2266 1 RING, RETAINER
5 TG4083 1 "0" RING
6 WA0831 6 SCREW, CAP - 1/2" - 13NC X 1 1/4"
7 WA2547 1 BEARING, ROLLER
8 C1648 11 SCREW, CAP - 3/4" - 10NC X 3"
9 TA5245 1 COVER

10 DA1139 1 GASKET
11 DA5063 1 GEAR, 3RD REDUCTION
12 DA1202 1 BEARING, TAPER
13 DB0982 1 HOUSING
14 DA0891 AR SHIM
15 DA0892 AR SHIM
16 DA0893 AR SHIM
17 DA1134 1 "0" RING
18 DA1129 1 SEAL, FACE
19 DA1540 1 HUB
20 CE2108 1 "0" RING
21 DA0896 1 PLATE, RETAINER
22 DA3208 4 SCREW, CAP - 3/4" - 10NC X 2"
23 DA0897 1 RETAINER, BEARING
24 WA0857 8 SCREW, CAP - 5/8" - 11NC X 2"
25 VY9100 2 WASHER
26 VY9099 2 PLUG, MAGNETIC
27 DA5060 1 GEAR, 1ST REDUCTION
28 DA1201 1 BEARING, TAPER
29 C1613 11 SCREW, CAP - 1/2" - 13NC X 1 1/4"
30 DA0894 1 PLATE, RETAINER
31 DA3204 3 SCREW, CAP - 7/16" - 14NC X 1 1/4"
32 SV9586 1 "0" RING
33 DA0899 1 RETAINER, BEARING
34 DA0900 1 RETAINER, BEARING
35 DA1133 1 "0" RING
36 DA0895 1 PLATE, RETAINER
37 DA3205 3 SCREW, CAP - 1/2" - 13NC X 1 1/2"
38 SG2048 1 BEARING, TAPER
39 DA5057 1 GEAR, 2ND REDUCTION
40 SC1507 1 BEARING, ROLLER
41 DAll30 1 BEARING, ROLLER
42 TC5053 2 PIN, DOWEL
43 DA3276 2 PLUG
44 C0315 1 FITTING, GREASE
45 C1633 1 SCREW, CAP - 5/8" - 11NC X 2 3/4"
46 DAl127 1 PLUG, PIPE
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FIGURE 9598 CONTROL VALVE FA3164

Ref. Part No. Qty. DescriptionNo.

VY9910 1 VALVE, SCRAPER CONTROL

1 VS1304 4 PLUG, PIPE

2 VN9380 2 RING, RETAINER -
3 VS1307 4 SPRING, RETAINER

4 VS1308 2 CAP, END

5 VS1306 2 SPRING

6 WA0083 4 "0" RING (2)

7 VS1298 4 SPRING

8 WA0059 4 "0" RING (2)

9 VJ2820 4 RING',BACK-UP (2)

10 VJ2819 4 PLUG

11 VJ2822 2 DROP CHECK, BODY LOAD

12 C1609 8 SCREW

13 VS1303 2 COVER

14 VS1305 4 CAPSCREW

15 DA3873 1 MANIFOLD, TWO-SPOOL

16 VJ2825 1 DROP CHECK, BODY LOAD

17 VJ2826 1 PLUG

18 TG9054 2 "0" RING (2)

19 VS1857 1 VALVE, RELIEF (INCLUDES REF. NOS. 7 THRU 10)

20 WA0324 2 "0" RING

21 WA0111 2 "0" RING

22 C1603 3 CAPSCREW - 3/8" - 16NC X 1 1/4"

23 C0312 3 LOCKWASHER - 3/8"

24 (1) 2 SPOOL

25 SV2581 2 "0" R~NG (2)

NOTE: ~l) NOT SERVICED SEPARATELY.
2) INCLUDED IN RK1526 SEAL KIT.

(EFFECTIVE THRU SERIAL SUFFIX CM15-E & WITH CM15-G.)
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FIGURE 8132 CONTROL VALVE PB2138

Ref. Part No. Qty. DescriptionNo.

1 (1) 1 HOUSING
2 (1) 2 PLUNGER ASSEMBLY
3 VJ6921 2 CAP
4 VJ6919 4 RETAINER, SPRING
5 VJ6924 2 SPRING
6 TV7615 4 CHECK
7 (1) 2 PLUNGER
8 VJ6923 2 SPRING
9 VJ6917 2 RETAINER, SPRING

10 VJ6920 2 CAP
11 VJ6918 2 RETAINER, SPRING
12 TH9798 4 O-RING
13 VJ6922 4 SPRING
14 VJ6915 4 SLEEVE, IRON
15 VJ6916 4 O-RING
16 VJ6914 4 PLATE, RETAINER
17 VJ6912 2 COVER
18 KC9923 2 WASHER
19 VS1928 1 NUT, ACORN
20 VS1927 1 SCREW, ADJUSTING
21 WA8071 1 NUT, JAM
22 VS1926 1 CAP
23 TC6711 2 O-RING
24 TH8647 1 SPRING
25 WA8388 1 POPPET
26 VS1925 1 O-RING
27 VS1924 1 SEAT
28 VJ0790 1 SPRING
29 VS1922 1 CHECK
30 VS1921 1 SEAT
31 VS1920 1 CAP
32 VJ6913 2 COVER
33 WA5755 16 CAPSCREW
34 KC9798 16 LOCKWASHER
35 VJ2608 4 WASHER
36 WA9358 4 LOCKWASHER
37 VJ2607 4 CAPSCREW
38 VS2659 1 O-RING

NOTE: (1) NOT SERVICED SEPARATELY

,

(EFFECTIVE WITH SERIAL SUFFIX CM15-F ONLY.)

6-74 152A



o
o

I
/
/
/
/
I
/
/
I
I
I
/

u

FIG.8133

MANIFOLD ASSEMBLY
u



WABca
~

FIGURE 8133 MANIFOLD ASSEMBLY FA6033

Ref. Part No. Qty. DescriptionNo.

1 DK0572 1 BLOCK

2 WA1597 2 PLUG, O-RING

3 VY8475 1 SOLENOID VALVE, TWO-WAY

4 WAOO14 1 O-RING

5 WAOO19 1 O-RING

6 WA0021 1 O-RING

7 C5780 1 NUT, HEX

8 C5774 1 LOCKWASHER

9 VS1718 1 COIL

10 VS1376 1 TUBE

11 VS1382 1 SPRING

12 VSl719 1 PLUNGER

13 VN9309 1 RING, RETAINING

14 TV2179 2 JAMNUT

15 VS1381 1 SPOOL

16 VS1380 1 CAGE-
17 PB2144 1 VALVE, PILOT CHECK

TL4272 1 O-RING

TG9876 2 O-RING

WA1022 1 RING, BACK-UP

(EFFECTIVE WITH SERIAL SUFFIX CM15-F ONLY)
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FIGURE 6097 GENERAL WIRING

Ref. Part No. Qty. DescriptionNo.

1 TG1407 1 REFLECTOR, RED

2 SL7270 2 SCREW, MACHINE - 1/4"

3 C5780 2 NUT - 1/4"

4 C5774 2 WASHER, LOCK - 1/4"

5 VG1l22 1 LAMP

6 CD9705 2 CLAMP

7 TH5614 2 GROMMET

8 DF1310 2 GROMMET

9 DF1578 12 SCREW, MACHINE

10 DA3979 1 CABLE

11 DF1311 4 GROMMET, STEEL

12 DA4282 1 CABLE

13 VX0489 1 CONDUIT

14 FA1684 1 BOX, SWITCH (SEE INDEX)

NS VY2603 1 CONDUIT (WELDS TO BODY)

(EFFECTIVE THRU SERIAL SUFFIX CM15-E)
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FIGURE 8121 GENERAL WIRING

Ref. Part No. Qty. DescriptionNo.

1 CD8418 6 CLAMP
2 TG1407 1 REFLECTOR, RED
3 SL7270 2 SCREW, MACHINE - 1/4"
4 C5780 2 NUT - 1/4"
5 C5774 2 LOCKWASHER - 1/4"
6 VG1122 1 LAMP ASSEMBLY

TH5660 1 RETAINER
VH7352 1 LAMP
VF7588 2 SCREW
C1523 1 NUT, JAM
C1540 1 LOCKWASHER

VH6305 1 BUSHING
7 KC4945 1 HORN, BACK-UP
8 DB1755 1 WIRE
9 VN9907 1 CLAMP
10 VH9969 1 STUD, WELD
11 C1521 7 NUT - 3/8" - 16NC
12 C0312 7 LOCKWASHER - 3/8"
13 VN9993 2 CLAMP
14 C1523 1 NUT - 1/2" - 13NC
15 C1540 1 LOCKWASHER - 1/2"
16 C1611 1 CAPSCREW - 1/2" - 13NC X 3/4"
17 DK0901 1 GUARD, FLAT SPRING
18 TH5614 1 GROMMET
19 DF1310 1 GROMMET, STEEL
20 DF1578 12 SCREW, MACHINE
21 DK0903 1 GUARD, FLAT SPRING
22 DK0902 1 GUARD, FLAT SPRING
23 DF1311 5 GROMMET, STEEL
24 VX0489 1 CONDUIT
25 DK0187 1 CONDUIT
26 C1547 2 FLATWASHER - 3/8"
27 VN9913 2 CLAMP
28 DK0426 1 CABLE, L.H. MOTOR
29 DB4814 1 CABLE
30 DB4824 1 CABLE
31 DB4823 1 CABLE
32 FA5624 1 SWITCH BOX ASSEMBLY (SEE INDEX)
33 TF6925 1 CLAMP
NS TC7127 1 GROMMET (USED ON DB4824 CABLE)
NS VY2603 1 CONDUIT (WELDS TO BODY)

(EFFECTIVE WITH SERIAL SUFFIX CM15-F)
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FIGURE 8122 SWITCH BOX FA1684 (1)
FA5624 (2)

Ref. Part No. Qty. DescriptionNo.

1 C1602 4 SCREW, CAP - 3/8" - 16NC X 1"
2 C0312 4 WASHER, LOCK - 3/8"
3 SH7597 8 SCREW, CAP - 1/4" - 20NC X 1/2"
4 DC3584 8 WASHER, LOCK - 1/4"
5 VZ0540 1 WIRE
6 VZ0541 1 WIRE
7 DA3987 1 WIRE (1)
8 VZ0542 1 WIRE
9 VZ1414 1 CONTACTOR, R.H. (SEE INDEX) (1)

VG7589 1 CONTACTOR, R.H. (SEE INDEX) (2)
10 DA3982 1 WIRE
11 VZ1412 1 CONTACTOR, L.H. (SEE INDEX) (1)

VG7588 1 CONTACTOR, L.H. (SEE INDEX) (2)
12 DL8658 1 BAR, BUS
13 DL8659 1 BAR, BUS
14 DF1311 2 CLAMP, CABLE
15 DF1578 4 SCREW, CAP - 1/4 - 20NC
16 DA3990 1 COVER
17 DA3989 1 BOX, SWITCH (1)

DB4813 1 BOX, SWITCH (2)
18 TC8918 2 INTERLOCK (1)
19 SD2599 4 WASHER, LOCK - #8 (1)
20 H5466 4 SCREW, MACHINE - #8 - 32NC X 1/2" (1)
21 TF0576 1 ARM, R.H. ACTUATOR (1)
22 DA3985 1 WIRE (1)
23 DA3983 1 WIRE
24 VM5920 1 WIRE
25 TD1548 2 SCREW, CAP - 1/4" - 20NC X 5/8"
26 DC3584 2 WASHER, LOCK - 1/4"
27 TR7130 2 WASHER, FLAT - 1/4"

i 28 SR8236 1 STRIP, TERMINAL
29 VC9940 1 SHEET, INSULATOR (1)

DB4815 1 SHEET, INSULATOR (2)
30 VN7130 2 SCREW, MACHINE - #10 - 24NC X 5/8" (1)

TG1703 2 SCREW, MACHINE - #10 - 241\CX 5/8" (2)
31 VF1785 1 PAD, TAPPED (1)
32 VM5737 1 GRIP, CORD (1)
33 VM5587 1 LOCKNUT, GRIP CORD (1)
34 DA3986 1 WIRE (1)
35 DA3984 1 WIRE
36 TH7945 1 ARM, L.H. ACTUATING (1)
37 VZ3047 1 GRIP, CORD (2)
38 VZ1369 1 LOCKNUT, CORD GRIP (2)
39 VN6396 1 GRIP, CORD (2)
40 VM5588 1 LOCKNUT, CORD GRIP (2)

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-E.
(2) EFFECTIVE WITH SERIAL SUFFIX CM15-F.
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FIGURE 7811 CONTACTOR SWITCH ASSEMBLY VZ1414 & VG7589 - R~H.
VZ1412 & VG7588 - L.H.

Ref. Part No. Qty.No.

1 VZ3006
2 DF2729
3 DG6051
4 DF2730
5 004983

·6 DL7911
7 SR4031
8 TD9403
9 VC2365

10 TD9402
11 DG6090
12 VZ3015
13 DLl919
14 DF2966
15 DC3584
16 SR4028
17 VD3536
18 VC8715
19 VH5887
20 SR4032
21 004980
22 DH4691
23 DL7910
24 DF4714
25 SR4015
26 DF3073
27 TR4094
28 DF2739
29 SR4027
30 VZ3997
31 VC5399
32 VL0203
33 VZ0547
34 VZ2158
35 SD4245
36 VZ5273

VZ5274
37 H5466
38 SD2599
39 TC8918

VJ2039
40 DF2731

Description

1 NUT - #10NF (1)
3 HOLDER, CONTACT - MOVABLE (2)

AR SHIM (2)
3 SPRING (2)
3 POINT, CONTACT - MOVABLE (2)
1 PLATE, BASE
1 SHEET, INSULATING
1 LOCKNUT - #10NF (3)
2 SPRING, COIL RETAINING (3)
1 SCREW, SOCKET HEAD - #10 - 32NF X 2 1/4" (3)
1 MAGNET (3)
1 INTERLOCK, BASE (1)
1 COIL (3)
2 CAPSCREW - 1/4" - 20NC X 1 3/4"
2 LOCKWASHER - 1/4"
2 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 7/8"
1 BASE, MOLDED
1 BOX, ARC
1 BAR, TERMINAL - CENTER
6 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 3/8" (2)
6 POINT, CONTACT - STATIONARY (2)
7 CAPSCREW & LOCKWASHER - 1/4" - 20NC X 1/2"
2 BAR, TERMINAL - TOP
5 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 1/2"
3 BAR, TERMINAL - TOP
1 SPRING
1 ARM & MAGNET - DOUBLE INTERLOCK
1 KEY
2 SCREW, MACHINE & LOCKWASHER - #10 - 32NF X 2 15/16"
1 SCREW, MACHINE - #10 - 32NF X 1 5/8" (1)
1 SPACER, BUS
1 SCREW, MACHINE & LOCKWASHER - 1/4" - 20NC X 5/8"
3 SCREW, LOCKING - #10 - 24NC X 5/8" (2)
3 FLATWASHER - #10 (2)
3 LOCKWASHER, INT. TOOTH - #10 (2)
1 ACTUATOR, INTERLOCK - R.H. (1)
1 ACTUATOR, INTERLOCK - L.H. (1)
2 SCREW, MACHINE - #8 - 32NC X 1/2" (1)
2 LOCKWASHER - #- (1)
1 SWITCH, INTERLOCK (1)
2 SCREW, MACHINE - #6 - 32NC X 1 1/8" (1)
3 CLIP, TERMINAL (1)

NOTE: (1) INCLUDED IN VG7588 & VG7589 CONTACTORS ONLY.
(2) INCLUDED IN RK1036 CONTACTOR POINT KIT.
(3) INCLUDED IN DL7902 MAGNET & COIL ASSEMBLY.
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Ref. Part No. Qty. DescriptionNo.

1 SG3840 1 PLUG, PIPE

2 TR5705 1 LOCKNUT

3 DA2443 1 SHAFT

4 DA2441 1 SEAL

5 DA2448 1 ROLLER

6 VYJ629 2 CUP, ROLLER

7 SR8753 2 CONE, ROLLER

8 DA2655 1 GASKET

9 DA2651 AR SHIM (.005)

10 DA2652 AR SHIM (.007)

11 DA2653 AR SHIM (.020)

12 C1598 4 CAPSCREW - 5/16" - 18NC X 1"

13 C1538 4 LOCKWASHER

14 DA1138 1 LOCK PLATE

15 VM0314 1 PLUG, "0" RING

16 C1602 3 CAPSCREW - 3/8" - 16NC X 1"

17 DA2450 1 CAP

18 DA2654 1 RETAINER

.
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FIGURE 6106A TOOLS DA3243

Ref. Part No. Qty. DescriptionNo.

1 DA1547 1 WRENCH - NO. 4A GEAR BOX MOUNTING CAPSCREW

2 TV5778 1 ADAPTOR - 30T - 19T - MOTOR PINION RETAINING NUT

3 VZ1047 1 SEAL INSTALLATION TOOL - WHEEL & AXLE MOUNTING

4 HD8418 1 WRENCH - IDLER ROLLER NUT

NS 008163 1 WRENCH - MOTOR PINION RETAINING NUT (1)

NS TD8839 1 ADAPTOR - 30T - 30T - TAIL ROLLER NUT (1)

NOTE: (1) SUPPLIED AS PART OF TRACTOR TOOLS.

- OPTIONAL -

FIGURE 6106B BLADE & LOAD LIGHTS
1 TH3750 2 LAMP ASSEMBLY

2 CC5726 2 BULB, SEALED BEAM

3 TH5660 2 RING, RUBBER RETAINING

4 C1540 2 WASHER, LOCK - 1/2"

5 C1523 2 NUT - 1/2" - 13NC
6 VH6305 2 BUSHING

7 TC7127 1 GROMMET

8 DA4973 1 CONDUIT

9 VY2222 1 BRACKET, MOUNT

10 VZ4576 1 WIRE

11 VN9997 3 CLAMP

12 C1601 3 SCREW, CAP - 3/8" - 16NC X 3/4" (1)
13 C1521 3 NUT - 3/8" - 16NC

14 C0312 3 WASHER, LOCK - 3/8"

NOTE: (1) EFFECTIVE THRU SERIAL SUFFIX CM15-E.
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FIGURE 6792 SOLENOID VALVE VY8475

Ref. Part No. Qty. DescriptionNo.

1 C5780 1 NUT

2 , C5774 1 WASHER, LOCK

3 (1) 1 PLATE, NAME

4 VS1718 1 COIL

5 VS1376 1 TUBE

6 VS1382 1 SPRING

7 VS1719 1 PLUNGER

8 VN9309 1 RING, RETAINER

9 WAOO21 1 "0" RING

10 WAOO19 1 "a" RING

11 VS1381 1 SPOOL

12 VS1380 1 CAGE

13 WAOO14 1 "0" RING

14 TV2179 2 NUT, JAM

NS VY8473 1 BODY, VALVE (SEE PAGE 138, ITEM 40)

I

NOTE: (1) NOT SERVICED.
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FIGURE 7388 FENDERS DA7679

2

3

4

5

5

6

C1603

C0312

C1521

DA7044

DA7045

Ref. Part No. Qty.No.

4

Description

9

10

11

12

13

14

15

DA7038

DA7039

C1613

C1549

7

8

DA7288

DA7289

C1612

DA7280

DA7281

DA7293

C1614

C1523

DA7294

1

1

18

18

1

1

8

1

1

2

4

2

2

10

10

10

1

1

FENDER, UPPER, R.H .

FENDER, UPPER, L.H.

CAPSCREW - 1/2"-13NC X 1 1/4"

FLATWASHER - 1/2"

SUPPORT, R.H.

SUPPORT, L.H.

CAPSCREW - 1/2"-13NC X 1"

FENDER, BOTTOM R.H.

FENDER, BOTTOM L.H.

BRACKET

CAPSCREW - 1/2"-13NC X 1 1/2"

NUT - 1/2" - 13NC

FLAP, MUD

PLATE, RETAINER

CAPSCREW - 3/8" - 16NC X 1 1/4"

LOCKWASHER - 3/8"

NUT-3/8" -16NC

BRACKET, FRONT R.H.

BRACKET, FRONT L.H.

- OPTION -
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FIGURE 8580 FENDERS DK1987

Ref. Part No. Qty. DescriptionNo.

1 VB1854 1 FENDER, R.H.

2 VB1855 1 FENDER, L.H.

3 VC6561 28 CAPSCREW - 1/2" - 13NC X 1 1/2"

4 TR6643 28 NUT - 1/2" - 13NC

5 TR5445 28 LOCKWASHER - 1/2"

6 TR6008 36 FLATWASHER - 1/2"

7 DB2440 1 MOUNT, R.H.

8 TR4735 8 LOCKWASHER - 3/4"

9 TR8083 8 CAPSCREW - 3/4" - 10NC X 1 1/2"

10 DB2441 1 MOUNT, L.H.

11 DB2432 2 STRIP, BACK-UP

12 PB1437 2 FLAP, MUD

- OPTION -
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FIGURE 8579 SAND BAFFLE INSTALLATION DA0128

Ref. ,

No. Part No. Qty. Description

1 DA0201 4 BRACE,
DA0202 1 BRACE

2 VY9075 1 PLATE, BAFFLE

3 VL5351 6 PLATE, TAPPED

4 TV1748 12 CAPSCREW - 5/8" - llNC X 1 1/2"

5 VL5357 6 PIVOT

6 VC1390 12 LOCKWASHER - 5/8"

7 VL9376 3 BAFFLE - R.H.

VL5352 3 BAFFLE - L.H.

8 VY9074 2 SUPPORT

9 PLANK, WOOD

10 VY9071 1 PIPE

- OPTION -
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FIGURE 8581 VANDALISM PROTECTION DK1351

Ref. Part No. Qty. DescriptionNo.

1 TD0794 1 CAPSCREW - 5/16" - 18NC X 3/4"

2 VN9951 1 LOCKNUT - 5/16"

3 DB0705 1 PIPE

4 DB0706 1 PLATE, COVER

5 PB1987 1 SET, PADLOCK

6 DA8701 1 STRIP, LOCK

7 DA8375 3 LUG

8 DA8573 1 LUG

9 DA8702 1 STRIP, LOCK

10 DB0516 2 STRIP, LOCK

11 VD4460 11 LOCKNUT

12 WA1587 11 MACHINE SCREW - 1/4" - 20NC X 1 1/4"

13 TR1307 11 FLATWASHER

14 DB0518 1 SHIELD

15 DB0517 11 PIPE

16 DB0519 1 SHIELD

liS DK4807 1 HINGE (FUEL TANK)

- OPTION -
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Cl614 2 120K C170S 6 116 C5774 4 22A C578Q 1 152E"
C1614 4 138A C1110 2 116 C5774 2 28 C5780 2 154
C1614 4 166 C1730 2 128 C5774 2 :56 C5780 2 154A
C1615 4 16 C1949 2 122 C5774 2 40A C~780 1 164
Cl615 4 50 C1949 4 128 C5774 6 54 C5800 4 74
C1615 2 138 C1949 1 130 C5774 4 76A C58 00 4 146
Cl615 2 138" C1949 1 132 C5774 4 768 C7568 2 36
C1616 12 32 C2303 3 44 C5774 6 78 C7558 9 <
C1616 4 40 C2303 1 84 C5774 1 7SA C7588 2 36
C1616 2 52 C2303 1 84A C5774 1 80 C7588 1 54
C1616 2 52/& C2303 2 116 C5714 12 100 C7590 2 40A
Cl616 2 138 C2508 1 130 C5774 3 106 C759Q 2 12J8
C1616 2 138/& C2509 1 8 C5774 2 112 C7590 2 12%
C1617 3 4 C2509 1 126 C5774 3 1208 C7591 2 112
C1617 4 132 C3145 1 120K C5774 3 120C ('7593 2 76A
C1618 3 100 C5572 4 6 C5774 1 120G C7593 2 765
C1621 3 20 C5572 2 120D C5774 4 124 C7593 1 84A
C1621 3 20A C5572 4 124 C5774 4 124A ('7595 4 20
C1626 4 138A C5572 4 124A C5774 13 142 C7595 4 2QA
C1627 4 138A C5746 4 22 C5774 14 142A C7595 1 34
C1629 11 16 C5746 4 22A C5774 1 t528 C7595 1 34A
C1629 2 20 C5746 1 54 C5774 2 154 C7595 20 58
C1629 2 2011 C5746 2 1208 C5774 2 154A 0595 20 5H
C1629 12 34 C5746 4 124 C5774 1 164 C7595 4 i'JC
C1629 12 34/& C5746 4 124A C5775 4 6 C7644 2 8
C1629 4 50 C5747 1 46 C5775 E, 14A C7644 2 3A
C1629 4 62 C5747 4 120C C5775 2 16 Cb558 4 82
C1629 3 116 C5747 2 144 C5775 :2 36 C9656 2 10
C1629 152 124 C5752 8 64 C5775 S 50 D0312 4 4
C1631 2 120E C5752 8 64A C5775 7 70 1]1782 1 ~~A
C1631 2 120f" C5754 2 120H C5775 6 70A 1l~113 2 16
C1633 1 150 C5755 2 72A C5775 5 74 112114 1 4 c",
C1634 2 120E C5758 1 70 C?775 2 1200 [12565 4 }",
C1634 2 120r C5760 1 120H C?775 4 121 112%5 2 l1t:
C1634 6 120~ C5762 2 16 C5775 4 124A 827"19 1 4[1
C1634 3 136 C5762 2 122 C~i775 28 1311 ']2779 1 4 r) f.
C1634 .3 138A C5768 .3 28 C:;775 24 138A 040<)7 1 it
C1639 2 64 C5768 1 86 C5775 2U 146 D4llil8 1 II I,
C1643 2 86 C5768 1 146 C5775 1~ 14tJ ~)40C)8 1 b4A
C1643 1 116 C5769 .3 8A C~i775 12 148A !)5222 1 9(J
C1643 8 124 C5769 2 66 C~i713(J 11 4 1")5;:>22 1 v OA
C1643 8 128 C5769 1 72 C57ll(I 4 2011 n66(]8 1 <)0
C1646 2 36 C5769 4 72A C57l.iU 2 54 D6601'. 1 9!) A
C1646 4 S8A C5769 1 72B C5780 1 7l~ C37 :36 8 'l e
C1646 12 130 C5770 1 8A C?7BO 1 78A E4067 2 6"c:
C1648 11 150 C5770 2 66 C57dn 1 80 Hi(i2 1 11'
C1651 2 130 C5770 3 72 C578Q 12 lor [41:52 1 1t<
C165! 40 134 C5770 3 72A C57B(J 1 110A F41:~2 6 3 (0

C1660 12 24 C5771 3 58 C~7&(1 3 1208 f:41(,2 2 lit-
C1661 8 24 C5774 11 4 C~7dO 3 120C Fq77 4 132
C1661 8 1201 C5774 1 8A C~7BO 1 POG H538 j 12 ;lr
C1678 3 148 C5774 2 16 C~780 1 l?OK F"4()16 1 52
C1678 3 148/& C5774 4 20A C57t3(1 13 142 F4(J16 1') 140c.
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-
F"4016 12 H8. H8524 1 120G 51010 1 62 DA11?2 8 lOA
F'5~05 2 86 148524 8 140 52463 2 132 OA1127 ;1. 150
F'6 69 1 1~ H8604 1 74 55115 ... i6 DA 1128 :3 150c:
H0122 1 2C 148604 1 146 55716 4 5A DA1129 1 150
1010122 1 20A H8620 24 4 55]16 4 761<. DA1130 1 15e
1010122 1 40 148620 2 16 55716 4 768 DA1132 1 150
H0122 1 120~ H8620 1 20 55823 1 10 DA1133 1 150
1010122 1 132 148620 1 20A S5823 1 12 OA1134 1 150
1010577 6 16 148620 3 84A 55823 1 nA Dld.138 1 16(1
H059:5 1 16 148711 1 28 55954 1 58 OA1139 1 150
1010594 4 6 H9921 1 16 55954 1 58A DA1201 1 15 C.
H0594 2 16 L013' 6 132 57182 1 8 DA1202 1 150
1010594 2 120D 1:10086 1 16 57310 8 130 DA1254 4 58
1010596 2 16 ROO86 4 72A CC5726 2 162 DA1255 1 58
1010149 4 40 ROO86 1 112 CC6123 1 '71\ DA1255 1 59A
1012640 2 80 R0086 1 146 CC6123 1 110 DAi256 1 58
1012642 12 2 R0666 9 38 CC6172 20 142 DI>.1256 1 581.
1012643 12 2 Rl057 1 20 CC6172 20 142A 0A1257 2 5b
1012643 4 78 Rl057 1 20A CDo913 6 38 01>.1276 1 126
H2643 4 826 R1536 2 112 CD3705 6 142 OA1277 2 124
H2643 4 1206 R2028 1 8A CD3705 6 142A I'lH3n2 2 60
H2643 4 120C R2170 2 1208 CD8418 6 154A DA13(J3 1 6(
H2643 2 120..; R2491 3 58 CDS419 4 120C DA13n4 1 6('
H2644 12 2 R2491 3 58A CD8419 3 144 DA1326 4 124
H3018 1 ilO R2510 1 72A CD9705 1 120H DA1326 2 124A
H3018 2 120C R2641 2 22A CD970!:i 2 154 DA1458 1 90
1013166 3 142 R2641 2 40 C09707 6 4 DA1507 1 14<4
H5303 2 30 R2641 4 54 CD9707 6 16 1)A1540 1 15 (,
1015466 4 80A R2641 2 78 CE2108 1 150 IJA1544 4 124
H5466 4 82A R2641 2 120H CE2510 4 20 :)A1544 4 124A
H5466 4 15(: R3868 4 68A CE2510 4 20A DA1547 1 162
1015466 2 15e R3869 3 20 DA0128 1 168 LJA15t;O 1 124
1015165 4 146 R3869 3 20A OA0166 1 52 OA1550 1 124f\
HS625 1 16 R4186 1 132 DA0201 4 168 DA1613 2 UtI
H5825 2 64A R4288 2 70 DA0202 1 168 DA1613 2 138A
1015827 6 70 R4892 1 82 OA0265 2 106 DA1620 B 13[I
H5627 6 70A R4948 6 22 OA0266 1 106 DA1621 1 120
1017997 1 82s R4948 a 22A DA0268 3 106 DA1716 2 12~;
H8136 1 eA R4948 4 40 OA0269 1 106 DA1717 2 12u
1016136 2 26 R4949 2 60 OAIJ555 1 40 nA17?6 1 58
H8136 4 76 R4949 4 80A DA0557 4 40 JA1776 1 5BA
H8136 3 120C R5740 2 126 DA0610 1 128 'JA1777 1 513
H8402 4 e R5741 2 126 OA0819 1 126 ::JA1777 1 50A
H8402 1 72A R5749 2 134 DAD891 AH 150 ')Ai852 1 20
H8402 5 112 R6336 2 124A DA0892 AR 150 DA1854 1 20
Ha44~ 1 74 R6366 2 46 DA0893 AR 150 DAl8f>l 1 2u
1-18449 1 146 R6366 3 86 DA:J894 1 150 :J A1R()1 1 20A
H8508 1 16 R6366 1 90 DA0895 1 150 T)A1863 1 20
1018509 2 36 R6366 1 90A DA08Q6 1 150 DA18?1 1 20
H85n8 1 90A R652Q 1 14A DA0897 1 150 :JAlS?1 1 20A
118508 2 1201< R6864 1 90 DAU899 1 150 DA191J2 1 Qo
1018524 1 40 R6685 1 SA OA090Q 1 150 l)/I19tll 4 13 (I
H8524 8 108 R6989 2 54 DA1028 2 ge IlA2068 1 U ~;
Ha524 1 120S R8620 4 84 DAl122 8 56A DA2069 1 lli
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-
OA2094 1 150 OA2995 1 120E DA3684 1 84 1A4174 1 1,6
DA2127 1 90 DA2998 1 120E DA3685 1 84 DA417i3 1 1b
OA2127 1 90. DA3128 1 124 DA3688 1 84 flA41il4 1 'I
DA2128 1 90 DA3132 1 28 DA3688 1 84A DA41flR 1 4
OA2128 1 90A DA3133 1 28 DA3727 1 16 flA4192 1 4
OA2265 1 20 [JA3152 1 36 OA3728 1 16 DA4193 1 Ii
OA2265 1 20A OA3152 1 36 DA37.37 1 :t20H f1A4?no 2 "
OA2266 1 34 OA3154 3 16 DA37~~8 1 120H DA42fJO 1 124
OA2342 8 130 DA3177 1 38 DA3740 1 120H DA4215 1 126
OA2344 1 12{1 DA3181 1 38 OA3761 2 106 DA4226 1 34
OA2433 1 62 OA3185 AR 38 DA3764 1 132 DA4226 1 ;,4,\
OA2441 1 160 DA3187 1 36 DA3772 1 84 f)A42~7 1 31\
OA2443 1 160 DA3189 :t 38 DA3819 1 4 DA42:~2 1 34
OA2448 1 160 DA3194 1 38 OA3826 1 134 nA42;~3 1 :-H
OA2450 1 160 DA3196 1 36 OA3827 2 84 IlA42:56 1 13[";

OA2469 3 62 OA3204 3 150 nA3829 1 106 DA4236 1 13.'IA
OA2471 :I. 62 tA3205 3 150 DA3d73 1 152 nA42~S7 1 13B
OA2473 1 62 DA3208 4 150 DA3876 1 120 l1A 42:',7 1 139 i;

OA2475 1 62 DA322' 1 132 DA31377 1 128 111\4238 1 13a
OA2651 AR 160 OA3243 1 162 nA3966 1 62 DA42:311 1 139/\
OA2652 AR 160 OA3253 4 124 DA3976 1 18 nA42,,9 1 136
OA2653 AR 160 OA.3253 4 128 OA3977 1 '0 nA42~9 1 138/\
OA2654 1 160 DA3260 1 50 nA3979 1 154 [1A4240 1 :l.3b
OA2655 1. 160 OA3261 1 50 I)A3980 2 78 [lA4240 1 1 ;'H3/I
OA2750 1 148 DA3264 3 16 OA31J82 1 156 DA4241 1 i 3 t.i
OA2750 1 148A OA3265 1 16 DA3983 1 156 DAIl241 1 13'3A
OA2790 :I. 64 DA3274 1 40 DA3954 1 156 DA4242 1 3Ii

OA2192 1 64 OA3275 1 64A OA3985 1 156 DA4245 2 34
OA2819 1 46 OA3276 2 150 OA3986 1 156 nA4246 1 138
OA2820 1 46 DA3344 1 6 DA3987 1 1$6 UA4246 1 133/1
OA2821 1 46 OA3345 1 6 OA3989 1 156 DA4276 1 22
OA2636 1 126 DA3351 2 52 OA3990 1 156 DA4276 1 22A
OA2900 1 110 OA3351 1 52A OA3991 1 ?Ii IlA4277 1 7tl

OA2936 1 8213 OA3351 1 64 OA4000 1 22 DA4279 1 7d
OA2943 1 22 OA3351 2 64A DA4000 1 22A DA42AO 1 2?
DA2943 1 22A OA3367 1. 16 OA4061 1 120r OA4280 1 ~2t,
OA2945 1 15 OA3418 1 60 nA4064 1 20 DA42131 1 22
OA2945 1 829 OA3421 1 60 OA4065 1 20 DA4?i;1 1 22A
DA2946 1 78 DA3422 1 60 OA4065 1 20A DA42A2 1 154
OA2941 1. 22 lJA3423 2 76 DA4Q66 1 20 DA4301 2 124
OA2941 1 22~ OA3423 2 78A DA4066 1 2'3A DA43f)5 1 1213
DA2941 1 78 OA34" 1 20 OA4068 t 20 nA4306 1 12(3
DA2948 1 7'3 OA3544 1 124 DA4068 1 20A DA4333 1 62
OA2950 1 22 OA3544 1 148 OA4068 1 102 lJA4344 1 62
OA2950 1. 22A DA3553 2 8A OA4069 1 54 DA4345 1 62
DA2950 1 ?8 OA3553 2 78 OA4070 1 54 DA4346 j_ 62
OA2919 1 90 DA3553 2 78A DA4Q84 2 134 TlA4348 1 62
DA2983 1. 10 OA3561 1 148 DA4087 2 134 ))A4371 1 16
OA2983 1 12 OA3603 1 124 DA4093 1 16 DA4376 1 4
DA2983 1 14 OA3605 2 128 OA4098 1 52 DA4377 2 4
DA2983 1 16 PA362Q 5 52A DA4Q9B 1 52A flA4378 1 4
OA2986 1 120e OA3620 4 128 OA4100 1 52 OA4388 1 .,

<.

I)A2986 1 120r OA3629 4 138A DA4165 1 82 DA4392 1 ?
OA2986 1 1201< .OA3683 1 84 DA4167 1 18 OA4393 1 2
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-
OA4426 1 138 DII4962 1 142 DA666j. 4 124A 047169 1 120A
OA4426 1 138A DA4963 1 142 f)A6662 4 124 DAl17a 1 12(JA
OA4427 t 84 DA4964 1 142 DA6662 4 124/1 nA72B!J 1 16t,
DA4427 1 84/1 DA4965 1 142 046695 1 16 DA72Bl 1 1~6
OA4435 1 20 DA496B 1 142 DA6733 1 52 DA7298 1 J,60
OA4431 1 20 DA4968 1 142A [,)A6733 1 52A DA72[J9 1 16fl
DA4454 1 2 DA4970 1 142 D46734 1 52 DA7293 2 16u
OA4479 1 120H DA4970 1 142A DA6734 1 52A DA7294 2 166
DA.4482 2 132 DA4973 1 162 D46751 1 18 DA7295 2 166
044485 1 16 OA5012 1 86 DA6751 1 ?SA DA733r:l 1 ,)

r,

044488 .1. 18 OA5016 1 16 OA6756 1 98 OA73:31 1 120A
044489 1 18 DA5020 1 120C D46758 2 ~6 DA73~52 1 120A
044491 1 120H D45027 1 100 D46759 1 98 IlA73~3 1 1201\
OA4504 1 5a DA5028 1 100 OA6763 2 ~8 UA73~s4 1 1211.i
OA4511 1 50 OA5057 1 150 OA6764 1 64 I'JA73:35 1 12JA
OA4515 2 16 DA5060 1 150 D46764 1 644 DA7336 1 12)A
044517 2 16 DA5063 1 150 D46765 1 64 DA73,i7 2 120A
OA4540 1 16 CA5088 2 134 D46801 1 16 DA75f11 1 112
OA4541 1 16 DA5U5 2 134 DA6802 2 16 DA750:? 1 ;L12
OA4552 1 16 OA5118 2 134 D46806 1 16 DA7503 1 112
OA4553 1 16 DA5179 1 46 OA6BOB 1 2 nA75()4 1 71i
OA4555 1 16 DA5179 1 48 DA6809 1 60 DA7505 1 52
OA4562 1 120C OA5180 1 64 046810 2 54 IH7505 1 7 E1
OA4563 1 120C OA518(1 1 64A OAbAil 2 54 DA'l5U6 1 7h
OA4564 1 120C [lA5180 1 98 046824 1 52 DA7~n6 1 82
OA457Y 2 22 [lA5254 2 100 DA6873 1 64 DA7S')7 1 78
OA4571 2 22A OA5255 2 100 DA6990 2 138 DA7508 1 7 tl
0A4585 1 8 C45263 3 100 DA6990 2 138A DA75'?4 1 2
044626 1 12{1F OA5266 1 100 DII6993 19 124 DA75'55 1 120A
OA4640 7 120J OA527g 3 100 DA7033 1 1<14 DA7572 1 112
OA4662 1 124 OA527~ 1 100 D47034 1 144 DA7575 1 11~)
DA4663 1 124 0115275 1 100 D47038 1 166 DA7679 1 166
OA4678 1 58 D45494 1 20A OA'7039 1 166 DA7681 1 120F
OA4680 1 58 D45494 1 768 0117044 1 166 DA7705 1 IIOA4681 1 20 PA5494 1 112 047045 1 166 DA7713 1 112
OA4681 1 20A DA5495 1 20 D47068 1 40 DA7718 1 112
OA4682 1 20 OA5495 1 20A IH7068 1 46 DA7987 1 100OA4693 1 124 OA5495 1 114 047080 1 112 DA7988 1 If)O
OA4693 1 124. DA575~ 1 22A DA7083 1 6 OA79139 2 10(.
OA4I717 1 40 DA5753 1 112 D47096 1 120A D47990 1 100DA4122 1 541 DA5893 1 62 DA7097 1 120A DA6064 1 123C
DA4722 1 56 OA6103 1 64 DA7126 1 96 OAF.!Q65 1 120C
OA4725 1 Hl 0,46103 1 64A OA7132 1 120.4 DAI:1096 3 22
OA4801 1 116 CA6327 1 54 041133 1 120A DAI'1096 3 221.
OA4810 2 52 OA6347 1 4 D47134 1 120A DA&120 1 100
OA4831 2 134 DA6348 1 4 DA7135 1 120A DA8218 1 116
OA4844 1 128 DA6378 1 828 DA7138 1 120A DA8220 1 58
DA4e4~ AR 134 OA6379 1 828 OA7162 1 120A DA8221 1 5b
OA4650 1 128 OA643:11 1 78 DA'1163 1 120A DA8221 1 116
DA49::59 1 8a DA6448 1 22 DA7164 1 120A nA8259 1 100
OA4958 1 142 OA6449 1 20 DA7165 1 120A DA8330 1 30
OA4959 1 142 OA6501 1 98 047166 1 120.4 DA8334 1 116
DA4960 1 142 DA6502 1 16 OA'7167 1 120A DA8337 1 116
D44961 1 142 DA6661 4 124 DA7168 1 120A DA8340 1 lH>

--- --1-
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-
OA8342 1 116 080962 1 150 082822 2 1241- D84684 ~. 52/\
0"8347 2 116 081027 1 116 082835 1 58A D84684 1 66/1
0"8375 3 170 081132 1 120G 082976 1 100 [184685 1 40A
OA8573 1 170 08113' 1 1208 083238 1 16 D84685 1 52A
OA8701 1 170 C8113' 1 1200 083256 1 8& D846136 1 52A
0"8702 1 170 C81137 1 120El 083374 1 64 D84687 1 138A
DA9273 3 8A 081137 1 120G 083374 1 64A D84688 1 13i3A
DA9273 2 112 081140 1 120B D83398 1 128 1'184689 1 13BA
0,,9273 1 120J D81140 1 120G D83b50 1 22A DR4690 1 138A
OA9378 1 120C D81141 1 1208 J83773 1 22A DB4692 1 rz«
DA9379 1 120C D81141 1 120G D84228 1 8 D04692 1 72u
OA9380 1 2(l 081142 1 1208 084228 1 8A [184693 1 72/,
OA9380 1 20A 08:1.142 1 120G D84272 1 80A 1'184693 1 721-1
OA9561 2 32 D81144 1 1208 D84273 1 80A D84694 1 72/\
0"9682 1 22 081144 1 120G D84274 1 7eA OR46C)4 1 728
OA9682 1 22A 081182 AR 132 084275 1 7SA D84695 1 72 II
OA9733 1 120C 081246 2 124 D84281 1 64A DB4695 1 728
DA9?38 1 120C 081246 2 124A D84283 1 98 D846q6 1 72B
0"9752 1 78 DB1273 1 46 D84288 1 64A D84697 1 728
OA9902 2 SA 081274 1 46 D84382 2 120G DP47r)2 1 53A
OA9959 1 12QE 081288 1 120[1 J'l84395 1 32 l1R4703 1 8A
D80055 AR 124A 081321 1 120B 084397 1 32 D84717 1 FlA
080079 1 124 081321 1 120G D84399 1 116 1'184]19 1 '1 A
080079 1 124A D81402 1 124 D84555 2 124A DP4769 1 44
080081 1 1481. D81403 1 124 D84556 2 124A lJ84806 1 22A
080082 1 148A D81526 1 34 084560 2 124A D84807 1 2'"... 1\
09008' 1 142A D81531 1 1328 D84601 1 72A D84808 1 22A
080088 1 142A D81532 1 828 084602 1 72A DP4809 1 7SA
080091 1 142A D81533 1 828 D84603 1 72A D84810 1 7'3A
080093 1 142A D81534 1 828 084604 1 72A nEi4813 1 156
080094 1 142A 081590 1 120J D84605 1 72A np4814 1 1541',
D80095 1 142A 081633 1 112 084606 1 72A '1B'Ie)j5 1 1%
080096 1 142A 081650 1 1208 094607 1 72A DB4816 1 73A
090097 1 142A 081650 1 120G 084608 1 72A r~R4817 1 7'3A
080234 1 54 D81681 4 72A D84609 1 72A rR4818 1 7811
080236 1 54 081681 4 112 D84611 1 72A DR4819 1 731'\
OB0292 1 120'" 081738 1 120J 0134612 1 72A D84820 1 7'3A
D80516 2 170 D81755 1 154A 084613 1 70A PB4821 1 79A
D9051' 11 170 D81981 1 148A Di34613 1 72A [;R 48 22 1 78A
080518 1 170 081982 1 148A D84614 1 70A D84823 1 154/1
080519 1 170 D82067 1 8A D84614 1 72A DR48?4 1 154A
080542 1 100 08207' 4 124A 084615 1 70A D848~56 2 1o o
080542 1 120E C82081 1 120D 084616 1 70A D84838 1 2 o 1\
080544 1 120101 092083 1 120n D84617 1 70A D848~8 1 1%
080575 :1. 54 092358 2 134 084618 1 70A fi848,39 1 1')0
080595 1 22 D82432 2 166A OB4618 1 72A DR487n 1 124A
080591 1 120t 082440 1 166A 084619 1 70A [184871 1 12H
D80598 2 120t D820441 1 166A 084643 1 58 J'lE41J72 1 124/1
090651 2 120F D92511 2 128 084643 1 58A D84873 1 124A
D90705 1 170 082794 1 2 OB4679 1 52A D84879 1 40/1
D80706 1 170 P82795 1 2 DH4680 1 52A D=148>38 1 21/1
D80168 2 98 082796 1 2 OB4681 1 52A D848q2 1 2'IA
DB0805 1 16 D82800 1 20A D84682 1 ?2A D848% 1 22"
080931 1 148A D82822 2 124 D84683 1 52A DR48Q7 1 2?A
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-
084898 1 22~ 008163 1 162 DG3224 4 58 DK0183 4 52A
OB<4918 12 86 008968 2 26 DG3224 4 5eA DK0185 1 52A
DB4991 4 86 0[19486 6 26 DG3338 1 126 OK0185 1 7aA.
DC0210 1 112 009761 1 38 DG6051 AR 824 OK0186 1 1208
DC156~ 2 16 OD9762 AH 38 DG6051 AR 158 OK0187 1 15H
DC1916 ,. l20C 009876 1 90 DG6090 1 82,\ DK0227 1 40A
DC2126 2 60 OD9876 1 904 OG6090 1 156 OK0232 1 4QA
DCUOl 1 82& OF'OO17 1 828 DH0321 2 40 OK0234 1 36
DC.3584 2 6 DF'OOH 2 120J DH0321 2 54 OK0235 1 36
DC3584 4 54 OF'0103 2 28 DH0321 4 60 DK0237 2 4
DC3584 2 82A OF'1254 4 58A DH0321 2 80A OK02:38 1 4
OC3584 12 828 DF'1JiO 1 828 DH09:l1 4 18 OK0239 1 34A
OC3584 4 124 DF'131D 2 154 DH0951 4 8213 DK0277 1 68A
OC3584 4 124U tF'1310 1 154A OH3310 1 ~6 OK0287 1 84A
DC3584 10 156 0F'1311 1 82B I)H3771 AR 58 OK0408 1 5~A
DC3584 2 158 OF'1311 4 154 DH3771 AR seA DK0410 2 58A
DC5036 1 2e DF'1311 5 154A DH4652 AR 30 OK0411 2 58A
00560' 1 108 OF"13U 2 156 OH4653 4 30 DKQ426 1 154A
DC56J6 1 22 OF'1577 4 80A DH4691 6 82A 0~Q553 2 96
DC5636 2 22A DF'15H 4 82 OH4691 7 158 OK0554 :1. 120C
OC7524 6 8A PHS78 4 828 DH6793 1 98 OK0556 1 12()C
OC7524 23 62 CF'1578 12 154 DH7453 8 82 OK0561 1 138A
OC7524 4 72A OF'157S 12 154A DH7827 1 80A 01<0562 1 138A
007524 3 78A Of157S 4 156 DH7827 1 82 DKu~63 1 1384
OC7524 4 112 CF'2571 8 58 DH1828 1 BOA DK0564 1 138A
OC7524 2 1201< OF'2571 8 58A DH7828 1 82 OK0565 1 13IJA
DCS831 4 50 DF'2729 3 82A DHd036 1 82 OK0566 1 138A
000049 :1. 96 DF'2729 3 158 DH9471 1 148 DK0567 ,1. 138A
D00338 1 146 DF'2130 3 82A DH94'71 1 148A OK0568 1 138A
OD0338 1 148A DF'273g 3 158 DH9562 1 28 DK0569 l. 138A
OD0572 1 28 DF'2731 1 82A OH9S67 1 148 DK0570 1 136A
001300 1 28 OF'2731 3 158 OH9868 1 148 I)KOS7C 1 1528
002468 2 40 DF'2739 1 82A DH9S68 1 148A DK0601 1 2QA
OD2468 2 54 OF'2739 1 158 OJ0409 2 58A DK0685 1 90A
D02468 4 60 0F'2804 4 58 OJ4823 18 5eA DK0687 1 90A
002152 20 28 0F'2804 4 58A OK0054 2 seA DK0688 1 9QA
OD4980 6 82A DF'2966 2 82A DKOO62 1 5BA DK0689 1 90A
004980 6 158 DF'2966 2 158 DKQ085 1 34A DK0690 1 36
004983 3 82A DF'3042 5 40 nKQ086 1 34A DK069~. 1 46
OD4983 3 :J.5e OF'3042 2 112 01<0037 1 :34A DK0691 1 90A
oD5640 4 e PF'3043 5 120H OKo038 1 34A n'<0694 1 9,)A
005640 16 30 DF'3042 too 120K T.lKQQ89 1 ~4A DK0695 1 b4A
OD5640 38 34 DF'3073 1 82A DK0091 1 34A D1<0696 1 9,JA
OD5640 4 72A DF'30n 1 158 DK0099 1 34A DK0698 1 91)A
OD5640 2 7SA 0F'350Q 1 46 DK0100 1 34A DK0699 1 54A
005640 1 120K DF'3500 4 90A DK0147 2 134 [1K0700 1 84/1
005640 6 128 eF'35UQ 4 132 DK0155 1 B4A DK0755 2 32
DD6336 12 30 CF'471"1 5 82A OK0173 1 20A DKo766 1 4
OD6336 12 58 1.')1-"4714 r, 158 DK0174 1 20A I)K0767 1 4:;J

007535 2 28 OF5856 1 40 DKIJ175 1 20A DK(Jd71 1 8A
007620 1 28 0F'5856 1 54 DK0176 1 728 DK0901 1 154A
007952 2 28 DF'5856 2 80A nMl77 1 728 OK0902 1 154A
"07991 2 28 DF'7314 2 120C DK0179 1 16 DK 0903 1 154A
008163 1 96 OG2700 2 60 DKOlo2 1 52A DK09fJ4 4 138A
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OK0911 1 120~ H0320 4 148A FA24B4 1 A8 F A1)6?4 1 1;;4A
OK1137 1 120F DL1371 1- 20 FA'2612 1 140 FA:.i624 1 156
OK1179 1 20A IJL1919 1 158 FA2876 4 124 FA57q9 1 b4A
DK1180 1 20A IJL2213 4 26 FA2876 1 160 Ff,51r,7 1 4
OK1271 1 1201 tL2213 4 134 F43154 1 138 FA6Q;)3 1 13 ~JA
OK1274 1 128 IJL2325 1 28 FA3164 1 138A FA60:S3 1 1.?2f!
OK1291 1 138A DL2560 8 30 F.43164 1 j52 FA71f)? 1 110

01<1351 1 170 IJL266Q 1 112 FA3172 2 124 FA71n3 1 1'10
OK.l357 1 120C DL2676 3 72 FA3173 2 124 FA75(Jr} 1 6'lA
OK1358 1 120C IlL2676 1 112 FA3173 4 124A FA750e 1 6'3[:)
DK135~ 1 100 DL4302 1 82 FA3173 1 126 I-1A0103 2 72
OK1360 1 20/1 DL4404 1 82 FA3722 4 124 HAOl1? 1 64
OK1361 1 120t DL4791 1 72 FA3722 2 124A HAU1?6 1 64A
DI<1363 1 120,", tL6702 ? 78 FA3731 1 64 hA0199 1 6b
OK175~ 2 134 DL6702 2 82B F',1.3731 1 98 HA021}t 1 72
OK1769 2 134 DL672' 1 66 FA3735 1 54 HA0204 1 72
OK1957 1 4 DL6742 1 16 FA37~~5 1 60 HA0207 1 f)6

OK1958 1 4 DL7009 1 6 FA3755 1 64 HA02(J£1 1 86
OK1981 1 166A DL7902 1 158 FA3755 1 98 HAfJ211 1 72
OK2595 1 56A CL7910 2 82A rA3806 1 22 HA0212 1 12!JJ
OK2604 2 'lOA DL.7910 2 158 FA4019 1 100 HA0213 1 110
OK3043 1 46 OL.7911 1 82A FA4057 1 124 HA021!;;> 1 50
DI<3242 1 86 IlL791.1 1 158 FA4057 1 124A ~A0216 1 64
DI<3243 1 66 OL8658 1 156 FA4Q57 1 150 HA0216 1 61A
DK4028 19 1211 DL8659 1 156 rA4490 1 100 HA0219 2 64
DK4028 19 124A DL8794 1 82 F'A4547 1 64 HA0220 1 64
OK4089 2 134 CL8924 AR 34 FA4547 1 64A HA0222 4 52
01<4430 1 58A DL8924 AR 34A FA4547 1 98 HA(l22A 1 50
DK4591 4 86 CL8924 AR 62 FA4733 1 78A kiA0233 2 50
OK4598 1 76A DL8927 1 50 F'A4733 1 828 HA02:34 2 52
OK480? 1 1?0 CL8926 1 50 FA4740 1 40 HA0237 1 12'),,)
OK4824 1 S8A DL8933 1 128 FA4740 1 46 HA02~~fl 1 112
DK4825 1 58A DL8977 2 138A F'A4789 1 22 I4A0248 1 S4
OK491~ 1 20A DL9042 AR 58A FMe41 1 124 HA0290 2 64
DK5051 2 58" ")L9137 2 128 FA4841 1 j24A HA0315 1 64
OK5052 2 58A DL9138 ? 128 FA4841 1 148A HA0352 1 66
OK5054 1 S8A DL9142 1 52" FA4945 1 14~A HA035Q 1 72
OK5055 1 58A DL9143 1 16 FA5140 1 100 HA0366 1 40
DK5056 1 S8A DL91H 1 138A fA5141 1 100 HA03f,8 1 7t:
OK5057 1 58. [lL9171l 2 86 F'A5184 2 124 HA0368 1 112
DK5058 1 S6A FA0123 1 40A F'AS184 2 124A HA0372 2 66
OK5163 :L 14BA FA0123 1 80A FA5357 2 e~ HA0383 1 144
DK5892 1 68e FA0123 '1 120B FA5357 1 S8 HA0405 1 60
DK5893 " 68e FA0123 1 120G f'A5387 2 124A I-lA0418 1 138
OK5897 :L 68e fA167' 1 124 FA5388 1 7eA HA0418 1 1313/\
01<5914 2 100 fA167' 1 124A FA5394 1 64A HA0443 1 6t
DK5915 1 100 FA16'" 1 126 fA5394 1 ~8 I-lA0443 1 6f3A
OK5916 1 100 FA1684 1 154 F'A5462 1 22A I-IA0519 1 1208
OK911' 1 100 FA1684 1 156 PA555? 1 72A HA0530 1 16
OK9509 1 100 f' ,6.1686 2 132 F'A5598 1 40A HA0534 2 13f;
DK9509 1 120B FA1689 1 16 F'A5598 1 <H I-lA0534 2 138A
DK9690 1 7U FA1689 1 18 F'A!5605 1 40A HA0604 1 7213
OK9691 1 7SA FA1690 1 84 F'A5605 1 44 J.!A0625 1 64A
01.0320 4 148 FA1696 1 <4 F'A5607 1 90A HA0663 2 52A
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HAQ663 1 728 HA2266 2 138 HD1578 2 40 P8'J160 2 24
I1A068(1 1 68A HII2266 2 138A HD1578 2 40A F'80160 2 136
"'A0904 1 64,\ HA2267 2 144 I1D3675 1 144 P80191 2 124
IoIA0906 2 144 HA2330 1 40A HDIJ854 2 90 P8[J219 1 72"
I1A0920 1 68A I-IA2353 1 112 HD5854 2 90A P8a219 1 112
HA0931 1 64A 1-1112514 1 68A HD5854 2 126 PB0220 1 72,",
foIA0931 2 138 HA2529 1 66 HD6331 1 728 PB0220 1 112
HII0937 2 138A HA2531 1 64 i~D6331 1 86 PBu275 1 8A
foIA0938 1 138 HA2531 1 64A HD6331 1 120E P80275 3 112
I1A0938 1 138" HII2604 1 120E HD6845 2 134 PR0298 1 120H
I-lII093C) 1 138 HA2605 1 68A HD8293 2 40 P80377 1 iuc
f.lA0939 1 138" HA2605 1 120E HD8293 4 ROA PBo380 1 1110
HA0940 2 138 HA2698 1 142A HD8369 1 78 P803fll 1 100
HA0940 2 138A HA2821 2 70 H08369 1 781. PE?03Fj2 1 100
HA0973 1 it HA2821 2 70A HDf3418 1 162 PB0404 1 22
!-IA0973 1 loa HA2977 1 52A HDI3578 4 40 P8D404 1 22A
H.1167 2 142 HA3065 4 52A HD13578 2 60 PRU406 1 2·'c
"1111167 2 142A I-iA3081 1 142A HIl1578 4 148 PB0406 1 22A
HA1200 1 66 HA3141 1 64A I1DI3578 4 148A PB0468 1 22
lolA1211 1 120f HA3142 1 64A HEo073 10 20 P80468 1. 22A
IoIA1211 1 14:2 HA3154 1 50 HEo073 6 20A PB0657 2 4f.
HA1212 1 12 Of HA3158 2 64A HEoon 8 58 PB0658 1 40
HA1215 1 40A HA3162 1 68A HEoan 4 90A P80658 1 41)11
101111215 1 52 HA3163 1 70A HEoan 4 136A PB0658 1 46
"'A.1215 1 728 HA3164 1 728 HEU21 1 28 PBC764 1 90/,
IoIA1234 3 52A MA3165 1 728 HE1526 1 64 P80902 1 l.34
IoIA1284 1 6411 HA3168 2 50 HE1526 2 88 PRo950 'J 124c.

HA1?91 2 68 HA317Q 1 52A HE4954 1 ti6 P81033 1 120H
IoIA1336 2 66 HA3209 2 86 t-IE5611 4 90 PB1045 1 72A
HAl341 2 70 HA3331 2 52A HE6252 4 BOA P81045 1 110A
HAt:341 2 70A I1A3336 1 138A HE6252 1 82 P81159 2 98
HII1356 1 66 HC0314 16 30 HE9583 4 28 P811FlO 1 4
HA1363 1 66 HC0908 1 46 JH0127 1 66 P81196 l. 136
HA1381 1 52 H00920 8 4 K86770 1 64A P8 119 7 1 130
HA1399 1 64 HC1580 1 36 1<87343 1 112 P81204 1 24
"'A1455 1 64 HC1580 1 72/\ K87390 1 16 P81205 1 24
IoIA1488 1 72" HC1581 1 120C KC3733 1 20A P81?19 2 98
IoIU545 1 726 H01851 1 4 KC4945 1 1200 P81222 1 20
HA1611 2 144 HC1851 2 8 I(C4945 1 120G P81226 1 22
H~.1653 1 6 10101851 3 8A I(C4945 1 154A PB1226 1 22A
101111653 2 52A HC1851 1 16 I(C9798 16 152A P81235 1 22A
HA1653 1 72/1 IoiC1851 1 72A KC9923 2 152A P81250 1 112
I-IA161(1 :I. 68/1 HC1851 2 112 I(D0291 4 20 P81258 2 b8A
HA1?11 1 66 HC313Q 8 138A K00292 6 22 PB1258 2 12QD
HAlae' 1 64/1 HC5040 2 72A K00252 13 22A PB1259 2 121)D
HA1998 2 lH HC5469 2 16 KD0536 1 64A P81261 1 120i,J
I-IA2071 1 64 H07218 1 90 KD0940 1 120C P81278 r , 98c.
HA2130 2 112 HC9059 4 58 MK1155 1 48 PB1296 1 120J
HA2254 1 52 10109059 4 58A MK1156 1 48 PIH302 1 BOA
IoIA225' :I. 142 HD1346 3 90 P80028 1 7eA PB130B 1 o2B
I<IA225' 1 142A 10101346 3 90A P8OO28 1 80 P81437 2 166A
"'A2258 :I. 142 H01538 2 22A P80HO 1 64 P81516 Ali 124
HA2258 :I. 142. H01538 2 78 PBD151 1 54 P815l6 AR 124A
I-IA2259 1 14;2 HD153S 1 120H PB0151 1 104 P81518 2 124
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pe151B 2 124A RKl318 1 94 SD2584 2 54 SD5299 6 2~
PB1559 1 20A RK1320 1 9~ 5D2599 8 22A SD5403 4 ·/8
pe1584 2 52A Fil<1358 1 46 5iJ2599 4 82A SD9590 4 100
PB1602 AR 124 RK1371 1 24 5D2599 4 156 SF"(JStJ 1 6 100
P81602 AR 124A RK1377 1 136 S02599 2 1'58 SF'1882 4 3(J
PB1612 1 66 RK1387 1 40 S02783 2 74 5F2463 1 15
PIH613 1 66 RI<1387 1 40A S02783 2 146 SF40~4 1 16
p81653 1 72 RK1388 1 14A S02786 1 14 SF'4358 j 64A
PB1653 1 110 RK1390 1 48 502786 1 146 5F'4691 1 1('I)8
P81669 1 64 RK1526 1 152 502792 1 74 SF'48(!3 1 10
P8166~ 1 64A RK1589 1 48 502792 1 146 SI="5676 2 54
P81690 1 16 RK1590 1 48 5D2793 2 70A SF'5816 i 4·\
PB1692 1 16 RK1595 1 114 SD2793 6 74 SF"5816 (; lon
PB1693 1. 16 RK1616 1 140 SD27n 6 146 SF"6903 1 ?IJ
1'81871 2 32 RK1620 1 88 502794 1 74 SF'9143 1 60
1'81878 1 40A RK1100 1 48 S02794 1 146 SF"9442 1 16
PB1898 1 S8A RK1143 1 56A SD2795 1 146 SF'9868 1 120H
PB1947 1 36 RK1744 2 561\ 502796 1 74 SF'9896 1 120C
1'81974 1 38 RK1156 1 20A 5D2797 1 74 SG0165 1 40
1'81981 1 170 RK1756 1 76A SD2717 1 146 SG0165 1 4'JA
1'82138 1 138J1 RK1756 1 768 502799 1 74 SG0165 6 !i4

PB2138 1 152A RK1756 AR 112 5D2799 1 146 SG0673 1 120r:
P92144 1 1528 RK1757 1 20A 8D2902 1 74 SG11tH ~ 7()
pfl222~ 1 54 RK1757 1 768 S02902 1 146 SG11f!7 1 14

1'f12229 1 104 RK1757 ~R 112 SD2904 1 74 SGl1137 1 l1A

1'82230 1 54 RI<1758 1 20A SD2904 1 146 SG1271 2 in
1'82230 1 56A Rt<1756 1 768 S02905 1 74 581273 1 14
1'82271 1 20A RK175S AR 112 S02905 1 146 SG1273 1 14A
'B2271 1 76A RI<1763 1 114 5D2907 1 74 5(;1274 1 14
1'82321 1 14A RK1792 1 110 S02907 1 146 SG1274 1 lh
1'82321 1 16 FlK1795 1 80A 5D2908 1 74 SG12U9 2 ll)

1'82328 2 56A RK16Q8 1 80A 51)2908 1 146 SG12Q4 1 1~
1'82328 2 104 RI<1891 1 120K 5D2909 1 74 SG1299 1 l4

P82360 1 20A RK1904 1 120K '5D2909 1 146 SG1463 " ill
Pf:l2707 1 16 RK1924 1 76A SD2911 2 14 SG2048 1 1511

PP2709 1 76A RK1930 1 14A 502911 2 146 SG2103 1 12')[1
1'82961 1- 20A se0711 2 40 SlJ2~67 1 110 SG3146 j 72{1
PS3025 1 136 scoz rr 4 801. S02969 6 8 5G3290 C 2;,:
I'B3026 1 136 SC 0731 2 78A 5D2969 1 7(1 SG3290 l 2U
1'83027 1 24 SC0731 1 80 S02969 1 72A SG3408 2 121)L
F'8302e :1 24 SC1507 1 15(1 5n2969 2 112 SC3840 1 JI'.

PB3064 1 688 SC2992 3 74 SD2994 1 46 SG3E!40 i 126

RI<1036 1 158 SC2992 18 146 S04245 3 82A SG384(J 1 14n

RI<118O 1 76 SC3544 11 100 SD4245 3 158 SG3040 ] 143A
RK1182 1 ilOA SC3544 4 148 SD4572 2 ~O SG3€l4n 1 16r.
RI<1205 1 24 SC3544 4 148A 51.)4572 2 9QA SSG 077 1 7 ')..
RK1205 1 136 SC3545 2 148 SD5157 4 '38 SG6U7 1 9 t.

RI<1206 1 24 5C3545 2 148A SD5160 6 11)0 SG65:>2 1 14
RK1206 1 136 SC4161 2 80 5D5161 3 768 S(,6560 ~ 46
RK1207 1. 24 SC4163 2 60 S;)5207 1 16 SGb~60 1 l.2n
RK1207 1 136 5c5252 4 40 S:)521)7 1 10 II SG9/.;?4 1 74
RK1250 :I. H Sc5252 4 82 SD5208 1 H2 Sh1272 ,) 1"" '.,
RK125n 1 146 501311 1 108 SD5209 1 I3A Sr1;';327 1 44
RK1261 1 76A 501979 4 120F" S05209 2 112 SH3~i68 2 fJU
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5H5979 3 76 SP9~94 1 110 SV13a 9 10 ll~ TA5245 § 150
5H5986 1 12 SRi 8, 2 221\ SV25 1 2 TA5860 22

9",7591 2 82 SR1606 1 72 SV2744 1 28 TA5860 8 22A
SH7597 6 82e SR1606 1 7214 SV3363 8 128 TA6250 1 11~
5",7591 4 124 SR1606 1 112 SV4321 1 56(1 TA6250 1 111$
Sl-l7597 4 12·H SR2056 2 82 5V4343 2 134 TA7744 1 I)b

$1-17597 8 156 SR2399 2 122 SV4344 2 30 TA8279 1 baA
$",7742 13 142 SR264g 4 78 SV4344 2 134 TB0623 1 62

5H7742 14 142. SR2640 :1 112 SV4719 4 14 T84099 1 120fl
Sl,.2812 1 14 SR3100 2 122 SV4721 10 if! TS4099 1 120G
SI.3039 2 H SR3599 :1 110A SV5168 2 32 TCi231 4 16

SL3039 2 l'U SR4015 3 82A SV5630 1 66 TC1231 6 60

SL3040 2 12 SR4015 3 158 SV5630 1 12 reiN1 8 78
9\...3040 2 14. SR4027 2 82A SV5630 2 144 TC1231 8 78A

SL3044 2 12 SR4027 2 158 SV5701 1 26 TC1231 1 82(l

SL3045 2 12 SR402S 4 28 SV5701 2 134 TC1232 B 7b
SL3045 2 14A SR4028 2 82A SV5721 2 26 TC1232 8 78A

SL3049 1 10 SR4026 2 158 8\15721 2 1'34 TC1233 4 16

SL3051 2 10 SR4a31 1 82A SV6599 2 24 TC1233 1 82b

SL6172 1 90 SR4031 1 158 SV6599 2 136 TC1233 4 84

S1.7270 4 80A SR4032 2 28 SV1046 1 78A TC1234 4 2()
SL7270 4 82 SR4Q32 6 82A SV7053 2 72 TC1234 4 20A

SL7270 2 154 SR4032 6 158 SV7Q53 4 112 TC1234 4 (}4

SL7270 2 154A SR4540 1 80 SV7053 1 121'lJ TC1565 3 66

SL7334 1 8 SR4599 6 12 SV7053 24 142 TC1565 1 72A
SL7334 1 8A SR5285 1 132 SV7053 20 1424 TC1565 1 108
SL8048 1 140 SR5287 1 132 SV8186 2 ~6 TC1565 4 lH
SL8480 1 120C 5R5288 1 132 SV8186 2 134 TC4440 1 14
SP1894 1 14<11 SR5517 AR 122 SV81QO 2 26 TC4443 2 10
SP1696 1 144 SR6317 4 138A SV8190 2 134 TC4609 1 44
SP1897 ::~l. 144 SR6320 2 40 SV8195 2 26 TC5Q53 2 150
SP1898 --1 144 SR6320 4 78A SV3195 4 134 TC5943 1 72A
SP2336 1 120C SR6320 3 126 SV8991 2 40 TC5943 1 131311
SP2484 4 120C SR6498 2 26 SV8991 2 54 TC6058 1 52
5P3251 1 10e SR6498 2 134 SV8991 4 60 TC60'58 2 62

51'3571 1 120C SR7005 2 12 SV9125 1 20 TC6Q58 8 684
SP3913 2 126 SR7216 4 130 SV9125 1 204 TC6058 1 re
SP4402 1 120C SR7216 4 132 SV9586 1 150 'fe6058 2 112
SP468.5 2 68 SR7218 8 122 SV9812 1 64A TC6711 2 152r.
SPMHt5 2 68A SR8235 1 148 SV9812 1 90 TC7019 3 6 r'I~

SP5217 2 SA SR8235 1 148A TA0363 1 40A TC7127 1 1~4A
SP5456 1 18 SR8236 1 156 TA0363 9 524 TC7127 1 16~
SP6234 1 36 SR8237 1 78A TA0363 1 66 Te7812 1 it>
SP6298 .1 66 SR8237 1 80 TA')363 2 68A TC7813 2 1?

SP6298 1 68 SR8238 1 82 TA2305 2 22A TC7813 2 14A
SP6298 1 68A SR8241 1 80 TA2482 1 64 Te7a14 1 12
SP7846 1 120~ SR6241 1 828 TA3160 2 112 Te7814 1 14A
SP8443 1 22A SR8242 1 28 TA3495 1 (I () TC7.1317 2 12
SP9026 1 10 SR8245 1 82 TA3500 1 78 TC781B 1 10
SP9028 1 10 SR8245 1 148 TA4500 1 1 (18 TC7819 2 1')L.
SP9037 1 14 SR8245 1 1484 TA5146 1 62 TC7821 2 14A

5P9040 1 12 SR8570 1 12 TA5149 1 4 TC84F)6 1 68

SP9040 1 14A SRB598 1 76 TA5157 1 22 TCB486 2 bal\

5P9048 2 144 SR8753 2 160 TA5157 1 22A TC8490 1 SA
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-TC8490 :I. 16 T09130 2 8 Tfll!)'76 1 156 TF8C90 <:' 13131\TC8490 1 66 TD9402 1 158 Tt0900 4 30 TF8473 6 il2TC8490 1 721. T09403 1 82A TF1144 2 56A TF98Q3 1 7b
TC8490 1 108 TD9403 1 158 H1955 1 102 H"'18 05 1 '12TC8490 2 112 T09718 1 68 TF2175 2 8A TF9805 1 110TC8717 2 14A 109718 1 68A TF2175 2 112 TF9806 1 '12
TC891A 2 82A T09718 1 728 Tf2449 2 6::' TF9821 2 22ATC8918 2 156 TD9719 1 72 TF2835 1 120J TF9821 1 112TC8918 1 15S T09719 1 72A TF3031 1 112 TF9821 1 116TC9899 1 62 T097:1,9 3 72B TF3237 4 5C, TF9FJ22 2 22/11C9899 2 98 T09719 2 92 TF3237 12 138 TF98?3 2 22/\TC9971 1 28 T09719 j_ 116 TF"3237 10 138A TF9825 2 22A
100794 1 170 109719 2 144 TF4098 1 5n TF9826 <:: 22,~T00795 4 92 109720 1 70 TF4633 1 16 TF'9827 2 (;21>
T00795 2 120F" T09720 1 70A TF5069 1 72/1 TF982R 2 22A100795 4 12~ 109720 4 72A Tf5069 1 11~ TF9829 2 22AT00795 4 124A 109720 2 112 TF5190 1 50 Tr98~3 1 141D1449 1 16 T09720 6 144 TF5190 1 36 TF98!l6 C 12101548 2 156 T09722 1 8 TF5190 2 120r: TF98(l7 4 12101549 2 6 T09722 1 112 TF5190 1 138 TF98R7 4 14t\
TD1549 2 821: TD9723 1 6 TF5190 1 13811 TF98~!8 4 t~·t:.
TD1809 2 6 TD9123 1 20/>.. TF5195 1 5n TF98Fj9 4 t?1D1809 2 828 T09725 1 66 TF5268 2 128 TGOO97 1 13
1D2131 2 34,4 T09736 1 6 TF"6248 11 100 TGOO97 1 '3.11
lD2186 1 20 TD9743 4 8A TF5924 2 16 TGOO97 2 32T02186 2 20A T09743 1 72/>.. TF6924 1 66 TGOO97 1 116103817 1 5eA 1D9743 4 112 TF6924 3 12 TG0509 1 38
1D3818 1 seA Ttl9746 1 16 TF6924 l. 138A TG0596 ,.., 70Co
104034 2 32 T09746 1 22A TF6925 3 66 TG0827 1 ;l.'1A
104465 4 2 109746 1 40 TF6925 1 71)A TGlQl3() 2 6
105555 1 8A T09146 3 40/>.. TF6925 2 78 TG10B6 2 5".£
T05555 1 66 109746 1 64 TF6925 5 78A TG14r;7 2 154
1D5556 2 66 T09746 1 64A Tf6925 1 144 TG1407 1 154/.
TD5556 5 70 T09746 1 68 TF6925 1 154A TG1575 3 8e:
105556 2 70A T09746 1 68A TF6989 1 6eA TG1652 1 SA
105556 1 72A T09746 1 70A Tf6990 2 613 TG1655 4 66
1'05556 6 112 T09746 2 72 Tf6990 3 66A TG17n3 2 156
1'05556 1 120F TD9746 5 72A TF"7161 2 Soli TG1929 4 22A
T05557 2 8A TD9146 5 728 TF7161 2 84A TG1929 1 d28T0555? 3 10 TD9746 1 108 TF"1161 7 120K TG1929 2 112T05551 2 70A T09746 1 116 TF1162 1 126 TG19~9 2 116TD555? 2 12 TD9747 1 e TF1681 1 120J TG1929 2 120.1T0555? :5 72A 109747 2 8A TF7982 1 '8 TG1930 1 148
'1'05551 B 11;: T09747 2 70 TF1982 1 7SA TG2483 2 32
T05551 1 144 T09741 2 704 TF8067 1 20 TG2562 1 16105726 1 100 T09747 6 72A TFS067 1 20A TG2562 6 78
T07172 2 12 109747 1 726 TFa 077 10 50 TG2562 9 73A
107181 1 16 TD9747 1 92 TFa077 a 52 TG2568 1 72107526 4 100 T09747 1 116 TF80?7 8 52A TG2568 1 112TD7882 4 132 T1)9147 2 144 TI="8077 16 64 TG2568 4 120H
T0851' 4 at T09748 4 16 TF80n 16 64A TG291,O 1 66108511 4 124 T1'l9749 1 16 TF80n 16 86 TG2960 1 6BTD8839 1 96 109907 AR 130 TF80n 76 138 TG2960 8 70Toae39 1 16c T09907 AR 132 TFeo." 76 1381\ TG2960 1 108
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TG2960 4 142. 'fH5660 2 162 TLi8B8 4 2 TR4581 2 82
TG2960 3 144 HI5888 2 124A TL2017 1 48 TR <1 7 ,35 8 166A
TG2961 1 s TH6Q54 1 26 TL4272 1 1528 TR48ii7 1 6
TG2961 1 68. TH6054 2 134 TL 4317 1 62 TR1887 1 120IJ
TG2961 1 72. TH6079 1 26 TL4501 2 64 TR4889 1 6
Tr.2961 1 112 TH6079 2 134 TL4501 2 64A TR/.8139 1 78
TG3050 1 26 TH6086 2 66 TL6698 1 68 TR48i39 ;I, "lilA
T03050 1 134 TH6086 1 112 TL6698 1 6SA TR48139 1 120])
TG3396 1 112 TH6255 2 16 TL6750 1 44 TR4919 16 2
TG3871 2 120C TR689Q 2 32 TL7035 1 60 TR5445 2 16
TG4083 1 150 TA7238 1 6 TL7036 1 60 TR5445 1 ~2A
TI';4849 1 ss TH7304 2 6 TL7217 4 14. TR5445 4 92

TG4849 1 5811 Hl7304 1 78 TL7410 2 1208 TR5445 28 166A
TG5295 1 a8 1'147304 1 7SA TL7628 1 48 TR,)5H1 1 20
TI;5722 2 120r TH7304 2 120D TL1633 1 94 TR5705 1 160
Tr,6137 1 44 TH7589 1 50 TL7634 2 94 TR601)8 1 16
TG6579 4 112 TH7~H)9 1 64A TL7636 6 48 TR6QI)B 36 166A
TG6120 3 60 TH7590 1 64A TL8039 2 122 TR6217 8 78
TG6928 1 44 TH7591 1 64 TLB039 4 128 TR6217 8 78A
TG7496 4 40 TH7592 4 64 TL8039 2 130 TR6643 2 16
T(;7527 1 28 H17592 1 64A TL3039 2 132 TR6643 28 lb6A
T(.;9054 1 110 TH7593 1 46 TL8767 1 102 TR'i130 2 156
TG9054 2 152 TH7591 3. 50 TL8796 4 2 TRBCSl 2 100
TG9656 1 12 1'H7791 3. 16 TL8798 4 2 TRb083 8 166A
TG9657 2 14A TH7192 1 16 TL912Q 1 64 TRfl96Q 3 96
T0968' 6 12 TH7863 1 16 TL9122 1 66 TRB960 12 130
T09876 2 1528 1147863 1 68A TL9912 1 72 TR900B 6 54
TG992;" 1 44 TH7863 1 7'2A TL9912 1 72A TR900B 1 ~6A
TG9928 1 2,0A TH7663 1 108 TR0284 2 828 TR9082 1 20
TH0Olf:t 1 82 lH7863 1 1208 TR03u5 4 16 TR9082 1 20A
'H0241 6 6 TH7886 1 40 TR0495 1 66 TR9361 2 4
THO'247 8 l~Ot H178S6 1 80A TR1005 1 72A TR9441 2 64
T"'1331 1 82 H17887 1 40 TR1234 2 122 TR9441 2 64A
TH2128 1 16 'fH78B7 1 BOA TR1235 2 122 TR9441 3 68
TH2128 1 72A TH7696 1 44 TR3.290 1 4 TR9441 4 68A
TH2653 2 64A TR?945 1 156 TR1306 4 80A TR9441 2 116
TH3394 1 16 1147965 1 56A TR13u7 5 80A TR9441 1 120H
TH3488 1 6e TH7991 6 120 TR1307 11 1'0 TR9441 1 138A
TH3488 1 6eA TH8114 1 36 TR2008 1 62 TR9697 2 70
TI-I3652 2 12 H~8357 1 16 TR2434 1 20 TR9697 2 70A
TH3652 2 14. TH8464 1 16 TR24:~4 1 20. TR9697 2 144
TH3658 2 12 Hl8647 1 1524 TR2435 1 20 TR9698 6 70
TH3150 2 162 TH8654 1 SOA TR2435 1 2011 TR9698 6 70A
'101:3868 2 120 THS65' 1 40 TR2436 1 20 TR9698 6 144
1'1013883 ,. .,6 1HS65' 1 80A TR2436 1 20A TR969~ 4 70
TH38Si5 t 120 1'1-18656 2 80A TR3662 1 52A TR969~ 4 70A
TH3886 2 14A 1'H9117 2 78 TR3662 1 72 TR9699 4 144
TH559' 2 1200 TH9286 1 eA TR3662 1 '8 TVOO39 1 144
TH5604 1 62 lH9198 4 152A TR4094 1 82A TVO:127 8 128
TH5604 1 6;1U 'fI..OOH 2 1200 TR4094 1 158 TV0900 4 30
1'1-15604 2 98 TL,0949 2 120 TR4095 1 82/1 TV0914 2 30
TH5614 2 154 TL1458 1 102 TR4434 1 16 TV1085 1 4
TH5614 1 154A lL.1520 1 20 TR4436 6 60 TVl112 1 132
TH5660 1 154A TL,.1530 2 16 TR44J6 4 $2 TVtS12 1 90
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-
TV1512 1 90A V82768 I 1 20A V04369 2 24 VF5215 1 12TV1'48 2 36 V93113 1 <4 VD4369 2 136 VFS215 1 144TVl148 2 40 '19449:1, 1 76A VD4460 11 1'0 VFS216 1 14TV1748 2 40A vca;S87 4 20 VD5624 1 110 VF5336 1 16TV1'48 12 168 VC1387 4 20A VD5624 1 112 VF5487 1 14
TV21,9 2 1526 VC1387 4 92 vDSho 2 136 VF5488 1 14
TV2179 2 164 VC1390 12 168 V05831 2 il6 VF"6236 1 20TV3461 3 84 '101721 1 18 VD5835 3 24 VF6236 1 76
TV3461 2 84A VC1722 1 18 V01026 1 i2 VF"7264 1 68
TV55QO 1 120 \IC174'7 1 18 VD1026 1 14A VF"7264 " 684
TV5501 1 120 \lC1S42 1 112 VD7032 4 14 VF"7264 2 138ATv5502 1 120 \102195 6 112 VD7241 1 40 VF"7265 2 68
TV5503 1 120 VC219' 2 116 V07241 1 40A VF'l;?65 2 684
TV5504 1 120 VC2365 2 824 vD8022 1 68 VF7441 1 94
lV5505 1 120 \102365 2 158 vD8952 2 64 VF"7442 1 94
TV5506 1 120 V02605 1 60 vD8952 5 64,4 VF"7443 1 94TV550? 1 120 VC2611 1 46 vD9887 1 704 VF7447 1 94
TV5508 8 120 V02703 1 82 Vr0066 1 120C: VF7588 2 154A
TV5509 1 120 VC31()3 1 8 VF'0127 1 66 VF7646 6 20TV5510 1 120 VC376' 1 112 VF'09.U 1 68 VF"7646 6 20ATV5511 6 120 V04744 2 120F' VF1587 2 70A VF7646 4 120E
TV5512 2 120 V048ge 2 16 VF'1587 1 144 VF7646 4 120rTV5513 1 120 VC5096 8 128 VF1785 1 156 VF"7730 1 224TV5514 1 120 VC5~99 1 824 VF'1939 4 2 VF8831 8 58
TV5515 1 46 VC5~99 1 158 VF2856 1 86 VF8831 8 58A
TVS7'l8 1 162 VC5749 2 120r VF'3232 1 20 VF9092 1 6
TV622' 1 74 VC5749 4 124 VF3232 1 204 VF9753 2 144
TV6229 1 146 VC5749 4 1241\ VF'4170 2 120r VF"9753 1 146
TV6231 1 74 vc57'0 1 16 VF'4315 2 24 VG0446 2 56A
TV6231 1 146 VC6041 1 6 VF'4315 2 136 VG0948 1 96
TV6234 1 146 VC6501 4 20 VF'4317 8 136 VGQ948 1 112TV6238 1 74 V06501 4 204 VF'4318 2 136 VG0948 1 116
TV6238 1 146 VC6561 28 1664 VF'4319 1 24 VGU22 1 154
TV6139 1 80A VC6956 1 92 VF'4319 1 136 VG1122 1 154,.
1'V6993 2 60 VC6957 1 92 VF'4321 1 136 VGU89 9 4(;
1'V7615 4 152A VC7416 1 6 VF4326 2 24 VG2316 1 110TV?693 1 60 VC871' 1 82A VF4326 2 136 VG2317 1 110,.V8626 1 22 VC871' 1 158 VF'4328 2 136 VG2318 1 110VAOQ93 1 16 VC8762 2 16 VF'4329 2 24 VG2319 1 110VA1234 1 142 VC9144 6 22 VF'4329 4 136 VG2320 1 110VA1237 2 134 VC9144 8 22A VF"4337 2 24 VG2321 1 110VA2795 1 64 VC9308 1 116 VF'4337 2 136 VG2322 1 :1.10VA3359 12 30 V0994Q 1 156 VF4338 2 24 VG2323 1 110VA3359 12 58 V00584 2 704 VF4338 2 136 VG2324 1 110
V80176 1. 120A V00584 2 72A VF4339 2 24 VG2349 1 110AV90263 1 7e V02105 1 72A VF'4339 2 136 VG2814 1 36V!31568 1 78 V02105 1 728 VF'434Q 2 24 VG3?50 1 76
V91854 1 166/1 VD210' 1 108 Vf"4340 2 136 VG3751 1 7eovB18S5 1 166~ '103536 1 824 VF4341 2 24 VG3752 1 7b
ve2018 1 8/1 VD3536 1· 158 VF'4341 2 136 VG3753 1 76
VB23136 1 86 VD4355 2 24 VF4342 2 24 VG3754 1 76
VB2625 :I. 62 V04355 2 136 VF'4342 2 136 VG3?55 1 76V82642 :I. 78A V04356 2 24 VF'4348 2 24 VG3756 1 76
V82647 1 78.4 V04356 2 136 VF5Q42 3 54 VG3757 3. 76
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-
VG3758 1 76 VG800S 1 116 VH33'8 4 2 VJ0189 2 ~04
VG316t 1 76 VG800e 1 120 VH3402 152 124 VJ0190 1 1 2.
VG3162 1 16 VG80JQ 1 9004 VH:J4Q2 152 124A VJ0795 1 118
VG3763 1 76 VQ81':L 2 24 VH3402 4 140 VJ0796 1 U8
VG3164 1 76 VG81'1 2 136 VH4145 3 22 VJ0191 1 U8
VG3165 1 76 VQ8115 1 110 VHo4145 3 2U VJ079S 1 118
VG3166 1 16 IJQ90se 12 136 VH41<45 1 40 VJ079~ 1 :u8
VG3761 1 16 V1I909' 2 13SA VH4U5 1 112 VJOBOO 1 U8
VG3168 1 16 VG9096 :5 50 VHttU45 1 120B VJOB01 1 118
VG3170 1 16 VG9096 7 138 vH4148 1 6 VJOB02 1 U8
VG3171 1 76 VG9096 7 1384 VH4148 4 142 VJOB03 :I- 118
VG3172 2 76 VG9097 5 50 VH4U8 3 142' VJOB04 1 118
VG3173 1 76 VG9097 4 52 vH5017 40 120G VJOS05 :I- 118
VG3174 1 16 VG9097 4 52' VH5017 2 142 VJ0806 2 118
VG3175 1 76 VG9091 10 64 VH5011 2 142A VJ0801 8 U8
VG3176 1 76 VG9097 $0 64A VH5717 42 128 VJOB08 2 U8
VG:S,'" 1 76 '11;9091 B B6 VH5783 1 1208 VJ080~ 4 118
VGH7e 1 76 V;9097 3 SS VH5783 1 12aG VJ0810 2 118
VG3179 1 1t V(;9097 38 138 VH5887 1 1'8 VJOBU 2 11B
VG3780 1 16 VG9097 38 138A VH'912 1 120101 VJOB12 2 116
VG3781 1 76 VG9486 1 6 VH5913 1 120!oj VJ0613 1 118
VG31S2 1 110A VQ9490 2 24 vH6305 1 154A VJ0614 2 118
VG3183 1 110A Vtl9490 2 136 VH6305 2 162 VJ0815 2 118
VG3?84 1 110A VG949!j 2 24 VH6556 1 68 VJ0816 2 118
VG3785 2 110A vta9495 2 136 VH6556 1 68A VJ1305 3. 40
VG3786 1 110A VG9611 1 88 VH-6718 2 50 VJi305 1 401\
VG3787 1 110A VHO'Ol 1 14 VH?352 1 154A VJ1594 1 1200
VG3?88 1 110A VHo501 1 146 VH?433 1 24 VJ:i.627 2 120e
VG3189 1 13.OA VH0502 1 74 VH1434 2 24 VJi828 2 120e
VG3190 2 110A VH0502 1 146 VH1434 2 136 VJ1.829 1 120e
VG3191 1 110A VH0579 1 68 VH7521 1 88 VJ1.830 1 120C
VG3792 1 110A vH0579 1 664 VH1621 1 ~6 VJ1.831 1 120C
VG3'93 1 110A VHo594 1 6 VH8042 2 '0 VJ1.832 1 1200
VG3194 1 110A VH0594 1 20 VH8042 2 70A VJ1921 2 H6
VG3795 1 110A vH0594 2 142 VH8042 1 '4 VJ2039 2 158
VG3196 1 110A VH0594 :5 1424 VHS043 1 40A VJ2181 1 56
VQ3?97 1 110A vH0596 2 40 VH9137 1 40 VJ2182 2 56
VG3990 1 148 VH0596 1 68 VH9137 1 404 VJ2183 1 56
VG3990 1 148A VH0596 4 72 VH9149 2 142 VJ2183 1 56A
VGAl290 1 eA vH0596 3 112 VH9149 2 142A VJ2184 1 56
V(;4290 1 112 VHO,96 2 120J VH9342 2 '0 VJ2184 1 56A
VG6919 1 38 vH0596 2 142 vH9343 1 60 VJ2185 1 56
VG7254 1 3e VH0596 2 1421\ VH9969 1 120C VJ2186 1 56
VG7325 2 36 vfh547 6 32 vH9969 4 12011 VJ2186 1 56A
V01325 2 40 VH1597 1 26 VH9969 8 144 VJ2187 1 56
VG7:525 2 40A VH2516 1 36 VH9969 1 1544 VJ2187 1 56A
VG1416 4 92 vH2519 1 36 VJ0312 1 1044 VJ2188 1 56
V~7446 2 14A VH2538 1 38 VJ0491 2 18. VJ2189 1 56
VG7561 1 828 VH2600 1 26 VJ0656 2 104 VJ2189 1 564
VG7588 1 156 VH2602 40 26 VJ0188 2 !J6 VJ2190 1 56
VG7S88 2 15S vR3041 1 56 VJ0788 2 564 VJ2190 1 56A
VG7589 1 156 VI-I3047 1 58A VJ0788 2 104 VJ2191 1 56
VG7589 2 lS8 VH319, 1 120 VJ0789 2 '6 VJ2191 1 56A
VG7805 1 e. VH3196 1 120 VJ0189 2 56A VJ2212 1 56
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VJ22U 1. 56A \l.l2801 4 14A VJ5750 1 20A VJ7178 1 12~K
VJ22 1 56 \lJ2801 1 102 VJ5770 3 80A VJ7179 1 12 K
VJ2238 1 56A \lJ2802 1 102 VJ5850 1 110 VJ7180 4 120K
V:.J223~ 1 56 \lJ2803 1 102 VJ5851 1 110 VJ7181 2 120K
VJ2239 1 561\ \1;.)2804 1 102 V;.)5852 1 110 VJ1182 1 120K
V;.)2240 1 56 VJ2805 1 102 VJ5853 1 110 VJ?183 1 120K
VJ2240 1 56A V;)2806 1 102 VJ5854 1 110 VJ7184 2 120K
V.)2241 1 56 VJ2807 1 102 V;.)5855 1 110 VJ7185 1 120K
VJ2241 1 56A VJ280a 1 102 VJ5856 1 110 VJ7186 1 120K
VJ2242 1 56 VJ2809 1 102 VJ5697 1 lio VJ'1187 1 120K
VJ224~ 1 56 V.l2810 1 102 VJ5858 1 liD VJ7188 1 120K
VJ2243 1 56A VJ28U 2 102 VJ5930 1 120D VJ'7189 4 120K
VJ2244 1 56 \lJ2812 2 102 VJ5931 1 120D VJ7190 2 120K
VJ2245 1 56 VJ2819 4 152 VJ5937 2 24 VJ7191 1 120K
VJ2245 1 56A VJ2820 4 152 VJ5937 2 136 VJ7192 1 120K
VJ2246 1 56 VJ2822 2 152 v.,;5938 2 24 VJ7193 2 120K
V.J2241 1 56 V.l2825 1 152 VJ5938 2 136 VJ7194 1 120K
VJ2241 1 56A V.l2826 1 152 V;.)5939 2 24 VJ7195 1 120K
VJ2248 2 56 VJ2859 2 1200 VJ5939 2 136 VJ7196 1 120K
VJ2249 1 56 VJ2861 1 48 VJ6758 1 112 VJ7197 1 120K
VJ2249 1 56A VJ2862 1 48 VJ6912 2 1SH VJ7198 1 120K
VJ2250 2 56 VJ3049 1 48 VJ6913 2 152A VJ7199 1 120K
V;)2251 1 56 VJ3355 2 22 VJ6914 4 152A VJ7201 1 120K
VJ22!H 1 56A VJ3355 2 224 VJ6915 4 152A VJ7202 1 120K
VJ2252 1 56 VJ3587 AR 124 VJ6916 4 1524 VJ7203 6 120K
VJ2252 1 56A VJ3;87 AR 124A VJ6911 2 152' VJ7204 1 120K
VJ2253 1 56 VJ3588 AR 124 VJ6918 2 152A VJ7205 4 120K
V.,)2254 1 56 VJ3589 AR 124 VJ6919 4 1524 VJ7206 1 l~OK
VJ2281 1 48 VJ3589 AR 124A VJ6920 2 152A VJ7207 1 120K
V.J2388 4 14A VJ3590 AR 124 VJ6921 2 152A VJ'208 1 120K
VJ2392 2 50 VJ4153 2 46 VJ6922 4 152A VJ'7209 1 120K
VJ24J7 1 6 \l.l4291 1 1201< V.,)6923 2 152A VJ7210 2 120K
VJ2441 2 118 VJ4292 8 24 VJ6924 2 152A VJ7211 4 120K
VJ245~ 1 118 VJ4292 8 136 VJ6950 1 120K VJ'1212 2 120K
VJ2483 1 1141 \l.l4850 3 80A VJ7030 AR 110A VJ?213 2 120K
VJ24S!5 1 48 VJ4884 i 120D VJ1159 1 20' VJ1214 2 120K
VJ2481 1 48 VJ4889 1 24 VJ1160 1 20. VJ'215 2 120K
VJ248~ 2 48 VJ4690 1 136 VJ1161 2 1201< VJ7216 6 120K
VJ2492 1 48 VJ4918 2 46 VJ7162 6 120K VJ1217 2 120K
VJ2493 2 48 VJ4952 1 1201< VJ'163 1 1201< VJ7218 2 120K
VJ2516 1 24 VJ4954 1 120K VJ7164 1 1201( VJ7219 2 120K
VJ2516 2 136 VJ4957 1 1201< VJ'1165 1 1201< VJ1395 1 14A
VJ256~ 1 6 VJ4959 1 120K VJ'166 1 1201< VJ7396 2 lH
VU2''10 1 6 VJ4981 2 46 VJ'1167 1 1201< VJ7397 1 14A
VJ2596 1 48 VJ4984 1 46 VJ1168 1 1201< VJ7398 1 14A
VJ2597 1 48 VJ5U9 1 1200 VJ7169 2 1201< VJ7399 6 14,\
VJ2!598 1 48 V.l5180 1 114 VJ11'0 1 1201< VJ1400 1 14A
VJ2601 4 152A VJ5181 1 114 VJ1111 1 1201< VJ1401 1 14A
VJ260S 4 152A VJ5182 1 114 VJ71'2 2 1201< VJ1402 6 14A
VJ211' 1 98 VJ5183 6 114 VJ1173 2 1201< VJ1721 1 14A
VJ2'197 1 102 VJ5184 1 114 VJ7114 1 1201< VJ1124 2 14A
VJ2~98 i U~ VJ5;83 5. 1141 VJ?175 1 1201< VJ1125 2 144
VJ2 9 VJ5 4 1 204 VJ11'6 2 1201< VJ"'32 2 14.
VJ2800 1 102 'IJ5749 5. 204 VJ1117 1 1201< VJ7733 2 14A

u
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VJ7734 2 l'U 'IL1461 1 132 VL1694 1 140 VM4215 3 112
VJ7735 2 14A 'IL1476 2 130 VL7699 1 140 VM4221 2 H2
VJ7'!36 1 14A VL1480 3 130 VL8048 2 140 VM4225 1 70
VJ7741 1 14A '11.1487 2 132 VL9376 3 168 VM4229 1 '2
VJ7742 2 14A VL1507 1 132 VL9602 1 52 VM4229 1. 112
VJ7743 2 14A VL.150e 1 132 VL9602 1 '2 VM4233 2 112
VJ7744 2 14~ VL1509 1 132 VL9789 24 28 VM4233 1 120f
VJ7'f45 1 14A 'Ill.766 4 132 VL9789 24 36 VM4237 1 144
VJ"46 1 14A VL1782 8 58 VL9963 2 50 VM4247 2 70
VJ'747 1 14A VL1782 8 58A VL9965 1 50 VM4259 1 '0
VJ7'?48 1 14A 'IL1783 8 58 VM0314 1 160 VM4259 1 112
VJn4~ 1 14A VL1783 8 58A VM0315 1 98 VM4281 1 52
VJ7?50 1 1044 VL2266 1 150 VM0316 2 58 VM4582 2 130
V;J7"l51 1 14A VL2622 2 126 VM0316 2 58A VM4582 2 132
VJ7752 1 144 VL2993 20 124 VM0321 1 8 VM5201 1 92
VJ7i'53 2 144 VL2993 20 124A VM0321 1 SA VM5202 7 92
VJ799? 1 76A VL3370 1 116 VM1326 1 64A VM5203 1 92
VJ7997 1 769 VL3370 1 118 VM18?1 2 8 VM5204 1 92
VJ7998 1 76A VL3575 1 132 VM2293 16 86 VM5205 8 92
VJ7998 1 76f3 VL5351 6 168 VM2293 4 88 VM5206 1 92
VJ7999 2 76A VL5352 3 168 VM2357 8 1:54 VM5207 :1. 92
VJ7999 2 7613 VL5:,557 6 168 VM25S4 1 40 VM5208 2 92
VJ8000 1 764 VL5:,s76 2 128 VM2584 1 404 V"15209 1 92
VJ8000 1 76El VL5416 2 40 VM2645 1 84 VM5210 1 92
VJ8432 1 20A VL5447 1 62 V"12645 1 844 VM5211 1 92
VJ8433 1 20A VL5765 1 118 VM2921 1 61A VM5212 8 92
VL.0203 1 82A VL5766 1 118 VM3024 1 130 VM5213 1 92
Vl.0203 1 158 V1.5770 1 146 VM3492 1 64 VM5214 2 92
Vl.0437 1 64 VL5771 1 74 VMJ902 1 U V"15215 10 92
VL0437 1 7eA VL5771 1 146 VM3907 1 h VM5219 1 92
Vl,.0986 1 82A VL5772 1 74 VM3921 1 22 VM5220 1 92
Vl.l0~6. 1 130 VL5772 1 146 V"13923 1 108 VM5228 1 92
Vl,10'" 1 132 VL5773 1 74 VM3931 2 1201: VM5244 2 136
V1.1073 1 132 VL5773 1 146 VM3931 1 112 VMS5S7 1 156
VI.1142 4 56 VL5774 1 146 VM3943 1 66 VM5588 1 82El
VI.1142 4 58A VL5776 1 74 VM3962 3 54 VM5588 1 15b
VL1204 4 130 VL,5776 1 146 VM3962 4 138 VM5737 1 156
VI.1204 4 132 VL5777 1 ?4 VM3962 1 1384 VM5920 1 15,;
VL1205 1 1:.52 VL577? 1 146 VM3966 1 64A VM6155 1 132
Vl.1206 1 132 VL5778 1 74 VM39'72 1 138 VM6,72 AR 124
Vl.1201 1 132 VL5778 1 146 VM3972 1 13IA VM61'l3 AR 124
VL.12104 1 46 VL5786 2 146 VM3915 4 !54 VM6851 24 28
Vl.1214 1 90 VL5787 8 146 VM3993 1 '4 VM6857 24 36
VL1214 1 90. VL6114 5 128 VM3993 1 138 VM'1052 1 40
VL1214 2 128 Vl,6116 5 128 VM3993 4 138A VM1052 1 'lOA
VL1216 15 128 'IL.616' 1 74 VI'14109 1 12 VM7105 1 22
VL.1211 42 126 VL,;7200 2 1201( VM4116 1 8 VM"105 1 221\
Vl.1218 2 128 VL7486 1 92 VM4120 1 12 VM'li56 1 4?,
VLl254 1 no VL}487 1 92 VM4127 2 1444 VM'1156 1 44
VL.1256 2 12e VLHS8 1 20 VM4145 1 116 VM1659 2 92
VI..1261 AR 124 VL74se 1 20A VM41'5 1 12 VM8004 1 140
VL1265 2 130 VL7488 1 92 VM4163 1 116 VM8139 1 26
VL.l41' 4 130 VL768' 1 140 VM4169 1 040 VM8143 1 26
Vl.1418 AR 130 VL,1694 1 88 VM4215 1 10 VM9826 2 128
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VM98?9 1 86 VN5029 2 90 VN1513 1 ~2 VN9819 1- 130
VM9819 1 122 VN5029 2 904 VN7574 1 $6 VN9879 1 1:S2
VM9880 1 86 Vti5039 2 90 VN15'5 1 86 VN9907 2 24
'11"19880 1 122 VN50;59 2 90' VN?943 1 h VN9907 5 40
VM98S1 :1. 86 VN5042 2 90 VN?967 1 20 VN9907 5 61lA
VM98S4 2 h VN5042 2 904 VN,967 1 724 VN9907 1 '2
VM9S85 8 U VN5049 1 90 VN?967 1 ~2 VN9907 2 7?S
VM9886 1 a6 VN5049 1 90A VNS226 1 46 VN9907 2 7f)A
VM98SS 1 8t VN5H6 2 142 VN6228 2 46 VN9907 1 116
VM9890 :1. 86 VN5116 2 1424 VN8604 2 8 VN990? 3 121')U
VM9691 1 86 VN5118 2 142 VN86004 2 e~ VN99n7 1 120H
VM9~52 1 82 VN5US 2 1424 VN8943 1 46 VN<J907 7 144
VM9965 1 82 VN5415 1 90 VN8948 1 46 VN9907 1- 154A
VM9966 1 82 VN5415 1 904 VN9019 6 120K VN9908 1 64
vN027' 1 72A VN541 .., 1 90 VN9057 2 90A VN9908 4 66
VNO?18 :1. 6 VN5417 1 90A VN9057 2 116 VN9908 1 78

VN0718 1 112 'IIN5418 1 90 VN9066 12 136 VN9908 4 78A
VN0725 1 70A 'IIN5418 1 90A VN90104 4 138 VN9908 4 120rl
VN0725 1 72 VN5421 1 90 VN9014 4 131U VN9908 1 144
VN0815 1 '2A ~N5421 1 904 VN9015 8 116 VN9912 1 Q8

VN0815 1 1208 VN5490 1 90 VN9089 16 120A VN91H3 1 7liA
VN0815 1 1206 VN5500 1 90 VN9105 4 1?4 VN9913 2 1541\
VN0865 AR 46 VN5511 1 38 VN9140 20 11.4 VN9Q51 4 20
VN0866 AR 411 VN5949 1 36 VN9140 20 124A VN"l951 4 2rJA
VN0891 4 44 VN5950 1 40 VN9142 13 134 Vr-.9951 6 34
VN1180 1 8 VN5950 1 40A VN9152 4 124A V~19C;51 4 84A

v"a4Y' 4 92 VN628g 2 120C VN9153 2 124A VN9951 1 l?U
V~H478 2 92 VN6~96 1 156 VN9187 1 ~.6 V~i9952 152 124
VN1479 1- 92 YN6430 1 78 VN9309 1 15;?B VN9952 152 1241',
VN1480 1 92 ~N6430 1 829 \lN9309 1 164 VN9953 4 124A
Vt-h481 2 92 VN645g 50 58 VN9312 1 5H VN9993 1 16
VN28S2 4 54 VN6450 ~6 58A VN9329 1 46 Vt\i9993 2 154A
VN28S2 1 16A VN6454 4 128 VN9380 2 152 VN9996 1 11£1
VN2882 1 768 VN6S97 1 564 VN9503 2 1201< VN;}()96 1 138A
VN3116 2 24 VN6904 1 50 VN9569 1 56 VN9997 3 162
VN3U6 2 136 ~N6911 2 64 VN9569 1 56A VN9998 1 lii:!
VN3423 1 54 YN6911 2 64A VN9571 2 104 VN9999 25 13~)
VN3042o4 1 54 VN692' 2 120J VN9609 1 76". VN999Q 26 133A
VN3461 1 ee VN7108 4 828 VN961')9 1 768 VP3716 1 64
VN3469 2 64 VN7127 3 7SA VN9701 1 !)6 VP3716 1 64/1
VN346~ 1- 64A VN'13Q ·2 156 VN97()8 3 7BA VP4693 1 7QA
VNo4083 1- 8~ VN7206 2 40 VN9719 2 828 VP5250 1 112
VN40S1 1 se VN7206 2 120G VN9765 b 22A VP5605 1 64
VN4098 2 S8 vfF208 1 44 VN9768 8 82 VRJ508 1 lOti
VNo4188 2 46 VN7209 1 40 VN9713 4 20A Vso(j20 1 u2
VN41S9 1 46 VN7219 1 40 VN9713 1 78 VSOO22 1 ~2
VN4193 2 46 VN7396 2 100 VN9773 1 828 VSo087 1 94
VN4196 1. 4~ VN704Q3 3 76A VN9773 2 120K VSor.88 1 ~~
VN4199 2 46 VN7457 2 36 VN9776 4 6 V50225 ;I. ? (;
VN4602 1 46 VN7552 1 40 VN9776 2 16 VS(J?26 1 ? (,
VN4608 1 46 VN7552 1 40A VN9776 1 ~2 VS[J~03 1 42
VN4610 1 46 VN7553 1 40 VN9784 t' 116 vs J()12 1 I) ti
VN4611 1. 46 VN7553 1 4CA VN9787 1 18 V50622 1 4(.
VN4619 4 114 'IIN7554 1 36 VN9600 3 78A V50623 1 46
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-
VS0625 1 46 VSl,22' 1 48 VS1119 1 1528 VS2269 1 40
V90626 1 46 VS12~t 1 48 VS1119 1 18: VS2269 1 4011
VSo660 4 46 VS122 :3 48 VS1145 1 VS2270 1 4(1
VSo666 2 46 VS123g 1 48 VS1156 1 1200 VS2210 1 40A

VS066' 8 46 VS12U 1 48 VS1710 1 14A VS2211 1 4(J

VS0668 1 46 VS1232 1 48 VS1115 2 4 VS22'1 1 4011
VS0693 1 48 VS1233 1 48 VS1851 1 1'2 VS2272 1 40

Vso121 1 14 VS1238 1. 48 VS1810 2 !6 VS2272 1 40A
VS1052 1 46 VS12" 1 48 VS1870 2 56A VS2213 1 4(J

VS1061 1 46 VS1258 1 48 VS1870 2 104 VS2:?73 1 40A

VS1062 1 46 VS1298 4 152 VS1811 2 56 VS2274 1 20
VS1089 1 42 VSl303 2 152 VS1811 2 564 VS2214 1 20',
VS1090 1 42 YS1304 4 152 VS18?1 2 104 VS2214 1 40

VS1091 1 42 VS130' 4 152 VS18?3 2 56 VS2274 1 4CA

VS1121 1 40 YS1306 2 152 VS1873 2 56A VS2J06 1 120D
VS1121 1 40A YS1307 4 152 VS18'1:3 2 1(14 VS2504 4 114

VS1122 1 40 VS130a 2 152 VS1814 AR '6 VS2659 1 152A
VS1122 1 40. YS134? 1 6 VS1814 AR 56.4 vwo656 1 64A

VS1123 1 40 YS1341 1 1200 VS18'4 AR 104 VW0928 1- 7~8

VS1123 1 40A V51348 1 6 VS1815 2 56 vw0930 1 6411

VS1124 1 40 V51:548 1 1200 VS1875 2 56.\ VW0930 2 72B

V51124 1 40A YS1349 1 6 V518'15 2 104 VW1628 1 120H
V51169 4 94 VS1349 :1. 120D v51817 2 56 V\.Jj,736 :I. 22A

VS1170 1 94 V51350 1 6 VS1817 2 56A VW1736 :1. 11(:1

VS1170 1 98 1151350 1 120D VS1877 2 104 VW1785 1 64
VS1111 :1. 94 YS1351 2 6 VS1878 2 56 V~14109 1 64
V51118 4 94 VS1351 2 1200 VS18.,8 2 104 VW411)9 2 ~44

VS1181 1 98 VS1353 1 6 VS18'9 2 56 VW4137 1 728

VS1182 1 48 1151376 1 1528 VS1879 2 104 VW4769 :1. 72A
V51184 2 48 VS1376 1 164 VS1880 1 56 VW52f]1 1 112
VS11S1 1 48 VS1380 1 1528 VS1880 1 56A VW5399 1 74
VS118a 2 48 VS1380 1 164 VS188Q 1 104 VW6577 1 74
VS1190 2 48 1151381 1 15213 V51881 1 104 VW8111 1 16
V51191 :1. 48 V51381 :1. 164 VS1882 2 104 VW8111 1 lOU

V51192 1 48 VS1382 1 1528 VS1884 1 114 VX04Fl9 1 154
VS1193 1 48 Y51382 1 164 V51920 1 152A VX0489 1 1541\

V51194 1 48 VS1450 1 114 V51921 1 152A VXo877 2 24
VS1195 1 48 Y51590 1 120B VS1922 1 152A VX0877 2 136
VS1197 1 48 VS1591 1 1208 VS1924 1 1520\ VX0878 4 24
\'S1198 1 4e VS1592 2 1208 V51925 1 152A VX(J[l78 4 1:~6
V51199 1 48 V51593 2 1208 V51926 1 152" VX0879 2 24
V51200 1 46 V51593 1 120J VS1927 1 152A VX08'79 2 136
VS120j 3 oilS VS1594 1 6 VS1928 1 152A VX08i32 ? 24
\'S1202 1 48 V51687 1 114 VS2238 2 5" vxo8132 2 136
VS1203 1 48 VS1692 1 114 VS2245 1 114 VYOO13 1 16
VS1205 1 48 VS1697 1 114 VS2246 1 114 VYOO14 1 16
VS1207 1 48 YS1698 1 114 VS2247 1 114 VYOC?3 2 lC'
VS1208 1 48 VS1700 1 114 VS2249 1 114 VY0070 1 ?u

VS1210 7 48 VS1701 1 114 VS2265 1 40 VYOO70 1 ~Ot.
VS1212 5 oil!:! VS17 02 1 114 VS2265 1 40A VYO(J70 1 ifJO
VS1212 1 ge VS1703 1 114 VS2266 2 40 VYOO71 1 2('

VS1213 2 48 VS1706 1 118 VS2266 2 40A VYO(J71 1 2()A

VS1218 4 46 VS1718 1 1528 VS2267 1 40 VYOO71 1 10(.1

V51224 1 48 VS1H8 1 164 VS2267 1 40A VYOQ72 .l,. 2c



PARTS INDEX
CATALOG NO: 532 DATE ISSUED: 25 AU!], 1976

PART NO. OTY PAGE PART NO. OTY PAGE PART NO. OTY PAGE PART NO. OTY PAGE

-
VYOO72 1 20A VY2129 2 124A VYJ12Q AR 134 I/Y5372 1 1:::1H
VY0221 1 52 VY2144 2 124 VYH29 1 112 IIv5:;75 1 B4
VY0221 1 52A VY2144 2 124A VV3173 1 121'1 VV5:;75 1 b4A
VY0221 1 7eA VY2153 2 126 VY33i'Q 1 8A VY5b?6 2 1t;
VY0222 2 144 VY2163 1 12('1 vY3370 1 112 VY5[\:~1 1 2n
VY0223 4 86 VY2164 1 126 VYJ371 1 ~A VY5E.i~1 1 tlr)A
VY0524 1 126 VY2165 1 126 VV3311 1 H2 VV5846 1 411
VY0612 AR 3~ VY2166 1 126 VV3373 1 112 VV5El46 1 41
VY0612 AR 344 VY2168 AR 126 V)3427 1 12')8 Vv5874 '5 123
VYO?20 5 12e VY2169 AR 126 VY3601 2 92 VY5970 1 12"
VY0842 2 58 VY2170 AR 126 VY36n2 4 9:? IIV6115 2 44
VY0842. 2 56. VY2188 4 86 VY3603 2 92 VY6116 2 44
VYo882 1 8A VY2189 2 86 VV3868 12 28 VY6j20 1 44
VY0882 1 58 VY2222 1 162 VY3868 12 36 VY61?5 1 14
VYOS62 1 58A VY2254 1 58 VY3909 2 134 VY62fi9 1 -1 CI

VV0961 1 40 VY2254 1 58A VY3910 2 134 VY6270 1 10
VY0964 1 44 VY2255 j. 58 VY3912 2 134 VY6272 1 Qo

VY0968 1 10 VY2255 1 58A VY4025 1 1213 VY6274 1 90
VYi026 1 2 VY2369 1 58 VY4177 6 1:54 VY6?77 1 4 (I

VY!041 1 138 VY2474 AR 124 VY4178 1 128 VY6439 1 rj 4

VY1041 1 138. VY2490 2 86 VY4327 1 16 VY6475 1 1(1

VV1043 1 138 VY2491 1 86 VY4357 1 110 VY6479 4 10
VY1043 1 138A VY2603 1 154 VY4358 1 110 VY65QO 1 l!)b
VY1046 2 138 VY2603 1 154A VY4359 1 110 VY6504 1 90
VV1046 2 138A VV2605 1 128 VY4360 1 110 VY6504 l. 9') A

VY104' 2 138 VY2606 1 128 VY4538 1 2Q VY6682 4 1:1.?
VYll02 3 126 VY262D 2 128 VY4536 1 201. Vy70fJ3 2 4
VYll03 3 126 VY2621 1 128 VY4539 1 20 VY7099 1 4
VY1104 1 126 VY2624 1 130 VY4539 1 20A VY7163 2 U4
VY127~ 2 64 VY2667 1 e VY4540 1 20 Vy71f13 1 44

VV1219 2 64A VY2667 1 SA VY4540 1 20A VY71R4 1 ,44
VV!337 4 50 VY2757 1 92 VY473Q 4 138 VY7188 1 4[)
VY1433 1 36 VY2818 1 20 VY4730 4 138A VY71Fl8 1 40/1
YY1436 AR 36 VY2816 1 20A VY4908 1 120H VY7295 4 12u
VY1431 AR 36 VY2825 1 92 VY4911 1 120~ VY7309 C 16
VY1438 AR 36 VY2851 8 130 VY4912 1 120H VY7412 1 4
VY1457 4 138 Vy28S2 8 130 Vy4913 1 12QH Vy7448 1 26
VV1457 4 138A VY2853 4 130 VY4914 1 12011 VY7503 1 f)

VY1495 2 58 VY2855 6 130 VY4915 4 120H VY7521 :l 112
VY1495 2 58A VY2856 8 130 VY4916 1 12 Of~ VY7546 1 26
VV1498 1 40 VY2851 16 130 VY4917 1 120~ VY7558 1 94
VYl619 1 138 VY2858 16 130 VY4918 4 120H VY7561 1 94
VYl61 ~ 1 138A VY2904 1 90 VY4925 1 120B vy75fi4 1 40
VY1621 1 138 VY2904 1 90A vY5264 1 58 vy7564 1 'lOA
VY162~ 2 160 VY2917 1 90 VY5264 1 5eA V'(7564 1 94
VY1691 2 26 VY291'1 1 904 VY5265 1 58 VY7567 :I. 50
VY1697 2 134 VY2950 2 58 VY5265 1 5eA Vy7622 1 64
VY1725 1 62 VY3009 2 96 VY5266 1 58 VY7660 4 12f)1
VY1763 4 130 vy308' 1 132 VY5266 1 58A VY7660 4 134
VYf'64 8 130 VY3102 2 58 VY5268 1 58 VY76Q1 1 138
YY116' ;5 120C VY310' 9 38 VY5268 1 seA VY7691 1 1381\
VY1824 1 130 VY3109 1 16 VY5356 2 58 VY7857 1 4
VY1861 4 60 VY3118 AR 134 vV5360 1 !Sa VY7858 1 4
VV212' 2 124 '1'1'3119 AR 134 VY5311 1 120~ VY8Q22 2 132

o
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-
VY8:522 1 6 vi0814 2 32 VZ2164 1 18 V747()O 1 38
VY834:? 1 66 V20S27 2 32 VZ2164 1 8211 VZ1705 :1. sa
VY8473 1 138 V20B29 2 32 VZ2164 1 82A VZ4719 2 88
VY8473 1 138A VZ0831 2 :52 VZ2282 1 96 VZ4753 1 SB
VY8473 1 164 v20840 2 30 VZ2283 1 96 VZ4754 1 813
Vy8475 1 138 VZ0845 2 32 VZ2284 3 96 VZ4764 1 '3fj

VY8475 1 138/1 V20846 2 30 VZ2686 1 7811 VZ4<')1.4 1 7(3

vY8475 1 1528 Vl0850 2 32 VZ2750 2 32 VZ4914 1 '32
Vy8475 1 164 VZ0852 2 60 VZ2869 1 64 VZ4936 1 22
VY8508 1 16 VZ0852 2 78A VZ2869 1 64A VZ4936 1 22A
VY8510 1 16 VZ0869 1 60 VZ2911 1 828 VZ5150 1 14.9
Vy8515 1 16 VZ1047 1 162 VZ2912 1 78 V251'iO 1 148 f\
VYB594 2 122 V21126 2 32 VZ29i2 1 828 VZ5151 :1. 1411
VYB594 4 128 V21128 4 32 VZ2913 1 18 VZ:"153 1 1411
VY8594 1 130 VZ1128 2 116 VZ2913 1 8213 VZ'J156 1 14fl
VY8594 1 132 VZ1129 2 30 VZ2914 1 828 VZ:)157 1 14u
Vy8615 2 128 VZ1l30 2 32 VZ2920 1 8213 VZ'J157 1 149A
VY8630 4 204 V21132 1 32 VZ2921 1 18 VZ?1.58 1 14~
Vy8630 4 1201 Vl1133 1 32 VZ2921 1 8:28 V7?27:3 1 82 i\
VY8821 2 120F' VZ1138 2 32 VZ2922 1 78 VZ5273 1 l5il
VY8897 1 54 VZ1141 2 32 VZ3006 1 82A VZ5274 1 B2A
VY8938 3 4 V21141 1 58 VZ3006 1 158 VZ5?74 1 15[1
VY8939 4 4 VZ114i 1 116 VZ3015 1 82A VZ'5365 1 71)
VY90?'1 1 168 VZ1l43 1 30 VZ3015 1 158 VZC:;365 1 7SA
VY9074 2 16e V2ii78 AR 32 VZ3047 1 156 VZ554i3 1 22A
VV9075 1 168 '121178 AR 116 VZ3236 2 78 VZ5548 l 7B
Vy9080 1 124 Vl1l79 AR 32 vZ3236 2 828 VZ?54f3 1 1201i
VY908f, 4 1'24 VZ1179 AR 116 VZ3239 1 78 V75591 1 82A
VY9086 4 124~ VZ1l85 16 32 VZ3370 3 SA VZ5600 1 62
vy9a98 1 124 V21243 1 828 vZ3370 1 50 V7 561')1 i 22
VV9098 1 124/\ V21293 1 78 VZ3370 1 64 VZ5601 1 22A
VV9099 2 150 VZ1369 1 156 VZ33?O 1 64A VZ5602 1 22
VY9100 2 150 VZ1373 2 82 V13370 1 88 VZ5602 1. 22.\
VY9104 1 40 VZ1412 1 156 VZ3370 3 112 VZ56'l3 1 22
VY9104 1 46 VZ1412 1 158 vZ3424 1 804 VZ56Q3 1 224
VY9124 2 46 VZ1414 1 156 vZ3424 1 82 V7561)5 1 22
VY9293 1 130 V21414 1 158 VZ3434 1 18 VZ56U5 1 2211
VY9294 1 130 VZ1459 1 24 VZ3434 1 828 VZ5f109 1 22
VY9294 1 132 VZ1460 1 24 VZ3684 1 ~8 VZ~j609 1. 221\
Vy9295 1 132 V21461 1 136 VZ3688 2 98 VZ~61.5 1 22
VY9443 1 20 VZ1462 1 136 VZ3953 1 82A VZ5615 1 22A
VY9546 5 128 VZ1474 2 24 VZ3959 1 So WAOO10 a 54
VY9675 1 52 VZ147~ 2 136 VZ3997 2 82A WAon14 1 1~j2B
VY96S0 4 40 V21.150 4 24 v23997 1 1$8 WAu014 1 164
VY9910 1 152 VZ1924 1 16 VZ4044 1 88 WAOO19 1 1528
V!0184 2 J2 V%2111 1 78A VZ4044 1 140 \~Af)019 1 :164
VZ0540 1 156 VZ2111 1 80 VZ4115 1 140 WAOl)21 1 152rJ
V!0541 1 156 VZ2111 2 82 VZ4432 1 sa \oIA0021 1 164
VZo542 1 156 V22126 AR 32 VZ4432 1 140 WA0053 1 :55A
V!0547 3 82. VZ2121 AR 32 VZ4438 1 140 WA0055 3 564
V!0541 3 158 '/22132 2 30 VZ4462 1 828 WAOO55 2 104
VZo63' 2 16 '122132 2 58 VZ4516 1 Hi2 WAOO58 :I. 48
VZ0646 1 60 V22158 3 824 VZ4642 1 16 101/10059 4 152
VZ064' 1 60 '122158 3 158 VZ4600 1 140 WAOI)'6 2 62
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-
WA0083 4 152 w41183 8 86
10140094 2 36 ,,41962 1 224
WA0094 2 4004 ~A2403 1 112
101~O111 2 152 "'42504 .13 70A
WA0128 1 98 10.42504 1 7214
W~0191 4 20. 10142547 1 150
W.~0192 1 1201: IoIA2561 4 1384
W40283 1 728 \IIA2562 1 729
W~02a3 1 120E ~A2565 1 52A ..
10140324 2 152 \1;42565 1 644
w40::530 2 124A . w42566 2 70A
10140352 1 6 ;'42566 2 724
10140360 8 2 1li42566 2 112
WA0360 1 16 WA2596 2 120E
WA0360 52 3411 IoiA2601. 3 844
WA0360 2 1201< IoIA2604 1 90A
W40360 4 12411 \IIA2643 2 16
WA0361 13 34A "'A2679 1 88
WA0361 152 124 \IIA2702 2 140
WA0361 152 12404 \oIA2779 1 88
WA0362 24 124 "'A5081 1 62
WA0362 20 120U "'A5755 16 152A
WA0363 8 24 \l;A5969 1 46
10140363 8 1201 1t146943 1 46
101A0363 4 124 wA8071 1 152A
10140363 4 124A "'A8388 1 1524
W40363 40 134 lti49358 4 1524
WA0364 16 ;.~120A IoiA9652 2 62
10140366 2 : 124A
WA0368 4 58A
WAtl384 3 106
11140391 4 124
10140720 24 2
10140120 3 64A
11140120 8 " 86
10140123 4 ~a4A
11140831 6 15'0
WA0857 8 150
10141022 1 1528
WA1330 2 124A
IoIA1425 1 sa
IoIA1.433 :L 140
WA1587 11 170
WA1589 4 SS
WA1597 2 1528
WA1601 4 e4
10141601 3 8'4;
IIIA1602 2 40A
WA1602 4 90
10141604 3 90A
10141606 2 e6
IoIA1611 1 1U
IoIA1688 1 6eA
WA1692 3 80U .
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